
5th August 2025 Version  11.2s Standard  Subaru      GpN   &   R4 Parts   E&OA
All Prices   £ GBP  +  VAT at Current Rate  -  if applicable

 PART   PART NUMBER    DESCRIPTION                                                                                PRICE  £

Bolts 010006126 Flange Bolt M6 1.00
010006127 Flange Bolt  Exhaust 0.80
010006160 Flange Bolt 0.80
010006350 Flange Bolt  Headlamp 1.00
010008127 Flange Bolt  Exhaust Heatshield 0.80
010008160 Flange Bolt  Exhaust Manifold Heatshield R/H 0.80
010008167 Flange Bolt  Headlamp & Exhaust 0.80
010008200 Flange Bolt M8 x 20  Exhaust 0.70
010008300 Flange Bolt 0.70
010008350 Flange Bolt  Intercooler Mounting 1.30
010106120 Flange Bolt  Fuel Line 0.50
010106160 Flange Bolt 1.00
010106200 Flange Bolt 1.00
010108160 Flange Bolt 1.00
010108200 Flange Bolt M8 x 20  Rear Diff: Mount 0.70
010108250 Flange Bolt 1.00
010108300 Flange Bolt  Intercooler Mounting 1.00
010110200 Bolt M10 x 20  Rear Diff: Carrier Side Mounting 1.50
010110250 Bolt  Flange  Exhaust Manifold Heatshield L/H 0.70
010110450 Bolt  Flange   1.50
010306100 Bolt  Flange   1.50
010406100   (808106070) Flange Bolt M6 x 10 1.00
010406120 Flange Bolt  Exhaust Heatshield 0.70
010406140 Flange Bolt M6 x 10  Clutch Nose 1.00
010406160 Flange Bolt 0.80
010406200   (01040620G) Flange Bolt  Gearbox Sump 1.00
010406250 Flange Bolt  Thermostat Housing 1.00
01040632C Flange Bolt
010406400   (01040640C) Flange Bolt
010406500 Flange Bolt  Throttle Body 1.30
010408120 Flange Bolt 0.80
010408160 Flange Bolt 0.80
010408200 Flange Bolt M8 x 20 0.80
010408300 Flange Bolt  Tensioner Mount  1.00
010408400   (01040840A) Flange Bolt
010410140 Flange Bolt M10 x 14 x 14  Lock Plate 0.50
010410600 Flange Bolt  Gear Shift Mount   2.00
010508160 Flange Bolt  Transfer Gear Housing 1.00
010508200 Flange Bolt  Header Tank 1.50
01050822A Flange Bolt  Tensioner Bracket 1.20
010508250 Flange Bolt  Compressor Belt Cover / Intake Manifold 1.00
010508300   (01050830A) Flange Bolt  Inlet Manifold - Head
010508350 Flange Bolt  Inlet Manifold - Head 1.20
01050842A Flange Bolt 1.00
010510307 Flange Bolt  Exhaust 1.50
011805100 Bolt & Washer  VVT Cover 1.00
012510300 Bolt & Washer  Steering Rack Clamp 1.60
015608600 Bolt M8 x 1.25 x 60  Gear Lever - Linkage 0.80
016710553 Bolt  Drop Link 1.00

Nuts 021806000 Nut  0.40
021808000 Nut  Prop Shaft - Rear Diff: Bolt 0.40
021808006 Nut 0.50
021814000 Nut  Rack - Track Rod End 0.60
023212010 Lock Nut Castle  TCA Outer Joint & Track Rod End 1.60
023212017 Lock Nut Castle 1.60
023508000 Locking Nut M14 0.90
023512000 Flange Nut 1.50
023805000 Flange Nut 0.30
023806000 Flange Nut 0.70
023808000 Flange Nut 0.80
023812000 Flange Nut  Steering Wheel 1.00
031012007 Washer 1.00



031319000 Circlip Inner  Mainshaft Circlip T=1.50 0.50
031432000 Circlip Inner  Gear Linkage 0.50
031510000 Circlip Inner  Reverse Checking Shaft 0.40
031512000 Snap Ring Outer  Speedo Gear 0.40
031516000 Snap Ring Outer  Selector Rail 0.50
031524000 Circlip  Gear Linkage 1.90
032110000 Washer  Hub - TCA Bolt 0.20
037010200 Washer  Engine Block Oil Gallery Plug 0.90
037018200 Alloy Gasket M18  Block Plug 0.60

Self Tapping Screw 043105080 Self Tapping Screw 0.30
045005203 Self Tapping Screw 0.30
045105080 Self Tapping Screw 0.30
045105120 Self Tapping Screw 0.20
045105163 Self Tapping Screw 0.20
045205163 Self Tapping Screw  Roof Vent 0.40
045304127 Self Tapping Screw 1.30
047104100 Self Tapping Screw  Roof Vent 0.80
047405160 Self Tapping Screw 0.50
047406120 Self Tapping Screw M6 Flange Head 0.70
047406200 Self Tapping Screw 0.60
048604163    (048604143) Self Tapping Screw  Instrument Panel 0.40
051030300 Split Pin 0.20
051108001 R Clip  Clevis Pin Master Cylinder 0.40
051903080 Roll Pin  Reverse Gear Shaft 1.00
051903180 Roll Pin  Gear Linkage 1.00
051905320 Roll Pin  Clutch Shaft 1.50
051906402 Spring Pin 5 x 40  Drive Shaft - Diff: Ouput Shaft 1.00
091748014 Hose Clamp Wire Type 2.20
092311502 Hose Clamp 12 1.90
092313102 Hose Clamp 0.80
0951BG110 Fuel Rail Feed Hose 10.50
09513E235 Fuel Breather Hose 7.00
09513E300   (09513E270) Fuel Hose   7.00
09530C040 Air Hose 2.00
09551D080 Water Hose Modine - Pipe 4.90
112925161 Bolt Hydrolic Hose - Caliper/Cylinder 2.50
114130151 Washer/Gasket  Hydrolic Hose 1.50
623206120 Circlip Rear Drive Shaft 5.00
623206070 Circlip DOJ 3.00
623205190 Snap Ring DOJ 2.50
625303001 Spring Washer 1.00
625304001 Retainer Brake Shoe Lever 1.00
627022041 Adaptor Vacuum Hose 5.00
627013001 C Clip Hydrolic Hose 0.60
633046020 Roll Pin S/Steel  Gear Selector 1.30
690302520 Plug 20 1.00
690302540 Plug 28 1.20
725042000 Seal Servo - Bulkhead  >14 3.00
731266460 Wire Clip 2.00
733146310 Bush Gear Lever 6.80
736013000 Bushing Brake & Clutch Pedal
746056120 Clamp Air Cleaner 4.50
757727100 Slide Nut 4.00
757727111 Nut Bumper 6.00
757737340 Flange Bolt 3.00
757745500 Licence Plate Support 4.00
757754430 Clip Bumper 3.00
759114020 Clip 0.90
760119000 Screw Grommet 0.60
784920080 Sidelight Bulb Capless 1.50
760122110 Clip Key Lock 1.00
786634050 Water Non-Return Valve 2.50
791017900 Screw Grommet 1.00
791017980 Screw Grommet  Blue 1.70
794070240 Clip Wheel Arch 7mm 1.40
794070340 Screw Rivet NLA



Engine Short Block Assembly 10103AB470 Engine Short Block Assembly 2.0 litre EJ207 STI GRB  03 - 05 2300.00
10103AC260 Engine Short Block Assembly 2.0 litre FA20 BRZ  11 - 16 1825.00
10103AC510 Engine Short Block Assembly 2.0 litre EJ207 VAB  08> 1620.00
10103AC890 Engine Short Block Assembly 2.5 litre EJ257  08 - 14 1850.00
10103AD020 Engine Short Block Assembly 2.5 litre EJ257 RA  18> 1790.00

Gasket Set 10105AC060   (10105AA351) Engine Gasket & Seal Set 2.0 EJ205 WRX/STI V7 310.00
10105AC080   (10105AA360) Engine Gasket & Seal Set 2.0 EJ205 WRX  01 - 05 355.00
10105AC100   (10105AA560) Engine Gasket & Seal Set 2.0 WRX (Non VVC)  01 - 05 289.00
10105AC130   (10105AA580) Engine Gasket & Seal Set 2.0 EJ207 STI  03 - 07 370.00
10105AC140   (10105AA590) Engine Gasket & Seal Set 2.5 EJ207 STI  03 - 07 350.00
10105AC160   (10105AB010) Engine Gasket & Seal Set 2.5 WRX  05 - 07 390.00
10105AC170   (10105AB080) Engine Gasket & Seal Set 2.5 EJ207 STI Spec C  05 - 07 330.00
10105AC180   (10105AB200) Engine Gasket & Seal Set 2.5 STI  08 - 18 335.00
10105AC260   (10105AB190) Engine Gasket & Seal Set 2.0 STI  08> 255.00
10105AC270   (10105AB070) Engine Gasket & Seal Set 2.5 WRX  06 - 10 290.00
10105AC690   (10105AB550) Engine Gasket & Seal Set 2.0 BRZ (no valve seals)  11 - 16 208.00
10915AA010 Sump Pan Baffle Assembly  05> 10.00

Oil Control 10917AA060 Solinoid Valve AVCS Exhaust R/H  08> 180.00
10917AA070 Solinoid Valve AVCS Exhaust L/H  08> 180.00
10921AA002 Solinoid Valve AVCS Inlet  01 - 07 78.00
10921AA020 Solinoid Valve AVCS Inlet STI  03 - 07 85.00
10921AA080 Solinoid Valve AVCS Inlet Twin  2.5  08 - 10 71.30
10921AA140 Solinoid Valve AVCS Inlet Twin  2.5  11> 64.00
10921AA231 Solinoid Valve AVCS  BRZ
10924AA001 Gasket AVCS Valve Holder R/H 3.20
10924AA011 Gasket AVCS Valve Holder L/H 3.20
10930AA001 Inlet AVCS Solenoid Oil Return Cover 2.00
10931AA010 Inlet AVCS Solenoid Oil Return Cover Gasket 1.60
10941AA050 Bolt Main Cylinder Block  11>
10971AA011 Seal Sump Baffle 4.30
10991AA001 O Ring Cylinder Block & Oil Pump 2.50
10993AA000 Bolt M8 Cam Bearing Cap 1.80

Cylinder Block Set 11008AB210 Engine Cylinder Block 2.0 EJ20  06> 1120.00
11008AA930 Engine Cylinder Block 2.5 EJ207 1160.00
11021AA010 Plug Block Clutch Fork Rod 8.00
11021AA020 Plug Block Piston Pin 8.00
11021AA112 Plug Block Oil Gallery Large 6.00
11021AA121 Bung Piston Pin 8.00
11024AA132 Plug Block Oil Gallery Small 4.00
11024AA141 Plug Block Main Oil Gallery 5.50
11024AA210 Adaptor Plug M18  Block Main Oil Gallery 7.50
11034AA010 Dowty Washer  Crankshaft Main Bearing Cap 3.30
11036AA001 Sump Pan Baffle Assembly  >04 12.00

Cylinder Head  R/H 11039AB133 Cylinder Head R/H 2.0  97  (L/H 11063AA743) 550.00
11039AB302 Cylinder Head R/H 2.0 Non VVC  >03 580.00
11039AB361 Cylinder Head R/H 2.0 Non VVC  04 - 07 650.00
11039AB660 Cylinder Head R/H 2.0 Single VVC  02 - 07 650.00
11039AB860 Cylinder Head R/H 2.5 Single VVC  02 - 07 600.00
11039AC060 Cylinder Head R/H 2.0 Twin VVC  08 - 19 600.00
11039AC070 Cylinder Head R/H 2.5 Twin VVC  08 - 10 600.00
11039AC310 Cylinder Head R/H 2.0 Twin VVC  11 - 20 600.00
11039AC320 Cylinder Head R/H 2.5 Twin VVC  11 - 18 605.00
11039AC390 Cylinder Head R/H 2.0 Twin VVC BRZ  13>

Head Gasket 11044AA463 Head Gasket 2.0 1.6mm 37.50
11044AA483   (11044AA482) Head Gasket 2.0 0.6mm 38.00
11044AA610 Head Gasket 2.5 1.4mm 34.00
11044AA642 Head Gasket 2.5 0.8mm  98 - 07 39.00
11044AA651 Head Gasket 2.0 0.65mm STI EJ207 37.00
11044AA670 Head Gasket 2.5 1.0mm  08> 32.50
11044AA680 Head Gasket 2.0 EJ204 34.00
11044AA760 Head Gasket 2.0 0.8mm EJ207  08> 33.00
11044AA770 Head Gasket 2.5 0.8mm  08> 40.00
10944AA100 Head Gasket 2.0 L/H BRZ 29.20
11044AA810 Head Gasket 2.0 R/H BRZ 29.20
11051AA070 Cam Cover Half Moon Seal  >07 3.20
11051AA081 Plug Cylinder Head 4.00
11051AA150 Plug Cylinder Head 3.50
11060AA061 Thermostat Housing 12.30

Cylinder Head  L/H 11063AA812 Cylinder Head L/H 2.0 Non VVC  >03 NLA
11063AA841 Cylinder Head L/H 2.0 Non VVC  04 - 07 650.00
11063AB130 Cylinder Head L/H 2.0 Single VVC  02 - 07 650.00
11063AB280 Cylinder Head L/H 2.5 Single VVC  02 - 07 600.00
11063AB470 Cylinder Head L/H 2.0 Twin VVC  08 - 19 600.00
11063AB480 Cylinder Head L/H 2.5 Twin VVC  08 - 18 605.00
11063AB710 Cylinder Head L/H 2.0 BRZ
11093AA000 Block Service Hole Cover 6.50
11095AA042 Bolt Cylinder Head  >09 4.60
11095AA160 Bolt Cylinder Head  10> 5.80



Sump Pan 11109AA053 Sump Pan Single Scroll  >05 55.00
11109AA131 Sump Pan Twin Scroll  02 - 05 79.00
11109AA151 Sump Pan Twin Scroll  06> 66.50
11109AA222 Sump Pan BRZ 85.00
11120AA171 Sump Pan Upper Assembly BRZ
11122AA340 Sealing Ring Sump - Block  05 - 10 5.00
11122AA350 Sealing Ring Sump - Block  11> 5.30
11122AA360 Sealing Ring  Sump - Block  Levorg
11126AA000 Sump Drain Plug Gasket 1.20
11136AA111 Oil Level Sensor  12>
11140AA046 Dip Stick Engine S/Scroll  >04 10.80
11140AA120 Dip Stick Engine  02 - 05 16.00
11140AA150 Dip Stick Engine  06> 14.00
11413AA033 Plug Timing Hole 3.10
11717AA060 Brace Alternator Mounting Bolt 4.50
11718AA082 Drive Belt Kit A/Con: Stretch Belt 55.00

PCV Parts 11810AA000 PCV Valve 6.70
11810AA040 PCV Valve 11.50
11810AA131 PCV Valve BRZ 14.00
11815AB143 Hose (PCV) Front R/H Single Scroll  01> 24.90
11815AB152 Hose (PCV) WRX  01 - 05 25.00
11815AB213 Hose (PCV) WRX  01 - 03 29.00
11815AB301 Hose (PCV) Rear Cam Cover R/H STI  01> 20.80
11815AB311 Hose (PCV) Rear Cam Cover L/H STI  01 - 07 20.80
11815AB450 Hose (PCV) Crank Case Breather Pipe Set  01> 28.30
11815AB530 Hose (PCV) Rear R/H  03 - 15 10.00
11815AB550 Hose (PCV) Front R/H Twin Scroll  03 - 07 15.50
11815AB560 Hose (PCV) Front L/H STI  03 - 07 19.00
11815AB711 Hose (PCV) Crank Case Breather WRX/STI  08 - 14 35.00
11815AC260 Hose (PCV) WRX/STI  08 - 14 29.00
11815AC621 Hose (PCV) BRZ
11819AA001 Connector PCV Valve 8.50
11821AA460 Connector PCV Valve 5.00
11831AA111 Cover Oil Separator RH 12.00
11831AA121 Cover Oil Separator LH 12.00
11831AA210   (11831AA150) Cover Oil Seperator Rear 12.00
11832AA022 Gasket Oil Separator Cover  >95 2.10
11832AA031 Gasket Oil Separator Cover  96> 4.00
11849AA210 Pipe PCV Intercooler  08 - 15 90.00
11852AA150 Pipe PCV Intercooler  16>

Pistons 12006AC430 Standard Piston A 120.00
12006AC440 Standard Piston B 120.00
12006AC460 Standard Piston 0.50 O/S 130.00
12013AB611 Standard Piston A R/H  12>
12018AB611 Standard Piston A L/H  12>
12033AB640 Piston Ring Set STD (92mm Bore) 110.00
12033AB650 Piston Ring Set 0.25 O/S 110.00
12033AB660 Piston Ring Set 0.50 O/S 120.00
12033AC300 Piston Ring Set STD (86mm Bore) BRZ

Con Rod 12100AA181 Con Rod 2.5 EJ207 (130.5mm)  04 - 13
12100AA201 Con Rod 2.5  08 - 09 80.00
12100AA291 Con Rod 2.0 (130.5mm) 50.00
12100AA310 Con Rod 2.5  08 - 15
12100AA360 Con Rod 2.0 BRZ
12108AB010 Bearing Set Con Rod STD 190.00
12108AB180 Bearing Set Con Rod STD  12>
12109AA062 Bolt Con Rod 1.50
12109AA100 Bolt Con Rod  12>
12113AA120   (12113AA031) Small End Bearing Con Rod  >11   
12113AA170 Small End Bearing Con Rod  12>

Crankshaft 12200AA240 Crankshaft 2.0  01 - 08
12200AA390 Crankshaft 2.0 Nitrided (75mm) 290.00
12200AA430 Crankshaft 2.5 Nitrided (79mm) 290.00
12200AA490 Crankshaft 2.0 Nitrided (75mm)  12>
12209AA360 Bearing Set Crankshaft STD  05> 127.00
12209AA650 Bearing Set Crankshaft STD 12>
12305AA243 Front Pulley WRX 60.00
12305AA252 Front Pulley STI 78.00

Flywheel 12310AA270 Flywheel Solid WRX 5MT  93 - 98 183.00
12310AA403 Flywheel Solid BRZ

(GpN) 12310AA410   (12310AA340) Flywheel 6MT STI 240mm   180.00
ST123104S000 STI  Flywheel 6MT (7.2Kg)



12339AA010 Front Pully Boss Timing Chain BRZ
12342AA050 Flywheel Flex 5MT WRX  01 - 05 240.00
12342AA061 Flywheel Flex 5MT WRX  03 - 12 190.00
12342AA071 Flywheel Flex 5MT WRX  03 - 05 240.00
12342AA090 Flywheel Flex 5MT WRX  03 - 14 190.00
12369AA011 Bolt Crank Pulley WRX 4.70
12369AA030 Bolt Crank Pulley STI 10.00
12369AA091 Bolt Crank Pulley BRZ
13021AA091 Crankshaft Sprocket  >00 16.00
13021AA141 Crankshaft Sprocket  01> 15.00

Cam Belt & Pulleys 13028AA240 Cam Belt  >14 144.00
13028AA250 Cam Belt  12> 160.00
ST130284S000 STI  Cam Belt "Pink" 175.00
13031AA352   (13052AA350) Camshaft Inlet R/H WRX/STI  03 - 14   
13031AA710 Camshaft Inlet R/H STI  08 - 09
13031AA730 Camshaft Inlet R/H WRX/STI  10 - 14
13033AA042 Cam Belt Tensioner Assembly >14 94.00
13033AA050 Cam Belt Tensioner Assembly  12> 115.00
13034AA352   (13034AA350) Camshaft Exhaust R/H WRX/STI  03 - 14   
13034AA502   (13034AA500) Camshaft Exhaust R/H WRX/STI  03 - 06   150.00
13034AA710 Camshaft Exhaust L/H STI  08 - 09
13034AA730 Camshaft Exhaust R/H WRX/STI  10>
13037AA352   (13037AA350) Camshaft Inlet L/H WRX/STI  03 - 13
13037AA730 Camshaft Inlet L/H WRX/STI  10>
13044AA020 Camshaft Sprocket Inlet R/H  93 - 00 69.00
13044AA061 Camshaft Sprocket Inlet R/H Non VVC  01 - 05 65.00
13049AA020 Camshaft Sprocket Exhaust R/H Non VVC  93 - 98 60.00
13049AA041 Camshaft Sprocket Exhaust R/H  99 - 153  55.00
13051AA020 Camshaft Sprocket Inlet L/H  93 - 98
13052AA102 Camshaft Exhaust L/H WRX  98 - 02 150.00
13052AA352   (13052AA350) Camshaft Exhaust L/H WRX/STI  03 - 13  
13052AA710 Camshaft Exhaust L/H STI  08 - 09
13031AA352   (13031AA350) Camshaft Inlet R/H WRX/STI  03 - 13
13052AA730 Camshaft Exhaust L/H WRX/STI  10>
13054AA020 Cam Sprocket Exhaust L/H  93 - 98 68.50
13054AA033 Cam Sprocket Exhaust L/H  99 - 13 60.00
13055AA022 Cam Sprocket Inlet L/H Non VVC  98> 125.00
13068AA051 Hydrolic Tensioner  >96 60.00
13069AA037 Cam Belt Tensioner Pulley  >97 75.00
13069AA063 Cam Belt Tensioner Pulley  >99 75.00
13073AA142   (13073AA180) Cam Belt Tensioner Pulley R/H  35.00
13073AA230 Cam Belt Tensioner Pulley L/H  03> 27.50
13085AA080   (13085AA010) Cam Belt Tensioner Pulley Toothed 33.50
13086AA003 Cam Belt Tensioner Bracket  >99 NLA
13091AA001 Seal Tensioner  >99 4.10
13091AA050 Seal Tensioner #1 2.50
13091AA060 Seal Tensioner #2 3.30
13099AA010 O Ring Cam Sensor 3.20
13099AA050 O Ring Cam Sensor 3.20
13108AA111 Oil Pump/Timing Chain Cover Assembly BRZ
13141AA080 Guide Timing Chain L/H Upper / R/H Lower BRZ
13142AA090 Timing Chain Tensioner R/H BRZ
13142AA160 Timing Chain Tensioner L/H BRZ
13143AA110 Timing Chain L/H or R/H BRZ
13144AA200 Guide Timing Chain  R/H Upper / L/H Lower BRZ
13145AA010 Guide Timing Belt Crank 6.00
13145AA021   (13145AA001) Guide Timing Belt Cam 4.00
13156AA062 Cam Belt Auto Tensioner Mount  01 - 07 23.00
13156AA110 Cam Belt Auto Tensioner Mount WRX/STI  08> 30.00
13191AA000 Cover VVT Actuator Inlet Small 4.00
13191AA010 Cover VVT Actuator Large 5.00
13199AA000 Bolt Cam Sprocket  Long VVT 5.20
13199AA010 Bolt Cam Sprocket Short 2.30
13199AA120 Bolt Cam Sprocket BRZ
13201AA240 Crankshaft Timing Chain Drive Sprocket BRZ

Valves 13201AA371 Valve Inlet  04> 15.00
13202AA570 Valve Exhaust  01 - 07 33.00
13202AA660 Valve Exhaust  08> 18.30
13207AA060 Seal Inlet Valve  >03 2.50
13207AA120 Seal Inlet Valve  04> 2.50
13209AA200 Valve Spring Retainer 1.60
13210AA020 Collet Valve Spring Cap 1.00
13211AA060 Seal Exhaust Valve  >03 3.00
13211AA110 Seal Exhaust Valve  04> 3.20
13212AA120 Valve Guide Exhaust
13212AA130 Valve Guide Inlet
13217AA202 Valve Spring  01 - 07 5.50
13227AA070 Seat Vave Spring 0.80



13228AB222 Valve Lifter T=4.80 25.00
13228AB232 Valve Lifter T=4.81 25.00
13228AB242 Valve Lifter T=4.82 25.00
13228AB262 Valve Lifter T=4.84 25.00
13228AB272 Valve Lifter T=4.85 25.00
13228AB282 Valve Lifter T=4.86 25.00
13228AB292 Valve Lifter T=4.87 25.00
13228AB302 Valve Lifter T=4.88 25.00
13228AB312 Valve Lifter T=4.89 25.00
13228AB342 Valve Lifter T=4.92 25.00
13228AB352 Valve Lifter T=4.93 25.00
13228AB362 Valve Lifter T=4.94 25.00
13228AB372 Valve Lifter T=4.95 25.00
13228AB382 Valve Lifter T=4.96 25.00
13228AB392 Valve Lifter T=4.97 25.00
13228AB402 Valve Lifter T=4.98 25.00
13228AB412 Valve Lifter T=4.99 25.00
13228AB422 Valve Lifter T=5.00 25.00
13228AB442 Valve Lifter T=5.02 25.00
13228AB462 Valve Lifter T=5.04 25.00
13264AA160 Cam Cover R/H  >99 110.00
13264AA201 Cam Cover R/H STI  03 - 07 115.00
13264AA400 Cam Cover R/H STI  08> 95.00
13265AA580 Cam Cover R/H BRZ
13278AA181 Cam Cover L/H STI  03 - 07 115.00
13278AA320 Cam Cover L/H STI  08> 95.00

Gasket Cam Cover R/H 13270AA040 Gasket Cam Cover R/H  92 - 98 10.50
                   13270AA062 Gasket Cam Cover R/H  93 - 98 13.50
                           13270AA082 Gasket Cam Cover R/H  98 - 99 12.00

13270AA111 Gasket Cam Cover R/H  98 - 99
                            13270AA152   (13270AA151) Gasket Cam Cover R/H Single VVC  03 - 07 10.50

13270AA162 Gasket Cam Cover R/H  01 - 05 10.50
              13270AA190 Gasket Cam Cover R/H  08 - 13 10.50

13270AA250 Gasket Cam Cover R/H BRZ
13271AA051 Washer/Seal Cam Cover  >00 1.70
13271AA071 Washer/Seal Cam Cover  01> 1.50

Gasket Cam Cover L/H 13272AA040 Gasket Cam Cover L/H  92 - 98 9.50
13272AA063   (13272AA062) Gasket Cam Cover L/H  93 - 98 13.50
13272AA075   (13272AA074) Gasket Cam Cover L/H Single VVC  03 - 07 10.50

   13272AA082 Gasket Cam Cover L/H   >99 12.00
13272AA094   (13272AA092) Gasket Cam Cover L/H  01 - 05 11.50
13272AA111   (13270AA110) Gasket Cam Cover L/H   >99   
13272AA140 Gasket Cam Cover L/H  08> 10.50
13272AA180 Gasket Cam Cover L/H BRZ
13279AA470   (13279AA350) Cam Cover L/H BRZ   
13293AA030 Gasket Cam Cover/Spark Plug Hole  93 - 97 3.30
13293AA051   (13293AA040) Gasket Cam Cover/Spark Plug Hole  03> 5.00
13320AA001 Cam Sprocket Assembly VVT Inlet R/H  04> 145.00
13320AA022   (13320AA020) Camshaft Sprocket Inlet R/H BRZ
13321AA001 Camshaft Sprocket VVT Exhaust R/H  08> 145.00
13321AA032   (13321AA030) Camshaft Sprocket Exhaust R/H BRZ  
13322AA001 Camshaft Sprocket VVT Inlet L/H  04> 150.00
13322AA032   (13322AA030) Camshaft Sprocket Inlet L/H BRZ   
13323AA001 Camshaft Sprocket VVT Exhaust L/H  08> 145.00
13323AA012   (13323AA010) Camshaft Sprocket Exhaust L/H BRZ

Cam Belt Covers 13568AA072 Cam Belt Cover Inner R/H  >99 17.00
13570AA045 Cam Belt Cover Outer Centre 23.30
13570AA112 Cam Belt Cover Outer Centre S/Cam  >07 37.00
13572AA043 Cam Belt Cover Outer R/H  >99 20.00
13572AA092 Cam Belt Cover Outer R/H Single VVC  99 - 07 22.00
13572AA101 Cam Belt Cover Outer R/H Non VVC  98 - 05 20.00
13572AA120 Cam Belt Cover Outer R/H Twin VVC 19.00
13573AA131 Cam Belt Cover Inner R/H  00> 20.80
13574AA031 Cam Belt Cover Outer L/H Non VVC  >99 NLA
13574AA094 Cam Belt Cover Outer L/H Non & Single VVC  99 - 07 19.00
13574AA120 Cam Belt Cover Outer L/H Twin VVC 17.00
13575AA044 Cam Belt Cover Inner L/H  >98 17.50
13575AA130 Cam Belt Cover Inner L/H  99> 15.80
13579AA021 Cam Belt Cover Plug 3.00
13579AA030 Cam Belt Cover Plug 3.00
13581AA051   (13581AA110) Cam Belt Cover Gasket/Seal Centre   7.80
13583AA031 Cam Belt Cover Rear Seal  >00 4.10
13583AA260 Cam Belt Cover Gasket/Seal #1 R/H  98> 5.00
13583AA270 Cam Belt Cover Gasket/Seal 3.20
13583AA280 Cam Belt Cover Gasket/Seal  98> 2.50
13583AA290 Cam Belt Cover Gasket/Seal #2 R/H  98> 2.50
13584AA050 Cam Belt Cover Gasket/Seal R/H  01> 2.50
13586AA041 Cam Belt Cover Gasket/Seal L/H 3.00
13592AA011 Cam Belt Cover Mount Washer 1.70
13594AA001 Cam Belt Cover Gasket/Seal  #2 Front 6.00
13596AA000 Bolt Cam Belt Cover 1.10
13597AA020 Cam Belt Cover Gasket/Seal 2.50
13597AA031 Cam Belt Cover Gasket/Seal 1.00

Inlet Manifold 14001AA892   (14001AA890) Inlet Manifold  98 - 02   NLA



14001AB290 Inlet Manifold  99 - 01 NLA
14001AB441 TGV Tumble Valve Delete Housing 95.00
14001AB580 Inlet Manifold  02 - 07 NLA
14001AC070 Inlet Manifold  08>
14001AC540 Inlet Manifold  12>

Exhaust Manifold 14010AA102 Exhaust Manifold R/H WRX  01 - 14
14010AA131 Exhaust Manifold R/H STI  03 - 07
14010AA160 Exhaust Manifold R/H STI  08>
14023AA020 Exhaust Manifold L/H WRX  01 - 14
14023AA101 Exhaust Manifold L/H STI  03>



14035AA281 Inlet Manifold Gasket Version 4  >98 3.00
14035AA290 Inlet Manifold Gasket 1.6  >98 4.00
14035AA350 Inlet Manifold Gasket  96 - 98 5.00
14035AA421 Inlet Manifold Gasket EJ205 / EJ207  01> 4.00
14035AA492 Inlet Manifold Gasket TGV  08 - 15 5.80
14035AA540 Inlet Manifold Gasket  10 - 15 10.00
14038AA000 Gasket Exhaust Manifold - Cylinder Head 2.90
14047AA352   (14047AA351) Inlet Manifold Protector   25.00
14047AA481   (14047AA480) Inlet Manifold Protector Mount NLA

Water Pipes 14050AA300 Water Rail  99 - 02 NLA
14050AA451 Water Rail  03 - 04 NLA
14053AA550 Water Rail  05> 104.00
14065AA010 Water Rail  >98 26.20
14065AA090 Pipe Water By-Pass Upper   >00 15.00
14065AA142 Pipe Water By-Pass  >00 25.00
14065AA230 Pipe Water By-Pass  01 - 03
14065AA250 Pipe Water By-Pass  01 - 03 49.00
14065AA290 Pipe Water By-Pass  04 - 07 48.00
14065AA370   (14065AA340) Pipe Water By-Pass WRX  08 - 14  45.00
14065AA380 Pipe Water By-Pass STI  08> 45.00
14075AA161 Gasket Intake Collector 4.20
14076AA030 Nipple/Adaptor Inlet Manifold  04> 4.50
14085AA081   (14085AA091) Cover Exhaust Manifold Upper  01 - 14  56.00
14085AA130 Cover Exhaust Manifold Upper  08>
14086AA072   (14086AA080) Cover Exhaust Manifold Lower  01> 68.00
14090AA000   (14085AA050) Cover Exhaust Manifold Inner  01>   41.00
14091AA000 Cover Exhaust Manifold Outer 50.00
14120AA051 Motor Assembly Tumbler Valve R/H 120.00
14120AA060 Motor Assembly Tumbler Valve L/H 120.00

Turbo 14411AA321 Turbo VF34 Single Scroll 1250.00
14411AA493 Turbo VF36 Twin Scroll  03 - 07 1400.00

GpN/B13 14411AA493M Turbo VF36 Twin Scroll Owens MOD Unit 2050.00
14411AA542   Turbo VF37 Twin Scroll  03 - 07 1650.00
14411AA6209L   Turbo VF43 Single Scroll  05 - 07 1700.00
14411AA700 Turbo VF48 Single Scroll  08> 1300.00
14411AA690 Turbo VF49 Twin Scroll  08 - 20 2100.00
14411AA820 Turbo VF53 Twin Scroll  08 - 14 1800.00
14421AA001 Stay Turbo  >02 25.00
14421AA021 Stay Turbo Twin Scroll  05 - 10 33.00
14421AA091 Stay Turbo Twin Scroll  03 - 20 25.00
14423AA131 Turbo Oil Pipe 40.00
14427AA022 Stay Turbo No: 2 Small  01 - 07 14.00
14430AA081 Turbo Feed/Return Water Pipes WRX/STI  96 - 00
14430AA121 Turbo Feed/Return Water Pipes WRX  01 - 07 75.00
14430AA140 Turbo Feed/Return Water Pipes STI  03 - 14 79.00
14430AA191 Turbo Feed/Return Water Pipes STI  EJ25  04 - 18 73.00
14439AA010 Banjo Bolt Turbo Oil Pipe 7.40
14445AA090 Union Screw & Filter  AVCS  01> 10.80
14446AA001 Stud M10 x 1.25  Turbo - Header 5.00
14447AA031 Vacuum Hose Assembly Turbo Actuator 36.50
14451AA050 Filter Cylinder Head Oil Feed  03> 4.50
14459AA130 Air Intake Duct  >97 75.00
14459AA201 Air Intake Duct  98 - 00 75.00
14459AA224 Air Intake Duct  03 - 07 65.00
14459AA350 Air Intake Duct STI Spec C  03 - 07 72.00
14459AA430 Air Intake Duct STI  05 - 07 74.50
14459AA560 Air Intake Duct STI  08> 66.70
14460AA290 Air Intake Duct WRX  08 - 15 60.00
14462AA1909L   (14462AA190) Hose Intercooler Straight  "Red" 90.00
14462AA244 Hose Turbo - Intercooler  01 - 07 490.00
14462AA354 Hose Turbo - Intercooler  08> 310.00
14471AA052 Air Bypass Valve Assembly  98 - 02 85.00
14471AA143 Air Bypass Valve Assembly  05> 120.00
14471AA1609L   (14471AA160) Air Bypass Valve Assembly  01 - 04  140.00
14719AA033 Gasket EGR Control Valve 4.00
14845AA220 EGR Valve Assembly L/H
14845AA230 EGR Valve Assembly R/H
14852AA020 Gasket Air Valve 2.50
14852AA030 Gasket Air Valve L/H 2.50
14864AA020 Valve Air Suction L/H 225.00
14864AA030 Valve Air Suction R/H 225.00
14878AA000 Grommet Boost Sensor  >00 1.50
14878AA010 Grommet Boost Sensor  01 - 07 2.80
14879AA010 Bush Grommet 2.50
15008AA090 Rotor Set Gearbox Oil Pump 265.00



Oil Pump 15010AA300 Oil Pump 10mm Rotor 105.00
15010AA310 Oil Pump 12mm Rotor 110.00
15010AA360 Oil Pump 11mm Rotor 95.00
15018AA090 Oil Cooler Delete Fitting 5.00
15019AA040 Oil Pressure Relief Valve 4.00
15027AA133   (15037AA132) Blanking Plug Oil  Cylinder Head 3.00
15036AA010 Oil Jet Piston 12.00
15048AA001 Sealing Strip Oil Pump 1.50
15049AA110 Oil Pick-Up Pipe Twin Scroll  06> 18.00
15049AA070 Oil Pick-Up Pipe Twin Scroll  03 - 05 23.80
15050AA050 Oil Pick-Up Pipe Single Scroll  >05 12.50
15050AA160 Oil Pick-Up Pipe BRZ
15144AA011 Guide Dip Stick  01 - 07 16.50
15144AA100 Guide Dip Stick  08> 13.20

Oil Feed Pipes 15192AA212 Oil Feed Pipe L/H AVACS  35.00
15192AA301 Oil Feed Pipe  01 - 05 33.00
15192AA313 Oil Feed Pipe R/H AVACS  01 - 05 36.00
15192AA350 Oil Feed Pipe WRX  01 - 07 39.00
15192AA470 Oil Feed Pipe 38.00
15192AA480 Oil Feed Pipe 38.00
15192AA501 Oil Feed Pipe STI  08> 33.00
15192AA521 Oil Feed Pipe  06> 34.00
15192AA531 Oil Feed Pipe STI  05 - 06 49.00
15192AA551 Oil Feed Pipe  06> 35.00
15192AA570 Oil Feed Pipe 2.5  05 - 07
15192AA581 Oil Feed Pipe  08 - 10 47.00
15194AA100 Union Oil Pipe 8.00
15194AA270 Union Oil Pipe 6.00
15196AA040 Gasket Turbo Oil Drain  92 - 96 NLA
15196AA070 Gasket Turbo Oil Drain  01> 2.20

Oil Filter 15208AA031 Oil Filter 3.0 & 3.6 H6 14.00
15208AA100   (15208AA024) Oil Filter   7.40
15208AA110 Oil Filter Diesel 13.30
15208AA130 Oil Filter BRZ  10> 11.00
15208AA160 Oil Filter  10> 10.80
15208AA170 Oil Filter  Levorg 12.50
ST15208ST010   (ST152084S000) STI  Oil Filter "Pink" 35.00
15250AA041 Oil Fill Duct Assembly  02 - 07 19.00
15250AA062 Oil Fill Duct Assembly  08> 22.50
15251AA011 Oil Fill Duct Assembly  >96 NLA
15255AA080 Oil Fill Cap  >05 8.00
15255AA090 Oil Fill Cap  06> 8.00
ST15257ZR010 STI  Oil Fill Cap 98.00
16102AA013 Boost Sensor Valve  >97 NLA
16102AA160 Boost Sensor Valve  98 - 02 128.00
16102AA300 Boost Solinoid EGR Valve  120.00
16102AA360 Boost Solinoid EGR Valve EJ20 WRX/STI  03 - 07 120.00
16102AA380 Boost Solinoid EGR Valve EJ25 WRX/STI  05 - 07 33.00
16102AA391 Boost Solinoid EGR Valve WRX/STI 80.00
16112AA230 Throttle Body Assembly WRX  08 - 14 550.00
16112AA370   (16112AA270) Throttle Body Assembly STI  08>  550.00
16114AB380 Throttle Body Assembly  05 540.00
16175AA151   (16175AA050) Gasket Throttle Body  >98   3.50
16175AA201 Gasket Throttle Body 2.10
16175AA223 Gasket Throttle Body  05 - 07 5.70
16175AA243 Gasket Throttle Body STI  05> 5.00
16272AA001 Upgraded Intake Manifold Gasket 21.00
16385AA030 Reducer Vacuum Hose 1.50
16395AA020 Grommet Injector 1.70
16529AA020 Grommet Coolant Reservoir 1.00
16546AA020 Air Filter Element  >07 20.00
16546AA120 Air Filter Element  08> 20.00
16546JB000 Air Filter Element BRZ

Fuel Injectors 16608AA020 Seal Injector Bottom  >00 2.70
16608KA000 Seal Injector Bottom  01> 3.00
16611AA510 Fuel Injector Denso Pink 565cc  >07 115.00
16611AA521 Fuel Injector WRX  01 - 05 115.00
16611AA720 Fuel Injector WRX/STI  08> 115.00
16677AA040 Back Up Ring Timing Chain Cover BRZ
16698AA000 O Ring Injector 5.00
16698AA010 O Ring Injector 3.70
16698AA050 O Ring Injector 4.10
16698AA110 O Ring Injector 3.80
16699AA000 O Ring Fuel Pressure Regulator 3.30
17533AA600 Fuel Rail R/H  08>
17535AA344 Fuel Rail L/H  08>
17595AA000 O Ring Fuel Feed Pipe  >99 1.40
18156AA523 Bracket Acc: Pedal



Subframe  (Crossmember) 20058FL020   (901000378) Bolt M14 x 127.5  Rear Subframe Mounting  08   5.00
20101AG031 Front Subframe  08 - 14 240.00
20101FE110 Front Subframe  03 - 05 280.00
20101FE200 Front Subframe STI  03 - 04 NLA
20101FE510 Front Subframe STI  05 - 07 350.00
20101SA030   (20101SA000) Front Subframe WRX  01 - 04   235.00
20101VA000 Front Subframe Levorg 360.00
20107AG000 Front Subframe Brace  03 - 14
20107FE001 Front Subframe Brace  03 - 07 35.00
20107FG001 Front Subframe Brace  08 - 14 45.00
20150FE410   (20150FE000) Rear Subframe WRX  01 - 07   310.00
20150FE430 Rear Subframe WRX/STI  05 - 07 305.00
20151FA113   (20151FA110) Rear Subframe  95 - 00   415.00
20152FG035   (20152FG030) Rear Subframe WRX/STI  08 - 14   545.00
20152FG041   (20152FG040) Rear Subframe WRX/STI  11 - 14  580.00
20152VA000 Rear Subframe Levorg 550.00
20152YC004 Rear Subframe  11 - 18 590.00
20157FG000 Rear Subframe Support Bracket R/H  08 - 17 25.00
20157FG010 Rear Subframe Support Bracket L/H  08 - 17 25.00
20174AA020 Bush Rear Subframe - Chassis Mount 19.00
20175AA010 Stopper Rear Subframe  >00 5.40
20176FE000 Stopper Rear Subframe  01 - 07 3.30
20176FG002   (20176FG001) Spring Plate Lower  08 - 17   3.00
20176FG022   (20176FG021) Spring Plate Upper  08 - 17  6.00
20176FJ000 Rear Subfame Stopper Washer  Lower  12> 4.00

Front Wishbone  (TCA) 20200FA061 Front TCA R/H WRX  98 - 02 NLA
20200FA071 Front TCA L/H WRX  98 - 02 NLA
20201FA030 Bush Assembly TV Link R/H 56.00
20201FA040 Bush Assembly TV Link L/H 56.00
20201AA070 Bush Front TCA Inner Front  >00 16.00
20202AA001 Front TCA Mount Packing Rear Front 5.00
20202AA011 Front TCA Mount Packing Rear Rear 7.00
20202CA002   (20202CA000) Front TCA Complete Assembly R/H BRZ   
20202CA012   (20202CA010) Front TCA Complete Assembly L/H BRZ   
20202FE061 Front TCA Complete Assembly R/H WRX  01 - 02
20202FE071 Front TCA Complete Assembly L/H WRX  01 - 02
20202FE261   (20202FE260) Front TCA Complete Assembly R/H Alloy  01   280.00
20202FE271   (20202FE270) Front TCA Complete Assembly L/H Alloy  01   280.00
20202FE311 Front TCA Complete Assembly L/H Alloy  05 - 07 330.00
20202FE800   (20202FE301) Front TCA Complete Assembly R/H Alloy  05 - 07   330.00
20202FG021 Front TCA Complete Assembly R/H Alloy  08 - 11 265.00
20202FG031 Front TCA Complete Assembly L/H Alloy  08 - 11 265.00
20202FG042 Front TCA Complete Assembly R/H Alloy  12 - 14 280.00
20202FG052 Front TCA Complete Assembly L/H Alloy  12 - 14 280.00
20202VA001 Front TCA Complete Assembly R/H Alloy  15> 265.00
20202VA011 Front TCA Complete Assembly L/H Alloy  15> 265.00
20204AG011 Bush Front TCA Inner Rear  08 - 10 16.00
20204AG030 Bush Front TCA Inner Front WRX/STI  08> 13.00
20204AJ000   (20204AG040) Bush Front TCA Inner Front  08>  15.00
20204CA010 Bush Front TCA Inner Rear BRZ
20204FE000 Bush Front TCA Inner Front WRX  01 - 07 18.50
20204FE010 Bush Front TCA Inner Front STI  03 - 07 18.50
20204FE110 Front TCA T/V Link R/H  01 - 07 60.00
20204FE120 Front TCA T/V Link L/H  01 - 07 60.00
20204FG000 Bush  Front TCA Inner Rear  10 - 13 95.00
20204VA000 Bush  Front TCA  nner Rear  14> 87.00
20205FE020 Front TCA T/V Link Washer 5.00
20206AA000 Front TCA T/V Link Washer Rear  >07 3.70
20206FA000 Front TCA T/V Link Washer Rear  >07 6.20
20206AJ000   (21067GA050) Front TCA Outer Ball Joint  25.00
20207AA000 Nut M16  Self Locking TV Link 4.00
20213FE120 Fitting Front TCA - TV Link  01 - 02 NLA
20216FA000 Front TCA Outer Ball Joint Cone 6.60
20216FG000 Front TCA Mounting Plate Inner R/H  08 25.00
20216FG010 Front TCA Mounting Plate Inner L/H  08 25.00
20217FA102 Fitting Front TCA - TV Link  02 - 07 100.00
20217FA200 Bolt Flange TV Link  >07 4.80

Rear Suspension 20250AA003   (20250AA001) Rear Lateral Link Front  >07  
20250CA000 Rear Trailing Arm BRZ
20250AJ000 Rear Trailing Arm R/H  08 - 13 87.00
20250AJ040   (20250FG041) Rear Lower Arm  08 - 13  80.00
20250AJ070 Rear Trailing Arm L/H  08 - 13 87.00
20250AL011   (20250AJ010) Rear Lower Arm  14> 85.00
20250FE000 Lateral Link Front WRX/STI  03 - 07 75.00
20250FE030 Lateral Link Front STI  03 - 04 NLA
20250FE050 Lateral Link Rear L/H  01 - 04 99.00
20250FE090 Lateral Link Rear STI  04 NLA



20250FE100 Rear Trailing Arm WRX/STI   03 - 07 75.00
20250FE200 Rear Lateral Link Front Alloy  05 - 07 220.00
20250FE360 Rear Lateral Link Rear Alloy  05 - 07 220.00
20250FE370   (20250FE040) Rear Lateral Link R/H  01 - 07  110.00
20250FE380   (20255AA320) Rear Lateral Link R/H  99 - 07  74.00
20250FG021 Rear Toe Link  08 - 13 80.00
20250VA000 Rear Toe Link  14> 85.00
20250VA010 Rear Trailing Arm  14> 55.00
20251AA040 Bush A Rear Lateral Link Outer  >07 9.80
20251AA050 Bush B Rear Lateral Link Inner Front  >07 9.80
20251AA061 Bush C Rear Lateral Link Inner Rear  >07 6.50
20252FG001 Rear Suspension Arm Upper R/H  08 - 13 225.00
20252FG011 Rear Suspension Arm Upper L/H  08 - 13 225.00
20252VC020   (20252FJ020) Rear Suspension Arm Upper R/H  14>  240.00
20252VC030   (20252FJ030) Rear Suspension Arm Upper L/H  14>   240.00
20254AE010 Bush  Rear Lateral Link Inner  08> 18.30
20254FE000 Bush  Rear Trailing Arm Front STI  03 - 07 19.00
20254FG000 Bush  Rear Trailing Arm Front  08 - 13 16.00
20254FG010 Bush  Rear Trailing Arm Rear (Upright)  08 - 13 15.00
20254FG020 Bush  Rear Toe Link Inner  08> 8.50
20255AA311   (20255AA310) Rear Lateral Link L/H  >00   85.00
20255AA331   (20255AA330) Rear Lateral Link L/H WRX  05 - 07   74.00
20257XA000 Bush Pillow Ball Rear Upright  08 35.00
20270AA001   (20270AA080) Rear Trailing Arm  92 - 07   75.00
ST2027055000 STI  Rear Trailing Arm Kit "Pink" 295.00
20271AA010 Bush Rear Trailing Arm Rear (Upright)  >07 16.50
20271AA021 Bush Rear Trailing Arm Front  >02 20.00
20271AA040 Bush Rear Trailing Arm Front WRX/STI  >02 18.00

Front Suspension 20311FA951 Front Damper R/H STI  98 - 00 300.00
20311FA961 Front Damper L/H STI  98 - 00 300.00
20311FE0409L Front Damper R/H WRX  04 - 07
20311FE0509L Front Damper L/H WRX  04 - 07
20311FE8009L Front Damper R/H STI  04 - 05 450.00
20311FE8109L Front Damper L/H STI  04 - 05 450.00
20312FE3709L Front Damper R/H STI  06 - 07 450.00
20312FE3809L Front Damper L/H STI  06 - 07 450.00

Top Mount 20320AA113 Front Top Mount  01 - 07 40.00
20320FG013 Front Top Mount  08> 99.00
20321AA201 Bump Stop Front Damper 14.00
20322AC000 Dust Cover Front Damper WRX/STI  >14 13.00
20323AG000 Spring Seat Front Damper Upper  08 - 21 36.00
20323FA000 Spring Seat Front Damper Upper 10.80
20325FA000 Rubber Isolator Front Damper Spring Seat Upper 10.80
20326AA000 Washer Top Mount Front 5.40
20326AA120 Cap Front Top Front 2.50
20327AC000 Cap Rear Top Mount 6.00
20330FA160 Front Coil Spring  >00 62.00
20330FE861 Front Coil Spring WRX  02 - 07
20330FE921 Front Coil Spring STI  03 - 07 95.00
20360FA951 Rear Damper R/H STI  98 - 00 300.00
20360FA961 Rear Damper L/H STI  98 - 00 300.00
20360FE9029L Rear Damper R/H STI  05 - 07 450.00
20360FE9129L Rear Damper L/H STI  05 - 07 450.00
20360FE2419L Rear Damper R/H WRX  04 - 07
20360FE2519L Rear Damper L/H WRX  04 - 07
20370AA240 Rear Top Mount  92 - 00 42.00
20370FG012 Rear Top Mount  08> 40.00
20371AA041 Bump Stop Rear Damper  >07 25.00
20372FE010 Dust Cover Rear Damper WRX/STI  01 - 07 12.00
20375AA002 Rubber Isolator Rear Damper Spring Seat Lower  >02 9.80
20375AC030 Rubber Isolator Rear Damper Spring Seat Upper  01 - 07 12.50
20375FC001 Rubber Isolator Rear Damper Spring Seat  Lower  02 - 07 10.00
20375FG000 Rubber Isolator Rear Damper Spring Seat  Upper  08>
20380FE121 Rear Coil Spring WRX  02 - 07
20380FE280 Rear Coil Spring STI  03 - 07 60.00
20390FE010 Rear Top Mount  01 - 07 56.00



A/Roll Bar 20401AC011 Front A/Roll Bar Bush 20mm 4.20
20401FA000 Rear A/Roll Bar Bush D12 4.00
20401FA021 Front A/Roll Bar Bush 19mm  >01 4.50
20401FE200 Front A/Roll Bar 20mm STI  03 - 07 85.00
20401FG020 Front A/Roll Bar 20mm  08 - 11 75.00
20401SC100 Front A/Roll Bar 21mm  12 - 13 75.00
20402AA000 Rear A/Roll Bar Clamp  >00 5.40
20414AG070 Rear A/Roll Bar Bush 20mm  08 - 18 4.20
20414FE000 Front A/Roll Bar Bush 19mm  01 - 07 5.00
20414FG020   (20414AG040) Front A/Roll Bar Bush 20mm  08 - 13 3.80
20414SA000   (20401AC031) Front A/Roll Bar Bush 20mm  >07   5.00
20414SG001 Front A/Roll Bar Bush 24mm  14> 6.00
20416AG000 Front A/Roll Bar Clamp  08 - 13 5.80
20416FE000 Front A/Roll Bar Clamp  01 - 07 7.50
20420AA004   (20420AA000) Front A/Roll Bar Drop Link  98 - 07   35.00
20420CA000 Front A/Roll Bar Drop Link BRZ  
20420FA020 Front A/Roll Bar Drop Link (Alloy TCA)  >00 24.80
20420XA000 Front A/Roll Bar Drop Link  12> 33.30
ST204214S000 STI  Rear A/Roll Bar Ball Joint Drop Link Conversion Kit 91.00
20451FE000 Rear A/Roll Bar 20mm WRX  01 - 03 110.00
20451FE010 Rear A/Roll Bar 17mm WRX  01 - 07 110.00
20451FE100 Rear A/Roll Bar 20mm STI  03 - 07 110.00
20451FG011   (20451FG010) Rear A/Roll Bar 18mm  08>   70.00
20451FG021   (20451FG020) Rear A/Roll Bar 19mm  08>   64.00
20451SC010 Rear A/Roll Bar 16mm  08 - 17 90.00
20464AE050 Rear A/Roll Bar Bush 20mm  03 - 07 4.80
20464CA000 Front A/Roll Bar Bush BRZ
20464CA010 Rear A/Roll Bar Bush BRZ
20464FE040 Rear A/Roll Bar Bush 18mm  03 - 07 5.40
20464FE050 Rear A/Roll Bar Bush 19mm  03 - 07 6.20
20464FG000 Rear A/Roll Bar Bush WRX  08 - 18 6.00
20464FG010 Rear A/Roll Bar Bush 18mm STI  08> 6.20
20464FG020 Rear A/Roll Bar Bush  10> 7.50
20464SC010 Rear A/Roll Bar Bush 15mm  08> 6.00
20466FE000 Rear A/Roll Bar Clamp  01 - 07 4.00
20466FG000 Rear A/Roll Bar Clamp  08> 4.50
20470AJ000 Rear A/Roll Bar Drop Link BRZ 35.00
20470FG000 Rear A/Roll Bar Drop Link  08> 30.00
20470SA001   (20470SA000) Front A/Roll Bar Drop Link  03 - 18   16.50
20470SA011 Rear A/Roll Bar Drop Link  03 - 07 20.00
20481AA001 Rear A/Roll Bar Drop Link 51.00
20510AA000 Front Jacking Plate Upper 12.00
20510AC000 Front Jacking Plate Lower NLA
20510AE020 Bolt Assembly Front Subrame 10.50
20520AA030 Body Bracket Trailing Link R/H  93 - 98 25.00
20520AA040 Body Bracket Trailing Link L/H  93 - 98 NLA
20530AA020 Cap Lateral Link Bolt Protection  >07 3.30
20540AA001 Bolt M14  Lateral Link - Rear Upright  >07 10.00
20540AA011   (20540AA010) Bolt M14  Lateral Link - Rear Upright  10.00
20540AA030 U Bolt Engine Subframe 12.50
20540AA041 Flange Bolt  Castor Block - Body NLA
20540AA080 Flange Bolt M12 x 82.5  Body Bracket - Trailing Arm  >07 3.00
20540AA081 Flange Bolt M12 x 82.5  Rear Upper Arm  08> 2.00
20540AA090 Bolt M14  Front Upright - Strut Camber Adjust  >07 6.50
20540AA100 Bolt M14  Front & Rear Upright - Strut Lower  >07 4.00
20540AA111 Cam Bolt  Lateral Link - Rear Crossmember Toe Adjust  89 - 07 4.50
20540AC080 Flange Bolt M12 x 78 x 25 2.90
20540FC100 Flange Bolt M14 x 42 x 38  Castor Block - Chassis 3.50
20540FC110 Flange Bolt M12 x 24 x 20  Gearbox Crossmember 2.50
20540FC120 Flange Bolt M12 x 58 x 25  Rear Subframe 2.50
20540FC130   (012512400) Bolt & Washer M12 x 31 x 22  Trailing Link Bracket   2.00
20540FE020 Body Bracket Trailing Link R/H  01 - 02 NLA
20540FE030 Body Bracket Trailing Link L/H  01 - 02 30.00
20540FE100 Body Bracket Trailing Link R/H  03 - 07 24.00
20540FE110 Body Bracket Trailing Link L/H  03 - 07 24.00
20540FE200 Rear A/Roll Bar Mount R/H  01 - 07 16.50
20540FE210 Rear A/Roll Bar Mount L/H  01 - 07 16.50
20540PA010 Bolt M14  Front Upright - Strut Lower  >07 6.00
20550AA010 Lock Nut M14 x 1.5  Upright - Strut Bolt 2.50
20560AA000 Washer Lateral Link Camber Adjust  89 - 07 1.30
20560AA011 Washer Lateral Link Rear Toe Adjust  89 - 10 1.50
20560AA030 Washer Lateral Link 2.00
20560AA040 Washer M14  Camber Adjust  Strut - Upright 1.00
21047GA840 Rear A/Roll Bar Bush 20mm 4.00
21050GA173 Front A/Roll Bar Clamp  >00 4.80



Water Pump 21110AA690 Water Pump & Seal BRZ 140.00
21111AA026   (21111AA022) Water Pump  97 - 03   112.00
21111AA065 Water Pump 2Port  97 - 03 118.00
21111AA240 Water Pump  04> 108.00
21114AA051 Gasket Water Pump 3.30
21114AA120 O Ring Seal Water Pump BRZ
21116AA010 Seal Strip Water Pump 1.50
21132AA001 Header Tank  92 - 96 130.00
21132AA040 Header Tank  97 - 00 NLA
21132AA111 Header Tank STI (Metal)  03 - 07 85.00
21132AA121 Header Tank WRX  08 - 14 80.00
21132AA131 Header Tank WRX  01 - 07 65.00
21132AA140 Header Tank STI  08 - 14 65.00
21132AA180 Header Tank WRX/STI  17 - 21 80.00
21139AA270 Engine Water Pipe  15> 58.00
21141AA032 Engine Water Pipe  >00 16.50
21141AA054 Engine Water Pipe Assembly WRX/STI  01 - 03 30.00
21141AA063 Engine Water Pipe Assembly WRX  01 - 04 20.50
21141AA112 Pipe Water Tank 20.00
21141AA122 Engine Water Pipe Assembly AVCS  03 - 07 30.00
21141AA131 Engine Water Pipe Assembly WRX/STI  05> 30.00
21141AA150 Engine Water Pipe Assembly WRX  06 - 15 29.00
21144AA010 Water Hose Header Tank  >00 7.40
21144AA020 Water Hose Turbo WRX  >03 7.40
21144AA080 Water Hose Turbo - Header Tank  >00 9.30
21170AA010 Plug Water Bypass  98> 2.00
21170AA020 Plug Water Bypass  03> 10.00
21191KA000 Seal Oil Filler Duct 2.00
21200AA072 Thermostat 15.00
21204AA162 Engine Water Pipe Assembly  01 - 11 6.00
21204AA351 Hose Pre Heater  01 - 04 10.00
21204AA691 Hose Pre Heater  01 - 14 6.00
21204AA711 Hose Pre Heater  01 - 07 9.00
21204AA841 Hose Header Tank STI  03 - 07 15.00
21204AA850 Hose Pre Heater  01 - 07 7.00
21210AA030 Thermostat & Gasket 16.50
21210AA181 Thermostat & Gasket BRZ 20.70
21236AA010 Thermostat Gasket (O Ring) 4.00

Modine 21311AA021   (21311AA020) Engine Oil Heat Exchanger (Modine)  >00 125.00
21311AA051 Engine Oil Heat Exchanger (Modine) S/Scroll  01 - 07 140.00
21311AA071 Engine Oil Heat Exchanger (Modine) S/Scroll  01 - 07 140.00
21311AA103 Engine Oil Heat Exchanger (Modine) T/Scroll  01 - 07 125.00
21311AA120 Engine Oil Heat Exchanger (Modine)  08> 125.00
21317AA022 Adaptor Bolt Engine Oil Heat Exchanger (Modine) 25.00
21328AA011 Pipe Modine Cross Over Long 11.00
21328AA081 Pipe Modine Cross Over Short 14.00
21328AA100 Pipe Oil Cooler (Modine) 105.00
21328AA140 Pipe Water Pump - Modine  05> 18.00
21351AA000 Clamp/Coller Modine Hose 1.70
21369AA040 Adaptor Water Outlet - Modine 20.20
21370KA001 Gasket Oil Cooler (Modine) 3.30
21663AA010 Union Screw & Filter Transmission  01 - 07 19.00
21675AA020 Adaptor Oil Cooler NLA
21679AA020 Valve Oil Cooler 65.00
21820AA080 Intercooler STI  96 - 98 745.00
21820AA252 Intercooler STI  03 - 07 690.00
21820AA380 Intercooler STI  08 - 14 585.00
21830AA102 Duct Intercooler  05> 80.00
ST2183066000 STI  Hose Turbo - Intercooler (Red)  01 - 07 43.00
21869AA030 Hose Intercooler - Throttle Body  >07 11.50
21869AA121 Hose Intercooler - Throttle Body  08 15.00
21885AA163 Intercooler Support Bracket 13.50
21885AA293 Intercooler Support Bracket 16.00
21885AA330 Intercooler Support Stay 16.00
21896AA010 Gasket Duct - Intercooler 2.90
21896AA050 Gasket Intercooler - Recirculation Valve  >00 3.00
21896AA072 Gasket Intercooler - Recirculation Valve  01 - 07 3.90
21896AA100 Gasket Intercooler - Recirculation Valve 13.00
21896AA110 Gasket  Intercooler - Recirculation Valve WRX  05 - 07 12.00



Sensor 22012AA160 Sensor Vacuum  05 300.00
22053AA010 Sensor Crankshaft Legacy 115.00
22053AA053 Sensor Crankshaft 75.00
22056AA063 Sensor Crankshaft  03> 85.00
22056AA091 Sensor Camshaft  98 - 07 95.00
22056AA140 Sensor Camshaft  03> 60.00
22056AA200 Sensor Camshaft 1 R/H  08> 80.00
22056AA210 Sensor Camshaft 2 L/H  08> 80.00
22056AA270 Sensor Camshaft  12> 75.00
22060AA031 Sensor Engine Knock  >97 55.00
22060AA070 Sensor Engine Knock  98 - 05 50.00
22060AA111 Sensor Engine Knock  02 - 07 50.00
22060AA140 Sensor Engine Knock  08> 49.00
22060AA180   (22060AA160) Sensor Engine Knock  12>   
22310AC241 Hose Assembly Vacuum  01 - 14 20.00
22314AA060 T-Piece Vacuum/Boost Hose
22314AA320 T-Piece Vacuum/Boost Hose
22315AA010 T-Piece #2 Vacuum/Boost Hose 1.20
22326AA010 Boost Restrictor 1mm Orifice 5.50
22401AA630 Spark Plug  NGK: ILFR6B
22401AA670 Spark Plug  NGK: SILFR6A
22401AA801 Spark Plug  Denso: ZXE27HBR8   BRZ
22433AA330 Ignition Coil Pack GC8  93 - 96 65.00
22433AA430 Ignition Coil Pack GC8  98 - 00
22433AA542 Ignition Coil Pack WRX  01 - 07
22433AA551 Ignition Coil Pack STI  03 - 07 75.00
22433AA641 Ignition Coil Pack  13> 60.00
22433AA652 Ignition Coil Pack BRZ 85.00
22438AA060 Igniter Unit Control Box NLA
22451AA590 HT Lead #3  >98 57.30
22451AA600 HT Lead #1  >98 62.00
22451AA620 HT Lead #2  >98 62.00
22454AA130 HT Lead #4  >98 64.00
22627AA220 Sensor MAP  01 - 07 110.00
22627AA310   (22627AA170) Sensor MAP  03 - 05   190.00
22627AA360 Sensor MAP  06 - 07  210.00
22627AA490   (22627AA440) Sensor MAP  08   160.00
22630AA041 Sensor Water Temp:  92 - 00 15.00
22630AA140 Sensor Water/Oil Temp:  08 - 14 13.00
22630AA161 Sensor Water Temp:  01 - 07 20.00
22630AA230 Sensor Water Temp:  15> 12.50
22633AA060 Sensor TPS (A22-000R25) Legacy  90 - 94 NLA
22633AA121 Sensor Throttle Pot EJ20  93 - 98 190.00
22633AA161 Sensor Throttle Pot EJ20  98 - 00
22633AA210 Sensor Throttle Pot EJ207 90.00
22634AA000 Sensor Air Charge Temp:  98 - 03
22634KA080 Sensor Air Charge Temp: Spec C  01> 28.00
22641AA042 Sensor Exhaust (Lambda)  02 - 07 275.00
22641AA191 Sensor Exhaust (Lambda)  05 440.00
22641AA200 Sensor Exhaust (Lambda)  03 - 07 160.00
22641AA280 Sensor Exhaust (Lambda)  03 - 07 220.00
22641AA450   (22641AA211) Sensor Exhaust (Lambda)  05 - 07   190.00
22641AA500 Sensor Exhaust (Lambda)  08 - 13 290.00
22641AA510 Sensor Exhaust (Lambda) EJ257  08 299.00
22641AA720 Sensor Exhaust (Lambda)  14> 170.00
22650AA240 Idle Control Valve  97 - 00
22650AA182 Idle Control Valve  01 - 07 360.00
22659AA060 Gasket Idle Control Valve 5.00
22659AA120 Seal Idle Control Valve 3.00
22670AA050 Fuel Pressure Regulator  89 - 00 130.00
22670AA252 Fuel Pressure Regulator  01 - 05 108.00
22670AA310 Fuel Pressure Regulator  05 - 07 NLA
22670AA440 Fuel Pressure Regulator  08> 70.00
22680AA310 Air Flow Sensor  01 - 07 170.00
22680AA380 Air Flow Sensor  08> 200.00
22684AA170 Hose Boost Solinoid 16.00
22690AA321 Sensor Exhaust (Lambda)  98 - 00
22690AA501 Sensor Exhaust (Lambda)  01 - 07 179.00
22690AA850 Sensor Exhaust (Lambda) Rear  08>
22690AA900 Sensor Exhaust (Lambda) Rear  08 - 12
22794AA010 Sensor CP-Air Flow GC8 98.00
22870AA120 PAS Pump Mount  01 - 07 55.00
22870AA140 PAS Pump Mount  08> 55.00
23233GA091 Baffle Plate Rear Driveshaft DOJ 4.00
23242GA400 CV Boot Clip Large  Rear Inner STI  05 - 07 5.50
23242GA410 CV Boot Clip Small 5.00



Starter 23300AA4209L   (22300AA420) Starter  01 - 07  
23300AA560 Starter 5MT  06 - 14 360.00
23300AA650 Starter  08> 450.00

Alternator 23700AA4208A   (23700AA420) Alternator  >07   550.00
23700AA5228A   (23700AA521) Alternator  08 - 12   700.00
23700AA871 Alternator  13> 495.00
23769AA040 Alternator Belt Tensioner Pulley Assembly  11>
23770AA060 Alternator Belt Idler Pulley 34.00
23770AA070 Alternator Belt Idler Pulley BRZ / WRX  13> 28.00
23770AA090 Alternator Belt Idler Pulley BRZ
23774AA005 Cover Alternator PAS Belt  01 - 07 29.00
23774AA030 Cover Alternator PAS Belt  08> 29.00
23791AA002 Bracket Alternator Belt Cover 4.00
23979AA000 Drive Belt Stretch Fit 15.00
24020AD270 Wiring Harness Engine STI  05 - 07
24023AA200 Bracket Engine Wiring Harness  14> 4.00
24024AA250 Bracket Engine Control Module
24031AA430 Wiring Harness Transmission  non DCCD  >07
24031AA441 Wiring Harness Transmission  >07 35.00
24031AA480 Wiring Harness Transmission  08> 26.00
24046AA151 Mount Transmission Harness 5.00
24232AA030 Clip Ingnition Coil NLA
24234AA250 Clip Breather Hose 1.50
24234AA261 Clip Breather Hose #5 2.00
24245AA050 Top Mount Header Tank  08> 6.00
25230AA190 Relay Fan / Light / Window 8.00
25232AA090 Relay Secondary Air Pump 11.00
25232AA100 Relay Ignition/Fuel 20.00
25240AA060 Oil Pressure Switch 17.00
25240KA041   (25240KA040) Oil Pressure Switch   14.00

Brakes 25546GA400 Brake Hose Clamp Front 2.00
26042AA030 Circlip Handbrake Cable 1.00
26051FE000 Handbrake Cable R/H  01 - 03 NLA
26051FE010 Handbrake Cable L/H  01 - 03 40.00
26051FE080 Handbrake Cable R/H  04 - 07 41.00
26051FE090 Handbrake Cable L/H  04 - 07 41.00
26051FE100 Handbrake Cable R/H  05 - 07 38.00
26051FE110 Handbrake Cable L/H  05 - 07 38.00
26051FG000 Handbrake Cable R/H  08 - 14 37.50
26051FG010 Handbrake Cable L/H  08 - 14 37.50
26140FE020 Vacuum Hose Brake Servo  01 - 07 20.80
26228FA001 D/Pad Retaining Pin Front  01 - 07 4.80
26231FE002 Slider Pin Front Caliper Lower 7.00
26231FE030 D/Pad Retaining Pin Front Brembo 6.00
26231FE040 Guide Pin Clip  05 5.80
26232FE002   (26232FE001) Pad Retaining Plate Rear Brembo 5.00
26232FE010 Pad Retaining Plate Front Brembo 11.00
26236FA010 Piston Front Caliper 4Pot (STD Caliper) 20.00
26238AE001 Caliper Bleed Nipple 2Pot 1.70
26238FE001 Caliper Bleed Nipple Brembo 6.00
26239AA011 Caliper Bleed Nipple 5.00
26239FA001 Caliper Bleed Nipple 2.90
26241FA000 Cap Caliper Bleed Nipple 1.70
26241FE000 Cap Caliper Bleed Nipple 2.50
26255AA061 Brake Back Plate Rear R/H  266mm Disc  >07 66.00
26255AA071 Brake Back Plate Rear L/H  266mm Disc  >07 66.00
26258AA021   (26258AA020) Brake Shoe Adjuster   16.00
26261FE000 Tie Bar Front Brake Caliper 50.00
26265AA010 Handbrake Shoe Spring 2.00
26265AA040 Handbrake Shoe Spring 3.20
26265AA060 Handbrake Shoe Spring 3.20
26265AA071 Handbrake Shoe Spring Lower 4.00
26265PA010 Handbrake Shoe Spring 4.00
26267AA011   (26267AA010) Brake Shoe Retaining Pin   2.50
26268PA001   (26268PA000) Guide Plate Rear Brake Shoe   4.00
26271AA000 Cover Handbrake Shoe Inspection Hole 1.70

Disc Shield 26290AC100 Front Disc Cover R/H 100PCD  01 - 02 21.00
26290AC110 Front Disc Cover L/H 100PCD  01 - 02 21.00
26290AG000 Front Disc Cover L/H & R/H 15.00
26290AG010 Front Disc Cover L/H & R/H 100PCD 15.00
26290FE020 Front Disc Cover R/H STI 114PCD  05 - 07 20.00
26290FE030 Front Disc Cover L/H STI 114PCD  05 - 07 20.00
26290FE040 Front Disc Cover L/H & R/H WRX 100PCD  >00 18.30
26290FE050 Front Disc Cover L/H & R/H WRX 100PCD  03 - 07 20.00
26290FG000 Front Disc Cover R/H STI  08> 16.00
26290FG010 Front Disc Cover L/H STI  08> 16.00



Caliper Front 26292FE022 Front Caliper R/H Brembo STI  03 - 07
26292FE032 Front Caliper L/H Brembo STI  03 - 07
26292FE042   (26292FE0418A) Front Caliper R/H Subaru 4Pot (Red) 310.00
26292FE052   (26292FE0518A) Front Caliper L/H Subaru 4Pot (Red) 310.00
26292FE0818A Front Caliper R/H Subaru 4Pot (Black) 330.00
26292FE0918A Front Caliper L/H Subaru 4Pot (Black) 330.00

Disc Pad Set  Front 26296FE100 Front Disc Pad Kit Brembo
26296FG010 Front Disc Pad Kit  

Caliper Repair Kit 26297FA0518A   (26297FA050) Front Caliper Repair Kit 4Pot WRX 38.50
26297FE000 Front Caliper Repair Kit 2Pot  01> 65.00
26297FE010 Front Caliper Repair Kit 4Pot Brembo  01> 113.00
26297AA021 Front Caliper Repair Kit 1Pot  93 - 96 20.00
105.5955.60 Front Caliper Repair Kit  Brembo (44mm Piston) 50.00
26298AA030   (26298AA020) Rear Brake Shoe Set WRX (170mm)  >07   70.00
26298FE000 Front Disc Pad Shim Kit 55.00
26298PA080   (26298PA000) Rear Brake Shoe Set STI (190mm)  03 - 07   90.00

Brake Disc  Front 26300AE061 Front Brake Disc L/H & R/H 295x24mm 100 PCD  03 - 07 95.00
26300AE071 Front Brake Disc L/H & R/H 276x24mm 100 PCD  06 - 19
26300AL000 Front Brake Disc L/H & R/H 294x28mm 114 PCD  14 - 21
26300AL010 Front Brake Disc L/H & R/H 315x30mm 114 PCD  14 - 21
26300AN010 Front Brake Disc L/H & R/H 315x30mm 100 PCD  20>

(GpN) 26300FE001 Front Brake Disc L/H & R/H 325x30mm 100 PCD  01>
    " 26300FE050 Front Brake Disc L/H & R/H 295x24mm 114 PCD  04 - 07 360.00
    " 26300FE070 Front Brake Disc L/H & R/H 325x30mm 114 PCD  05> 90.00

26300SA001 Front Brake Disc L/H & R/H 293x24mm 100 PCD  06> 360.00
Brake Master Cylinder 26401AC181 Brake Master Cylinder RHD  03 - 07 420.00

26401AG031   (26401AG030) Brake Master Cylinder LHD  03 - 14 135.00
26401AG052   (26401AG050) Brake Master Cylinder RHD  08 - 14   135.00
26452AG001 Cap Brake Master Cylinder 12.00
26471AC022 Repair Kit Brake Master Cylinder  03 - 07 80.00

Brake Pipe 26512AA380 Brake Pipe Front R/H  >00 16.00
26512FA110 Brake Pipe Centre - Rear L/H with ABS 25.00
26512FA120 Brake Pipe Centre - Rear R/H with ABS 19.20
26514TA000 Brake Hose Clamp Rear 1.20
26520FG000 Brake Pipe Rear  08 - 14 40.00
26522AA010 Brake Pipe Assembly L/H  >07 29.00
26522AA020 Brake Pipe Assembly R/H  >07 25.00
26530FE000 Brake Pipe Assembly Front - Rear  01 - 05 66.00
26530FE010 Brake Pipe Assembly Front - Rear  06 - 07 69.00
26530FG000 Brake Pipe Assembly Centre  08 - 13 70.00
26533AA000 Bracket 2 Way Connector 4.00
26534AA000 2 Way Connector 6.50
26536AA001 Bolt Brake Hose - Caliper 2.00
26550FA040 Front Brake Hose R/H 29.00
26550FA050 Front Brake Hose L/H 29.00
26550FA060 Rear Brake Hose R/H 26.00
26550FA070 Rear Brake Hose L/H 26.00
26556FA050 Clamp 7-7 Brake Pipe 2.00
26556PA140 Clamp 7 Brake Pipe 2.10
26590FG000 Front Brake Hose R/H  08 - 11 29.00
26590FG010 Front Brake Hose L/H  08 - 11 29.00
26628FA001 D/Pad Retaining Pin Rear  >05 4.50
26628FC002 Slider Pin Rear Caliper Top 5.20
26628FC012 Slider Pin Rear Caliper Bottom 5.40
26631AG011 Locking Bolt Rear Caliper Slider 5.40
26631FE000 D/Pad Retaining Pin Rear Brembo 6.50
26631KE001 Slider Pin Front Caliper Upper 4.50
26632FA000 D/Pad Spring Clip 1.60
26632FA010 D/Pad X Spring 2.50
26632FA021 D/Pad Guide Plate 3.80
26632FE001 D/Pad Retaining Plate Rear Brembo 20.00
26633FC000 D/Pad Shim 4.00
26635FE010 Rear Caliper Piston 2Pot (STD Caliper)  >07 25.00
26651FE000 Dynamic Damper R/H NLA
26651FE010 Dynamic Damper L/H 103.00
26655FA000  Rear Brake Back Plate R/H (266mm Disc)  >07 45.00
26655FA010  Rear Brake Back Plate L/H (266mm Disc)  >07 45.00
26655FA020  Rear Brake Back Plate R/H (16" Wheels Only)  >00 75.00
26655FA030  Rear Brake Back Plate L/H (16" Wheels Only)  >00 75.00
26692FE002 Rear Brake Caliper R/H Brembo 950.00
26692FE012 Rear Brake Caliper L/H Brembo 950.00
26692FE0408A   (26692FE040) Rear Brake Caliper R/H 2Pot (Red) 270.00
26692FE0508A   (26692FE050) Rear Brake Caliper L/H 2 Pot (Red) 270.00
26694FG010 Rear Brake Shoe Set  08 - 14 69.00
26696FE050 Rear Disc Pad Kit WRX  01 - 07
26696FE080 Rear Disc Pad Kit Brembo
26697AG001 Rear Caliper Repair Kit
26697FA0008A Rear Caliper Repair Kit 2Pot 29.00
26697FE000 Rear Caliper Repair Kit Brembo  70.00
26697FG000 Rear Caliper Repair Kit  08> 63.00



Brake Disc  Rear 26700AE081 Rear Brake Disc 290x18mm 170mm H/Brake Shoe 100 PCD WRX 70.00
26700CC000   (26710AJ010) Rear Brake Disc 290x18mm 190mm H/Brake Shoe 100 PCD  11>  
26700FE020   (26710FA130) Rear Brake Disc 290x18mm 190mm H/Brake Shoe 100 PCD  03 - 04 NLA
26700FE050 Rear Brake Disc 276x24mm 190mm H/Brake Shoe 114 PCD  05 - 07 300.00
26700FE070 Rear Brake Disc 290x18mm 190mm H/Brake Shoe 114 PCD  05 - 07 110.00
26700FG000 Rear Brake Disc 286x10mm 190mm H/Brake Shoe 100 PCD  08> 75.00

Back Plate 26704FE000 Rear Brake Back Plate L/H STI  01 - 07 73.00
26704FE010 Rear Brake Back Plate R/H STI  01 - 07 73.00
26704FE080 Rear Brake Back Plate R/H WRX  01 - 07 62.00
26704FE090 Rear Brake Back Plate L/H WRX  01 - 07 62.00
26704FG000 Rear Brake Back Plate R/H WRX  08 - 13 57.00
26704FG010 Brake Back Plate Rear L/H WRX  08 - 13 57.00
26704FG020 Brake Back Plate Rear R/H STI  08 - 13 55.00
26704FG030 Brake Back Plate Rear L/H STI  08 - 13 55.00
26704VA000 Brake Back Plate Rear R/H  14> 60.00
26704VA010 Brake Back Plate Rear L/H  14> 60.00
26707FG000 Handbrake Shoe Adjuster  08 - 13
26708FE001 Handbrake Shoe Lever R/H  05 - 07 15.00
26708FE011 Handbrake Shoe Lever L/H  05 - 07 15.00
26708FE021   (26259PA000) Handbrake Shoe Lever R/H  >07 15.00
26708FE031   (26259PA010) Handbrake Shoe Lever L/H  >07 15.00
26708AJ000   (26708FG000) Handbrake Shoe Lever R/H  08 - 14  12.00
26708AJ010   (26708FG010) Handbrake Shoe Lever L/H  08 - 14   12.00
26710FA020 Rear Brake Disc 22B
26718AE021 Handbrake Shoe Spacer Strut R/H  08 - 14
26718AE031 Handbrake Shoe Spacer Strut L/H  08 - 14
26718FE001   (26269PA000) Handbrake Shoe Spacer Strut R/H   6.00
26718FE011   (26269PA010) Handbrake Shoe Spacer Strut L/H   6.00
26722AE001   (625006000) Cup Brake Shoe Holder   1.60
26750AA014 Rear ABS Tone Ring WRX  01 - 07 70.00

Rear Diff: 27011AB020 Rear Diff Assembly STI (3.545)  06 - 07
27011AB221 Rear Diff Assembly STI (3.545)  08 - 14 2150.00
27037AA010 Propshaft Centre Bearing Assembly  >97 155.00
27043AA012 Rear Diff Temp: Sensor  04 - 12 94.00
27062AA000 Taper Bearing Rear Diff: Pinion Rear R180 49.50

Propshaft 27111FE020 Propshaft 6MT  01 - 02 NLA
27111FE062 Propshaft 5MT  03 - 07 600.00
27111FE110 Propshaft 6MT  03 - 07 680.00
27111FG031 Propshaft 5MT  08 - 14
27111FG041 Propshaft 6MT  08 - 14 675.00
27128AE000 Bush  Propshaft Centre Bearing Mount 30.00

Wheel Speed Sensor 27540AE001 Front Wheel Speed Sensor R/H  99 - 06 140.00
27540AE010 Front Wheel Speed Sensor L/H  99 - 06 140.00
27540AG101 Front Wheel Speed Sensor R/H  08 - 18 115.00
27540AG111 Front Wheel Speed Sensor L/H  08 - 18 115.00
27540CA000 Front Wheel Speed Sensor R/H BRZ
27540CA010 Front Wheel Speed Sensor L/H BRZ
27540CA020 Rear Wheel Speed Sensor R/H BRZ
27540CA030 Rear Wheel Speed Sensor L/H BRZ
27540FE040 Rear Wheel Speed Sensor R/H  01 - 07 150.00
27540FE050 Rear Wheel Speed Sensor L/H  01 - 07 150.00
27540FE120 Front Wheel Speed Sensor R/H  01 - 07 150.00
27540FE130 Front Wheel Speed Sensor L/H  00 - 07 150.00
27540FG031 Rear Wheel Speed Sensor R/H  08 - 14 135.00
27540FG041 Rear Wheel Speed Sensor L/H  08 - 14 135.00
27540FE002   (27540FE001) G Sensor  04   200.00
27540FE091 G Sensor  05 - 07 250.00
27549AG010 Repair Kit Steering Wheel Angle Sensor  08 - 14 290.00
27550FE000 Rear ABS Tone Ring STI  03 - 07 95.00
27631FE000 Bracket Brake Valve Assembly  01 - 07 10.00
27671FE000 Valve Brake Bias  01 - 07 50.00
27673FA001 Valve Brake Bias  >00 NLA



Upright/Hub Parts 28015AA0708A   (28015AA070) Hub Seal Outer  >07   7.00
Driveshafts & CV Boots 28015AA080   (28015AA021) Hub Seal Inner  >07   7.50

28015AA090 Hub Seal Outer Rear WRX 7.30
28015AA1008A   (28015AA100) Hub Seal Inner Rear WRX   7.30
28015AA1108A   (28015AA110) Hub Seal Inner Rear WRX   7.30
28016AA0308A   (28016AA030) Hub Bearing Rear WRX  >07   45.00
28016PA0108A   (28016PA010) Hub Bearing Rear STI  >07   45.00
28021AC200 Front Driveshaft Assembly 100PCD (Female Inner)  01 - 03 450.00
28023AA011 CV Boot Inner  >03 11.00
28023AC010 CV Boot Front Outer STI (91mm CV)  >04 18.50
28023AC060 CV Boot Front Outer (80mm CV) 14.00
28023PA040 CV Boot Rear Outer 100PCD  >04 15.80
28023PA050 CV Boot Inner  >14 15.70
28024AC020 CV Boot Clip Large 5.00
28024FC000 CV Boot Clip 5.00
28024FC010 CV Boot Clip Small 4.00
28024FC030 CV Boot Clip 5.00
28033FA000 Circlip Inner CV - Diff 2.50
28035AA010 Clip Hub Bearing Front & Rear STI / Front WRX 6.60
28035AA040 Clip Hub Bearing Rear WRX  >07 5.00
28037AA012 Baffle Plate Rear Driveshaft BJ 12.00
28044AA001 Driveshaft Hub Nut 3.50
28052AA010   (28052AA000) Front Hub Flange WRX 100PCD  01 - 07 121.00
28052FA000 Rear Hub Flange 100PCD  96 - 03 121.00
28055AA003 Wheel Stud M12 x 1.25 (5 x 100PCD) 2.20
28171AJ001   (623006021) Wheel Nut 2.80
28313AE020 Front Upright R/H 100PCD  01 - 07     175.00
28313AE030 Front Upright L/H 100PCD  01 - 07     175.00
28313AG020 Front Upright R/H WRX  08 - 14   110.00
28313AG030 Front Upright L/H WRX  08 - 14   110.00
28313CA001 Front Upright R/H BRZ
28313CA011 Front Upright L/H BRZ
28313FE061 Front Upright R/H STI 114PCD  05 - 07 105.00
28313FE071 Front Upright L/H STI 114PCD  05 - 07 105.00
28313FG001 Front Upright R/H  08> 121.00
28313FG011 Front Upright L/H  08> 121.00
28313VA000 Front Upright R/H  14> 120.00
28313VA010 Front Upright L/H  14> 120.00
28316FE0008A   (28316AE000) Front Hub Bearing 100PCD  >07   49.00
28321FE001 Front Driveshaft Assembly WRX/STI 100PCD (Female Inner)  >03
28321FE111 Front Driveshaft Assembly WRX/STI 100PCD (Male Inner)  03 - 07
28321FE192 Front Driveshaft Assembly STI 114PCD (Male Inner)  05 - 07 460.00
28321FG011 Front Driveshaft Assembly  08> 395.00
28323AG010 CV Boot Front Inner  03 - 14 14.00
28323AG020 CV Boot Front Outer  05> 15.00
28323FE010 CV Boot Front Outer STI  05 - 07 22.30
28323FG020 CV Boot Front Inner  08> 18.30
28323SA020   (28323FC010) CV Boot Front Inner (85mm)  03 - 11   15.00
28323SC000 CV Boot Front Inner  12> 15.00
28324FJ020 CV Boot Clip Large 5.00
28324SA010 CV Boot Clip Inner Large 5.00
28337AG010 Baffle Plate Driveshaft 6.00
28362AE001 Front Hub Flange STI 100PCD  03 - 05 295.00
28365FE001 Wheel Stud M12 x 1.25 (5 x 114PCD)  05> 2.20
28373CA000 Front Hub & Bearing 100PCD BRZ
28373FG000   (28373AG001) Front Hub & Bearing 100PCD   82.50
28373VC002   (28373VA010) Front Hub & Bearing 114PCD  110.00
28411FA000 Rear Upright R/H STI  96 - 07  190.00
28411FA010 Rear Upright L/H STI  96 - 07  190.00
28411FG021 Rear Housing R/H WRX/STI  08 - 14 138.00
28411FG031 Rear Housing L/H WRX/STI  08 - 14 138.00
28411FG041 Rear Housing R/H WRX/STI  09 - 10 170.00
28411FG051 Rear Housing L/H WRX/STI  09 - 10 170.00
28411SC001 Rear Housing R/H WRX/STI  11 - 14 115.00
28411SC011 Rear Housing L/H WRX/STI  11 - 14 115.00
28411VA020 Rear Housing R/H WRX/STI  15>
28411VA030 Rear Housing L/H WRX/STI  15>
28419FE001 Rear Upright R/H WRX  01 - 07  141.50
28419FE011 Rear Upright L/H WRX  01 - 07  141.50
28421CA000 Rear Driveshaft Assembly BRZ
28421FE241 Rear Driveshaft Assembly STI  05 - 07 595.00
28421FG041   (28421FG011) Rear Driveshaft Assembly  08 - 16   395.00
28423FE010 CV Boot Rear Outer 15.00
28423FE040 CV Boot Rear Outer STI  05> 15.00
28423FE050 CV Boot Rear Inner STI  05> 16.00
28433FE000 Circlip Shaft - Outer CV 1.00
28462FE001 Rear Hub Flange STI 100PCD  03 - 04 190.00
28462FE011 Rear Hub Flange STI 114PCD  05 - 07 125.00
28469FE000 Rear Hub Flange 100PCD  89 - 07 90.00
28473FL021   (28473FG000) Rear Hub & Bearing 100PCD BRZ 115.00
28473FL040   (28473FJ020) Rear Hub & Bearing  13 - 17   105.00
28473VA012   (28473VA011) Rear Hub & Bearing Rear  08> 145.00
28492FE031 Rear Driveshaft Inner Tripod Housing  01 - 14
28496CA000 CV Boot Kit Rear Outer BRZ



28496FG011 CV Boot Kit Rear Outer  05> 25.00
28821FE141 Wheel Centre Cap STI 28.00



Clutch 30100AA870 Clutch Disc BRZ
30100AA910   (30100AA820) Clutch Disc STI  03 - 07   250.00
30100AA920   (30100AA860) Clutch Disc STI  08>   280.00
30210AA670 Clutch Cover STI  03> 240.00
30210AA760 Clutch Cover BRZ
30216AA020 Cover Clutch Housing 5MT 34.00
30216AA040 Cover Clutch Housing 12.00
30216AA070 Cover Clutch Housing 6MT 16.00
30400AA040 Gearbox Clutch Housing 6MT  03 - 07 465.00
30410AA080 Gearbox Clutch Housing 6MT  08> 410.00
30461AA000 Guide Clutch Release Bearing 25.00
30495AA001 Plate Bearing Retainer Gearbox 12.00
30502AA121   (30502AA120) Clutch Release Bearing 5MT   31.00
30502AA130   (30502AA080) Clutch Release Bearing 6MT  99.00
30502AA150 Clutch Release Bearing BRZ
30530AA050 Clutch Release Arm (Fork) 6MT 60.00
30531AA180 Clutch Release Arm (Fork) 5MT 25.00
30531AA220 Clutch Release Arm (Fork) BRZ
30532AA020 Shaft Clutch Release Arm 21.50
30534AA001 Retaining Clip Clutch Fork 5.50
30537AA061 Pivot Clutch Fork 12.00
30539AA000 Clip Clutch Sleeve 0.90
30542AA040 Gaitor Clutch Fork 5MT / BRZ 12.00
30542AA050 Gaitor Clutch Fork 6MT 11.50
30546AA030 Clutch Return Spring 5MT 5.00
30546AA060 Clutch Return Spring 6MT 4.90
30548AA010 Bracket Clutch Return Spring 2.00
30550AA000 Plug Clutch Shaft 12.00
30558AA000 Hose Clutch Feed  01 - 05 22.00

Clutch Slave Cylinder 30620AA013 Clutch Slave Cylinder 5MT  92 - 00 52.00
30620AA0908A Clutch Slave Cylinder 6MT  03 - 05 79.00
30620AA1008A Clutch Slave Cylinder 5MT  01 - 05 55.00
30620AA142 Clutch Slave Cylinder 5MT  08> 42.00
30620AA151 Clutch Slave Cylinder 6MT  01 - 07 135.00

Gearbox Centre Plate 30630AA050 Gearbox Centre Plate Assembly  05 - 07 450.00
30630AA060 Gearbox Centre Plate Assembly  08> 350.00
30660AA020 Oil Chamber Gearbox NLA
30938AA000 Lube Pipe Gearbox NLA
30938AA041 Oil Feed Pipe Main Case 52.00
31020AA040   (30630AA010) Gearbox Centre Plate Assembly/Case Set   01 - 07   700.00
31225AA010   (31225AA001) Oil Pan Transmission   
31232GA082 Steering Rack Boot  >00 20.00
31260GA030 O Ring PAS Rack Pipe 1.70
31260GA790 Nut PAS Pulley NLA
31260GA580 Clip Steering Rack Boot 2.00
31271AA000 Loom Bracket Main Case 3.00
31271AA011 Loom Bracket Main Case 3.50
31325KA080 Bolt/Seal Assembly 3.50
31325KA151 Bolt/Seal Assembly 3.00
31328AA081 Cover Gearbox Oil Pump  03 - 07 290.00
31328AA130 Cover Gearbox Oil Pump  08>
31358AA060 Gearbox Oil Pump Shaft Assembly 58.00
31392AA030 Magnet Gearbox Oil Pan 5.00
31454AA130 Collar 2 Pinion L=52.2 R180 18.00
31454AA140 Collar 2 Pinion L=52.4 R180 18.00
31454AA150 Collar 2 Pinion L=52.6 R180 18.00
31454AA160 Collar 2 Pinion L=52.8 R180 18.00
31454AA170 Collar 2 Pinion L=53.0 R180 18.00
31454AA180 Collar 2 Pinion L=53.2 R180 18.00
31728AA070 Oil Pick-Up Pipe/Strainer Transmission 6MT  04 - 07 35.00
31738AA010 Retainer Lever Spring 29.00
31790AA010 Oil Spray Rail Maincase 9.00
32001AA060 Transmission Gasket & Seal Set 5MT  06> 55.00
32001AA160 Transmission Gasket & Seal Set 5MT  02 - 05 72.00
32001AA210   (32001AA180) Transmission Gasket & Seal Set 6MT  05 - 07  
32001AA250   (32001AA130) Transmission Gasket & Seal Set 6MT  03 - 04   
32001AA340 Transmission Gasket & Seal Set 6MT  08 - 14 99.00
32005AA070 Switch Assembly Reverse Light 6MT  01 - 07 20.00
32005AA092 Switch Assembly Reverse Light 5MT  01 - 07 23.00
32005AA113   (3005AA110) Switch Assembly Reverse Light  08>   36.00
32005AA131 Switch Assembly Reverse Light  15> 33.50
32008AA091 Switch Assembly Neutral 6MT  03 - 04 28.00
32008AA160 Switch Assembly Neutral 6MT  05 - 07 29.00
32008AA151 Switch Assembly Neutral 5MT 05 - 16 29.00
32008AA181 Switch Assembly Neutral  08 - 20 22.50
32024AA011 Dip Stick Transmission  04 - 07 14.80
32034AA001 Bracket Gearbox Stabiliser 6MT 25.00
32103AA012 Gearbox Oil Drain Plug 9.50
32103AA080 Gearbox Oil Drain Plug (Torex) 6MT  03> 4.00



Gearbox Maincase 32114AA180 Gearbox Maincase DCCD 6MT  08 - 14 590.00
32114AA300 Gearbox Maincase DCCD 6MT  11 - 14
32125AA012 Breather Hose Transmission 11.00

Gearbox Tail Housing 32130AA310   (32130AA201) Gearbox Tailhousing 6MT   350.00
32130AA271 Gearbox Tailhousing 6MT  08> 199.00
32135AA002 Dust Cover Propshaft Oil Seal 9.00
32145AA030 Gasket Transfer Case Rear 5MT 4.10
32160AA030 Guide Oil Transfer 3.50
32175AA002 Shaft Checking Reverse 25.00
32186AA010 Spring Reverse Stop 1.50
32195AA021   (32195AA000) Transmission Drain Plug  14mm   4.00
32201AB170 Input (Main) Shaft 6MT  08>
32201AB871 Input (Main) Shaft 6MT  03 - 07
32201AB120 Input (Main) Shaft 5MT  01 - 07
32201AB231 Input (Main) Shaft 5MT  08 - 14   
32231AB270 1st Gear Driven 6MT  03 - 07
32231AB390 1st Gear Driven 6MT  08>
32233AA001 Shaft Reverse Gear Assembly 6MT
32234AA000 Holder Reverse Idler
32251AA880 2nd Gear Driven 6MT  03 - 07
32251AA980 2nd Gear Driven 6MT  08>
32254AA460 3rd/4th Gear Driven 6MT  01 - 06
32254AA590 3rd/4th Gear Driven 6MT  07 - 20
32258AA002 Bushing 2nd Gear
32271AA140   (32271AA130) Reverse Gear Idler 5MT   
32275AA550 3rd Gear Drive 6MT 05 - 07 68.00
32275AA560 3rd Gear Drive 6MT 08> 69.00
32276AA260 4th Gear Drive 6MT  03 - 07 65.00
32276AA270 4th Gear Drive 6MT  08> 83.00
32282AA150   (32282AA092) Reverse Gear Idler  01 - 14   
32284AA020 Washer Idler Gear Reverse 4.00
32285AA080 Collar Drive Pinnion R180 55.00
32295AA270 Shim Front Diff: Pinion T:0.15 1.50
32295AA280 Shim Front Diff: Pinion T:0.175 1.50
32295AA290 Shim Front Diff: Pinion T:0.20 1.50
32295AA300 Shim Front Diff: Pinion T:0.225 1.50
32295AA310 Shim Front Diff: Pinion T:0.2 1.50
32295AA320 Shim Front Diff: Pinion T:0.275 1.50
32297AA020 NR Bearing 5th 5MT
32341AA311 5th Gear Drive 6MT  03 - 07
32341AA340 5th Gear Drive 6MT  08>
32327AA001 Reverse Sleeve & Gear  01> 260.00
32337AA011   (32363AA080) 6th Gear Drive 6MT  03 - 07   
32337AA020   (32363AA090) 6th Gear Drive 6MT  08>    
32364AA050 5th/6th Gear Driven 6MT  05 - 07 158.00
32364AA060 5th/6th Gear Driven 6MT  08>
32368AA002 Collar Reverse Idler Gear 8.00
32369AA000 Spring Reverse Idler 1.80
32605AA310 Hub & Sleeve Set 3rd/4th 6MT  03 - 14 80.00
32605AA320 Hub & Sleeve Set 5th/6th 6MT  03 - 14 82.00
32605AA330 Hub & Sleeve Set 1st/2nd 6MT  03 - 07 82.00
32605AA360 Hub & Sleeve Set 1st/2nd 6MT  08> 90.00
32609AA062 Insert Shifting Sleeve 1st/2nd 6MT 2.50
32613AA051 Insert Shifting Sleeve 4th, 5th, 6th 6MT 2.00
32613AA060 Insert Shifting Sleeve Reverse 1.50
32614AA090 Baulk Ring  95 - 99 35.00
32614AA111 Baulk Ring 4th, 5th, 6th 6MT 12.00
32614AA131 Baulk Ring 4th, 5th, 6th 5MT
32629AA000 Baulk Ring Carbon 6MT 38.00
32650AA001 Syncro Set 2nd 5MT  93 - 00 80.00
32650AA011 Syncro Set 3rd 5MT  95 - 00 80.00
32650AA032   (32650AA031) Syncro Set 2nd 5MT  93 - 00   
32650AA051   (32651AA050) Syncro Set 3rd 5MT  98 - 07   
32650AA081 Syncro Set 3rd 6MT  03 - 05 77.00
32650AA110 Syncro Set 1st 6MT  03 - 05 85.00
32650AA120 Syncro Set 2nd 6MT  03 - 05 85.00
32650AA140 Syncro Set 1st 6MT  06 - 07 108.00
32650AA150 Syncro Set 2nd 6MT  05 - 07
32650AA160 Syncro Set 3rd 6MT  08 - 14 108.00
32650AA170   (32650AA090) Synco Set Reverse 6MT   64.00
32650AA210 Syncro Set 1st 6MT  08 - 14 75.00
32650AA220 Syncro Set 2nd 6MT  08 - 14 75.00
32650AA310 Syncro Set 3/4th 6MT  04>
32652AA012 Baulk Ring 1st 5MT  01 - 14
32713AA002 Speedo Drive Gear Shaft 5MT
32713AA050 Speedo Drive Gear Shaft 6MT 20.00
32714AA230 Speedo Drive Driven Gear (Orange) 7.00
32714AA360 Speedo Drive Driven Gear (Grey) 7.00
32714AA440 Speedo Drive Driven Gear (Yellow) 7.00
32715AA040 Speedo Drive Gear (Green)
32715AA050 Speedo Drive Gear (Blue) 12.00



32804AA110 Gear Selector Fork 1st/2nd 6MT  03> 108.00
32810AA260 Gear Selector Fork 3rd/4th 6MT  03>
32817AA000 Lever Reverse Stop 16.00
32824AA020 Plunger Interlock 0.50
32831AA050 Spring Detent Selector Shaft 3.00
32831AA080   (32831AA060) Spring Checking Ball   3.00
32834AA000 Plug Checking Ball 3.50
32834AA020 Plug Checking Ball 7.50
32856AA020 Reverse Stop  05> 7.00
32867AA201 Gear Selector Arm 6MT 40.00
32892AA151 Selector Rod Gear Lever 6MT  12 - 14 40.00
32892AA161 Selector Rod Gear Lever 6MT  08 - 11 25.00
32896AA010 Spring Reverse Stop 1.50
32919AA000 Plunger Detent Selector Shaft 6MT 14.00
32940AA010 Gear Selector Fork 5rd/6th 6MT  03> 85.00
32941AA000 Gear Selector Fork Reverse  01 - 02 101.00
32941AA010 Gear Selector Fork Reverse  03> 80.00
32946AA001 Reverse Gear Arm/Shifter 35.00
32947AA003 Gear Selector Shaft 38.00
32961AA001 Reverse Gear Selector Finger 6MT 60.00
32996AA011 Spring Set Selector Lever Centralisation 9.90
33022GA081 Spring Gear Linkage 2.50
33110AA090 Oil Transfer Guide Gearbox 6.00

Transfer (Drop) Gear 33113AA200 Transfer Gear Driver 5MT
33113AA230 Transfer Gear Driver 6MT 31/31 (EXT Spline Viscous)  01 - 07 NLA

(GpN >N11) 33113AA240 Transfer Gear Driver 6MT 31/31 (INT Spline)  01 - 02 NLA
         " 33113AA260 Transfer Gear Driver 6MT 31/31 (INT Spline with DCCD)  03 - 05 280.00
          N12> 33113AA370 Transfer Gear Driver 6MT 30/33 (EXT Spline with DCCD)  06 - 13 240.00
(GpN >N11) 33128AA150 Transfer Gear Driven 6MT 31/31 (with DCCD)  01 - 07 240.00
          N12> 33128AA310   (33128AA280) Transfer Gear Driven 6MT 30/33 (No Lube Hole)  08 - 14 220.00

33128AA320   (33128AA240) Transfer Gear Driven 6MT 30/33 (with Lube Hole)  05 - 07 240.00
33128AA350   (33128AA120) Transfer Gear Driven 5MT  
33176AA000 Gasket Transfer Cover 5MT 1.60
33179AA030 Gasket Transfer Case End Cover 5MT 2.90
33282AA001 Plate Oil Extension 4.50

GpN  Transmission Parts BEA-178  Bearing Ratio 260.00
BEA-192 Bearing Mainshaft 7.00
CIR-094 Circlip 8.00
DGB-232-S Clutch Ring 1st/2nd 330.00
LD-226-1 Bearing  Reverse Gear Shaft 25.00
45298  (SP001) Roll Pin 4.50

C2-N11 C2/M2/005-1 Mainshaft Welded Assembly 850.00
C2/M2/011-1 Reverse Gear Hub 260.00
C2/M2/012-2 Reverse Gear 240.00
C2/M3/013-3 Mainshaft Reverse Gear
C2/M2/018-1 Selector Head 1st/2nd 300.00
C2/M2/022-4 Selector Fork 5th/6th 590.00
C2/M2/023-4 Selector Fork 3rd/4th 580.00
C2/M2/024-1 Selector Fork 1st/2nd 570.00
C2/M2/027-3 Blocker 305.00

C2-N11 C2/M2/163-4 Gear Linkage Arm MOD 120.00
C2-N10 C2/M2/171-3 Output Spindle Front (Short -8mm)

C2/M3/006-3 Hub 4 & 8 Dog 1st/2nd 280.00
C2/M3/007-1 Clutch Ring Reverse 290.00
C2/M3/014-3 Reverse Gear Spacer 65.00
C2/M3/015-3 Split Spacer Pair 125.00
C2/M3/016-2 Spacer Layshaft 90.00
C2/M3/019-1 Selector Head 3rd/4th 240.00
C2/M3/020-1 Selector Head 5th/6th 200.00
C2/M3/021-4 Selector Rod Reverse 260.00
C2/M3/025-3 Selector Finger 220.00
C2/M3/026-3 Reverse Selector Blocker 390.00
C2/M3/028-2 Ball Joint 330.00

>N12 C2/M3/029-1 Selector Rod 1st/2nd 425.00
C2/M3/030-1 Selector Rod 3rd/4th 340.00
C2/M3/031-1 Selector Rod 5th/6th 330.00
C2/M3/032-1 Spacer Input Shaft 90.00
C2/M3/033-2 Spacer Blocker Rod 90.00
C2/M3/049-2 Spacer Reverse Selector Rod 90.00
C2/M3/050-1 Shim Mainshaft - 27 thou 25.00
C2/M3/051-1 Shim Mainshaft - 30 thou 25.00
C2/M3/052-1 Shim Mainshaft - 34 thou 25.00
C2/M3/053-1 Spacer Blocker Support 105.00
C2/M3/071-1 Hub 6 Dog 3rd/4th/5th 320.00
C2/M3/072-1 Clutch Ring 3rd, 4th & 5th 390.00



C2/M3/073-1 Shim Mainshaft - 15 Thou 25.00
C2/M3/074-1 Shim Mainshaft - 10 Thou 25.00
C2/M3/075-1 Shim Mainshaft -  5 Thou 25.00
C2/M3/157-3 Cup Sherical Bearing
C2/M3/158-1 Sleeve Gear Linkage 45.00
C2/M3/159-2 Bush Gear Linkage  Large 
C2/M3/160-2 Bush Upper Gear Linkage 46.00
C2/M3/166-2 Stud Clutch Slave Cylinder
C2/M3/167-1 Bolt Lockwire Long 13.50
C2/M3/172-1 Bolt Lockwire Short
C2/M3/175-1 Bush Standard Gear Linkage UJ 20.00
C2/M5/064-2 Gear Set 3rd 16:28 600.00
N9/M1/004-2 Front LSD End Plate (Billet)
N9/N3/001-2 Bolt Rear Crownwheel MOD 14.00
N11/M3/003-1 Gear Knob 94.00
N11/M3/011-1 Sleeve Gear Linkage 18.00
N11/M3/014-1 Diff/Transmission Cap Screw MOD
N11/M3/016-1 Spacer Large Bush Gear Linkage 23.00
N11/M5/004-1 Gear Set 4th 18:23 (Non Homologated) 250.00

N12> N12/M1/016-1 Gear Selector Arm R/H
N12/M2/007-1 Mainshaft Welded Assembly 950.00
N12/M3/010-3 Cup Spherical Bearing 18.00
N12/M3/011-1 Sleeve Gear Stick 18.00
N12/M3/014-1 Bush Gear Linkage 12.00
N12/M3/015-1 Pin Gear Linkage 16.00
N12/M3/017-2   (N9/M3/006-1) Bolt Front Crownwheel MOD   
N12/M5/012-1 Sticker Gear Knob 3.00
N12/M5/013-1 Layshaft1st/2nd 12:40 / 13:31 (Wide 1st/2nd 06) 2550.00

GpN Hewland  Gear Kit      N14/M0/005-1 GpN Gear Assembly Kit
N14/M2/004-1 Selector Rod 1st/2nd 390.00
N14/M3/002-0 Cup Spherical Bearing Top 30.00
N14/M3/003-0 Cup Spherical Bearing Bottom 30.00
N14/M5/006-1 Gear Set 4th 18:24 600.00
N14/M5/009-1 Gear Set 5th 25:26 600.00

Steering 34110FE440 Steering Rack Complete Assembly RHD  01 - 04 NLA
34110FE550 Steering Rack Complete Assembly RHD  05 - 07 870.00
34110FG010 Steering Rack Complete Assembly RHD  08 - 14 870.00
34110FG032 Steering Rack Complete Assembly LHD  08 - 14
34110VA104   (34111VA103) Steering Rack Complete Assembly RHD  15>  
34110VA121 Steering Rack Complete Assembly LHD  15> 870.00
34112AA000 Lock Washer Steering Rack Drop Arm  >07 2.00
34112AG001 Mounting Bush Steering Rack  06> 4.00
34114AE110 Pipe Steering Rack R/H  01 - 07 9.50
34114AE120 Pipe Steering Rack Long  01 - 07 10.50
34114FG020 Pipe Steering Rack R/H  08>
34114FG030 Pipe Steering Rack Long  08>
34115AA020 Mounting Bush  Steering Rack  Square  89 - 07 7.00
34115AA030 Mounting Bush Steering Rack (Round)  89 - 07 7.00
34115AA070   (34115AA000) Mounting Bush Steering Rack  >07   10.00
34115AG000 Mounting Bush Steering Rack   03> 8.00
34115AG010 Mounting Bush Steering Rack  08> 7.00
34115FA010 Mounting Bush Steering Rack  >07 11.00
34115FE020 Mounting Bush Steering Rack 7.00
34120AA000 Mounting Clamp Steering Rack 9.00
34120AA010 Mounting Clamp Steering Rack (Pinion) 9.00
34120FA000 Bellows Clamp Steering Rack 2.80
34122AE000 Oil Seal Steering Rack (Pinion Lower) 6.00
34123AE001 Steering Rack Pinion Seal Housing & Seals  01> 25.00
34127SA000 Drop Arm Lock Washer Steering Rack M16  >07 3.00
34128AA190 Repair Kit Steering Rack Input Shaft 24.00
34128AA211 Repair Kit Steering Rack  >99 30.00
34128AC030 Seal Kit C Steering Rack 34.00
34128AC040 Seal Kit A Steering Rack 34.00
34128AG000 Gaiter Steering Rack L/H  01 - 07 1.50
34128FA040 Gaiter Kit Steering Rack  >02 25.00
34137AE000 Gaiter Steering Rack R/H  01> 16.00
34137AE010 Gaiter Steering Rack L/H  01 - 07 18.50
34137FA000 Gaiter Steering Rack  >00 19.00
34137SA000 Gaiter Steering Rack L/H & R/H BRZ
34140AA030 Steering Rack Drop Arm M14 30.00
34160AA010 Steering U/J: Steel LHD  89 - 00 NLA
34160AC030 Steering U/J: Steel 230mm
34160AE000 Steering Rack Drop Arm M16 Rack  03 - 05 RHD & 05 LHD 40.00
34160AE010 Steering Rack Drop Arm M14 Rack  01 - 02 40.00
34160FE010 Steering Rack Drop Arm M14 Rack 35.00
34160XA000 Steering Rack Drop Arm M20 Rack RHD  08 35.00
34160XA010 Steering Rack Drop Arm M16 Rack  08 35.00



34161AL000 Track Rod End R/H  14> 33.00
34161AL010 Track Rod End L/H  14> 33.00
34161CA000 Track Rod End R/H BRZ
34161CA010 Track Rod End L/H BRZ
34161SA001    (34141AA042) Track Rod End  01 - 13  27.30
34166FE050 Steering Rack Clamp Bracket  05 - 07 4.50
34166FE060 Steering Rack Clamp  05 - 07 5.00
34168FG000 Steering Rack Drop Arm Lock Washer  08> 3.00
34170FE000 Steering U/J: WRX RHD  01 - 07 NLA
34170FE040   (34170FE030) Steering U/J: STI RHD  01 - 07 149.00
34170FE050 Steering U/J: LHD  01 - 07 150.00
34170FG001   (34170FG000) Steering U/J: RHD  08 - 14   133.00
34170FG011   (34170FG010) Steering U/J: LHD  08 - 14   133.00
34170SA000 Steering U/J: Forester  02 - 07 150.00
34170SG040 Steering U/J: Forester  12 -19 160.00
34170SC050 Steering U/J: Forester  08 -11 170.00
34190AE100   (34190FE000) Repair Kit Steering Rack  01 - 06   60.00
34190AG001 Repair Kit Steering Rack  03> 50.00
34190FE020 Repair Kit Steering Rack  02 - 04 NLA
34190FE030 Boot Kit Steering Rack  03> 33.00
34190FE040 Repair Kit Steering Rack Tie Rod Bushing 40.00
34191FE020 Repair Kit Steering Rack  03> 20.00
34191AE060 Repair Kit Steering Rack  01 - 02 35.00
34191AG040 Repair Kit Steering Rack  03 - 11 90.00
34191VA000   (34191AG050) Repair Kit Steering Rack  08>  20.00
34192AG04A O Ring Steering Rack Pipe
34192AG05A O Ring Steering Rack Pipe
34192SA000 Repair Kit Track Rod End Boot 4.20
34361AG010 Toe Board Bush  08> 10.00
34361FC000 Toe Board Bush  (replaces 31020GA050)  99 - 07 8.20
34427AC000 O Ring PAS 1.50

PAS Pump 34411FA220 PAS Pump  98 - 00 NLA
34430FE010 PAS Pump  01 - 03 610.00
34430FE042 PAS Pump  04 - 07 515.00
34430FE072 PAS Pump  06 - 07 600.00
34430FG011 PAS Pump  08 - 12
34430FG030 PAS Pump  08 - 14 480.00
34430FG040 PAS Pump  08 - 14 420.00
34431FE050 PAS Pump Connector  01 - 07 18.50
34431FG000 PAS Pump Connector  08> 18.30
34433AG020 Pressure Switch PAS Pump  08> 22.50
34435AA030 Bolt PAS/Alternator Belt Tension 4.00
34436AA001 Nut Alternator Belt Tension 5.80
34439AE010 O Ring PAS Pump Conector 2.50
34439AE021 O Ring PAS Pump Conector 2.40
34439FE000 O Ring PAS Pump Conector 2.50
34439FE010 O Ring PAS Pump Conector 5.00
34439FG000 O Ring PAS Pump Conector 3.30
34445FE060 Bolt PAS Pump  08> 3.00
34446AG020 Stay Bracket Belt Cover 4.00
34490FE000 PAS Pump Repair Kit  01 - 05 15.00
34492AG010 Bolt Torex M8 x 26
34500FE060 Steering Column Assembly  01 - 03 400.00
34500FE000 Steering Column Assembly  04 - 07 NLA
34500SG031 Steering Column Assembly  12>

PAS Hoses 34610AG043   (34610AG041) Hose PAS Feed/Return  08>   190.00
34610FA091 Hose PAS Feed/Return  96 - 98 NLA
34610FA130 Hose PAS Feed/Return  99 - 00 NLA
34610FE140 Hose Assembly PAS  01 - 05 240.00
34610FG001 Hose Assembly PAS  08 - 14 230.00
34611AG010 Hose PAS Reservoir - Pump STI/WRX   08 - 11 30.00
34611AG211   (34611AG210) Hose PAS Return  08>   24.00
34611AG221   (34611AG220) Hose PAS Reservoir - Pump  08>   23.00
34611FA101 Hose PAS Cooler A  96 - 00 16.60
34611FA110 Hose PAS Cooler B  96 - 00 19.00
34611FE000 Hose PAS Reservoir - Pump STI/WRX  01 - 03 33.00
34611FE030 Hose PAS Hose A  01 - 07 27.00
34611FE040 Hose PAS Hose B  00 - 03 NLA
34611FE050 Hose PAS Return  01 - 07 30.00
34611FE130 Hose PAS Pump - Reservoir  03 - 07 37.00
34611FE140 Hose PAS Hose B  01 - 04 27.00
34611FE150 Hose PAS Hose B  05 - 06 27.00
34611SA000 Hose PAS Return  02 - 07 34.00
34611SA010 Hose PAS Reservoir - Pump  03 - 07 39.00
34615AG010 Clip PAS Hose 1.10
34615KE030 Clip PAS Hose 2.00
34616VA000  O Ring PAS Pipe 1.70
34616VA010  O Ring PAS Pipe 1.70
34618AG000 Bracket PAS Hoses  08> 8.00
34620AC010 Banjo Bolt PAS 5.00



34620FE060 Hose PAS Cooler/Pipe Assembly  01 - 04 123.00
34620FE100 Hose PAS Cooler/Pipe Assembly  05 - 07 123.00
34620FE120 Hose PAS Cooler/Pipe Assembly  05 - 07 166.00
34621AC024 Gasket Banjo Bolt PAS 4.00
34630AE001 Reservoir PAS  03 - 07 80.00
34630AG001 Reservoir PAS  08 - 18 56.50
34630FE001 Reservoir PAS (with Cooler)  03 - 07 90.00
34631AG001 Reservoir Cap PAS 5.00
34633FE001 Mount PAS Reservoir 16.00

Transmission Parts 32520AA011   (32520AA010) Diff Controller Unit 22B   500.00
32520AA130 Diff Controller Unit  04 - 05   450.00
32520AA410 Diff Controller Unit STI  08 - 14
ST350104S000 STI  Short Shift Gear Linkage 5MT  >00 300.00
ST350104S030 STI  Short Shift Gear Linkage 6MT  01 - 07 400.00
ST350104ZR000 STI  Short Shift Gear Linkage 6MT  08 - 14
SG117VA100 STI  Short Shift Gear Linkage 6MT  15>
35011FE011 Gear Lever Complete 6MT >07
35011FG000 Gear Lever Complete 6MT  08>
35016FE000 Rubber Boot Gear Lever 6MT  03 - 07 43.00
35016FG000 Rubber Boot Gear Lever 6MT  08> 36.00
35017AA002 Spring Washer Gear Linkage 5.80
35022AC030 Gear Knob 5 Speed 66.70
35022AG031 Gear Knob 6 Speed 115.00
35024FE010 Slider Knob Gear Lever 6MT 76.00
35031FE020 Stay Rod Gear Linkage 6MT  03 - 07 46.00
35033AA022 Mounting Bracket Gear Linkage 17.00
35033FE000 Bracket Holder Gear Shift Lever  01 - 05 30.00
35033FE001 Bracket Holder Gear Shift Lever  06> 17.00
35033FE010 Bracket Gear Shift 12.00
35035AC000 Bush Gear Linkage 5.00
35035AC010 Bush A Gear Lever Ball 5.00
35035AC020 Bush B Gear Lever 5.80
35035AC030 Bush Gear Linkage Stay 15.00
35035AG030 Bush Gear Linkage 6MT  08> 16.00
35035FE010 Bush Gear Linkage Stay  01> 16.00
35035FE030 Bush Gear Linkage 6MT  01 - 07 12.00
35035FE070 Bush Gear Linkage Front  >03 25.00
35035FE080 Bush Gear Linkage Front  04 - 05 25.00
35035FE090 Bush Gear Linkage Front  01 - 07 18.50
35035KA010 Bush Gear Lever 4.00
35035KA030 Bush Gear Linkage 4.00
35036AA010 Gear Lever Mount 16.50
35038AG081 Cable Plate Boot Gear Shifter 28.00
35038FE000 Cable Plate Gear Shifter 4.50
35041FE010 Gear Linkage UJ: Joint Selector Rod 6MT  03 - 05 NLA
35041FE070 Gear Linkage UJ: Joint Selector Rod 6MT  06 - 07 46.00
35043FE000 Spring Gear Lever 5.00
35044FE020 Spacer Gear Shift NLA
35046AG000 Joint Gear Linkage 5MT  05> 39.50
35046FE010 Joint Gear Linkage 6MT  01> 25.00
35047AC030 Joint Gear Linkage 5MT  >07 41.00
35060FE000 Cable Assembly Gear Shift  01 - 07 41.00
35060FG001 Cable Assembly Gear Shift  08> 40.00
35067FE000 R Clip Reverse Cable 1.00
35068FE000 Foam Washer Gear Shift 7.00
35211AA040 Oil Guide Gearbox  01 - 07 14.00
35211AA150 Oil Guide Gearbox 4 Hose  08 30.00
35211AA160 Oil Guide Gearbox 2 Hose  08 14.00
35211AA210 Oil Guide Gearbox Centre Diff: Connect  08 6.00
35211AA220 Oil Guide  Transfer Gear  08 6.00
36010YC001   (36010AG120) Throttle Pedal Assembly RHD  08   105.00
36010AG152   (36010AG150) Throttle Pedal Assembly LHD  08  110.00
36015GA111 Pedal Rubber 1.80
36041AG010 Throttle Pedal Stop LHD  08 4.00
37114FE000 Throttle Cable RHD  01 - 07 41.70
37114FE010 Throttle Cable LHD  01 - 05 42.00

Clutch Master Cylinder 37230FE001   (37230FE000) Clutch Master Cylinder RHD  (No Reservoir)  01 - 07   117.00
37230FE011   (37230FE010) Clutch Master Cylinder RHD 5MT  01 - 07   85.00
37230FE051   (37230FE050) Clutch Master Cylinder (No Reservoir)  01 - 07 110.00
37230FE160   (37230FE060) Clutch Master Cylinder LHD  01 - 07   129.00
37230FE170   (37230FE070) Clutch Master Cylinder STI  03 - 07  105.00
37230FG032   (37230FG030) Clutch Master Cylinder LHD  08 - 14   90.00
37230FJ012   (37230FJ010) Clutch Master Cylinder RHD  12>   98.00
37230SC012   (37230SC011) Clutch Master Cylinder RHD  08 - 14   116.00
37235FE050 Reservoir  Clutch Master Cylinder  01 - 07 36.00
37237AA001 Cap  Clutch Master Cylinder Reservoir  >14 11.00
37240AA000 Repair Kit Clutch Master Cylinder  >06 38.00



37250AG010 Pipe Clutch Master Cylinder - Hose LHD  08> 20.00
37250FE052 Pipe Clutch Master Cylinder - Hose  01 - 07 15.00
37251AA003 Hose Clutch - Slave Cylinder 5MT  01 - 05 20.00
37251AC001 Hose Clutch - Slave Cylinder 5MT  01 - 17 22.00
37251AG010 Hose Clutch - Slave Cylinder  08> 25.00
37251FE010 Hose Clutch Reservoir - Master Cylinder  01 - 07 22.00
37251FE030 Hose Clutch - Slave Cylinder 6MT  01 - 07 22.00

Crown Wheel & Pinion 38100AB720   (38100AA861) Crown Wheel & Pinion Front 3.900 6MT     450.00
38100AB681   (38100AA750) Crown Wheel & Pinion Front 4.444 5MT   400.00
381004S000 Crown Wheel & Pinion Front 4.444 6MT NLA
38104AA080 Crown Wheel & Pinion Rear 4.444 R180 850.00
38104AA260 Crown Wheel & Pinion Rear 3.90 R180  >05 850.00
38104AA270 Crown Wheel & Pinion Rear 3.545 R180  06> 550.00
38104AA420   (38104AA010) Crown Wheel & Pinion Rear 3.900 R160   
38104AA460   (38104AA030) Crown Wheel & Pinion Rear 4.444 R160   
38312AA010 Rear Diff: Casing R160
38312AA030 Rear Diff: Casing R180 390.00
38316AA010 Rear Diff: Case Cover R160 110.00
38316AA020 Rear Diff: Case Cover R180 135.00
38316AA061 Rear Diff: Case Cover  08> 50.00
38325AA032 ATF Filter  01 - 15 25.00

R180 38336AA230 Spacer 2 Pinion 3.09T 14.00
38336AA240 Spacer 2 Pinion 3.12T 14.00
38336AA250 Spacer 2 Pinion 3.15T 14.00
38336AA260 Spacer 2 Pinion 3.18T 14.00
38336AA270 Spacer 2 Pinion 3.21T
38336AA280 Spacer 2 Pinion 3.24T 14.00
38336AA290 Spacer 2 Pinion 3.27T
38336AA300 Spacer 2 Pinion 3.30T 14.00
38336AA310 Spacer 2 Pinion 3.33T 14.00
38336AA320 Spacer 2 Pinion 3.36T 14.00
38336AA330 Spacer 2 Pinion 3.39T
38336AA340 Spacer 2 Pinion 3.42T 14.00
38336AA350 Spacer 2 Pinion 3.45T
38336AA360 Spacer 2 Pinion 3.48T
38336AA370 Spacer 2 Pinion 3.51T 14.00
38336AA380 Spacer 2 Pinion 3.54T 14.00
38336AA390 Spacer 2 Pinion 3.57T 14.00
38336AA400 Spacer 2 Pinion 3.60T 14.00
38336AA410 Spacer 2 Pinion 3.63T
38336AA420 Spacer 2 Pinion 3.66T 14.00
383375200 Plug Rear Diff: Oil Drain 5.00
38340AA060 Side Plate Rear Diff: R/H 32.00
38341AA060 Side Plate Rear Diff: L/H 32.00
38342AA030 Side Plate Front Diff: R/H (30mm Seal Small) 30.00
38342AA130 Side Plate Front Diff: R/H (35mm Seal Small) 40.00
38342AA161 Side Plate Front Diff: L/H (35mm Seal Large) 40.00
38342AA170 Side Plate Front Diff: L/H (30mm Seal Large) NLA
38343AA000 Diff Side Plate Lock Tab R/H 2.00
38343AA010 Diff Side Plate Lock Tab L/H 2.00
383475201 Shim Rear Axel Bearing 0.2mm 5.50
383475202 Shim Rear Axel Bearing 0.25mm 5.00
383475203 Shim Rear Axel Bearing 0.3mm 5.00
383475204 Shim Rear Axel Bearing 0.4mm 5.50
383475205 Shim Rear Axel Bearing 0.5mm 7.50
383485200 Holder Bearing & Seal Rear Diff: 83.00
38353AA031 Gasket Rear Diff: Cover R160 10.00
38353AA050 Gasket Rear Diff: Cover R180 11.50
38354AA002 Breather Rear Diff: 3.20
38354AA020 Breather Rear Diff:  08> 3.50
38358AA040 Rear Diff: Flange Unit 6MT 80.00
38359AA010 Rear Diff: Flange Unit 5MT 84.00

R160 383495200 Spacer 2 Pinion 3.09T
383515200 Spacer 2 Pinion 3.15T
383555200 Spacer 2 Pinion 3.27T
383585200 Spacer 2 Pinion 3.36T
383605200 Spacer 2 Pinion 3.42T
383655200 Spacer 2 Pinion 3.57T
383675200 Spacer 2 Pinion 3.63T

R160/R180 383715200 Spacer Pinion 2.57T 4.00
383725200 Spacer Pinion 2.55T 4.00
383745200 Spacer Pinion 2.51T 4.00
383735200 Spacer Pinion 2.53T 4.00
383765200 Spacer Pinion 2.47T 4.00
383785200 Spacer Pinion 2.43T 4.00
383795200 Spacer Pinion 2.41T 4.00
383805200 Spacer Pinion 2.39T 4.00
383825200 Spacer Pinion 2.35T 4.00
383845200 Spacer Pinion 2.31T 4.00



383855200 Rear Diff: Collar Drive Pinion R160 10.00
38380AA000 Rear Pinion Nut  5.00
383875200 Rear Pinion Nut  6.00
38410AA011 Mechanical LSD Assembly Rear 45/45 R180  97 - 03 770.00
38410AA100 Mechanical LSD Assembly Front  04> 750.00
38415AA070 Front Diff: Output Shaft WRX  01 - 03 52.00
38415AA110 Front Diff: Output Shaft WRX/STI  05 - 07 52.00
38913AA102 Centre Diff: 5MT  01>
38913AA112 Centre Diff: 6MT  03 - 07 540.00

(GpN) 38913AA1609L Centre DCCD (Electronic)  01 - 05 NLA
    " 38913AA190 Centre DCCD (Electronic)  06 - 07 4500.00
    " 38913AA210 Centre DCCD (Electronic)  08 - 17 3300.00
    " 390004S010 Centre DCCD (Electronic) Repair Kit  >05 NLA
    " 390004S020 Centre DCCD (Electronic) Repair Kit  06> 820.00

Engine & Transmission ST4100055110 STI  Engine Mount R/H H/D Fast Road 45.00
Mounts ST4100055120 STI  Engine Mount L/H H/D Fast Road 45.00

ST4100055200 STI  Gearbox Mount H/D 5MT 70.00
41011FE010 Gearbox Crossmember Front  01 - 07 55.00
41011FE030 Gearbox Crossmember Rear  01 - 07 65.00
41011FE050 Gearbox Crossmember Centre  01 - 07 70.00
41011FE070 Gearbox Crossmember Rear 6MT  05 - 07 65.00
41021FA150 Gearbox Crossmember Front 5MT  98 - 03 60.00
41022AC180 Gearbox Mount 5MT  01 - 17 95.00
41022AG100 Gearbox Mount 6MT  08 - 12 70.00
41022CA000 Engine Mount R/H BRZ
41022CA010 Engine Mount L/H BRZ
41022FA092 Engine Mount (Square) 60.00
41022FE010 Gearbox Mount 6MT 80.00
41022FE070 Engine Mount R/H STI RA
41022FE080 Engine Mount L/H STI RA
41022FE100 Cushion Rubber Gearbox Crossmember  04> 3.50
41024FA002 Heatshield Engine Mount 3.60
41025AC000 Stud Plate Crossmember Front 5.80
41025AC041   (4025AC040) Plate Crossmember Rear   4.90
41031AA281 Bracket Engine Mount R/H 25.00
41031AA290 Bracket Engine Mount L/H 25.00
41037AC000 Spacer Sleeve Front Subframe 2.00
41040FE000 Pitching Stopper Rod Assembly 33.00
ST413104S000 STI  Rear Diff: Support Brace H/D 89.00
41310AG040 Support Brace Rear Diff:  08> 95.00
41310FE020 Support Brace Rear Diff:  01 - 07 56.00
41310FE050 Outrigger Assembly (T Bar) Rear Diff:  01 - 07 165.00
41310FE060 Support Brace Rear Diff: STI  01 - 07 55.00
41321FA040 M/Bracket Rear Diff: Outrigger R/H & L/H  >00 / L/H  01 - 07 12.00
41321FA101 Rear Diff: Mount Lower Bracket NLA
41322AC040 Bush Rear Diff: Front Mount 27.00
41322AC050 Dynamic Damper 26.00
41322AC060 Bush Rear Diff: Front Mount 27.00
41323AA003 U Clamp Rear Diff: - Crossmember 15.80
41324FA000 Stopper Diff: Mounting Bush 7.50
41322FE010 Bush Rear Diff: T Bar L/H  WRX/STI  01 - 07 25.00
41322FE020 Bush Rear Diff: T Bar L/H WRX  01 - 07 25.00
41322FE030 Bush Rear Diff: T Bar R/H WRX/STI  01 - 07 25.00
41322FE040 Bush Rear Diff: Rear Mount STI  05 - 07 15.00
41331FE000 Mount Rear Diff: Beam R/H 13.50
41331FE010 Mount Rear Diff: Beam L/H 3.70
41332FA000 Flange Bolt  Rear Diff: Mount 12.00
41332SA040 Mounting Bracket Rear Diff: Outrigger R/H  01 - 07 12.00
41366FE010 Cover Rear Diff Mounting  01 - 07 NLA

Fuel Tank 42012FE002 Fuel Tank Euro Spec  04 - 06 250.00
42015AG000 Fuel Tank Pump Swirl Pot 15.80
42017FE020 Fuel Tank Retaining Strap R/H  >07 37.00
42017FE030 Fuel Tank Retaining Strap L/H  >07 37.00
42017AG011 Fuel Tank Retaining Strap L/H  08 - 14
42021FE061 Fuel Pump & A/Surge Housing Spec C  01 - 07 330.00
42022CA000 Fuel Pump & Filter BRZ
42022FE001 Fuel Pump & Filter  01 - 07 140.00
42022FG060 Fuel Pump & Filter  08 - 13 190.00
42025AE020 O Ring Large Fuel Filter 16.50
42025AG000 Seal Fuel Level Sender  03> 2.50
42031AA040 Cushion Fuel Filter 4.00
42031AA100 Cushion Fuel Tank  00 - 07 8.80
42031AA120 Cushion Fuel Tank  00> 1.50
42031SA000 Fuel Filler Cap  01 - 07 15.00
42031SA020 Fuel Filler Cap  08 - 11 18.00
42034FC000 Clip Fuel Filler Cap Strap  99 - 03 1.30
42035AE010 Canister Activated Carbon Filter 87.00
42036AE040 Canister Activated Carbon Filter  >02
42037AE150 Hose Clamp (Orange) 1.70
42037FA010 Spacer Bolt Canister Mounting 7.30
42037FE060 Clip Fuel Filler Cap Strap  04>
42038AA100 Clamp Fuel Hose
42038AA170 Clamp Fuel Hose 2.00
42038AA250 Clamp Fuel Hose 8.20



42038AC090 Clamp Fuel Hose #1 1.80
42038AC100 Clamp Fuel Hose 1.70
42038FA010 Clamp Fuel Hose



42042FE020 Connector Drain 1.90
42043AE090 Cushion Canister Mounting 4.00
42045FE000 Protector Fuel Filler Pipe 14.00
42046FA000 Grommet Fuel Line 1.50
42050AA020 Fuel Filter Mounting Bracket 8.50
42052AA000 Flange Bolt  Fuel Tank Strap Front 1.30
42052AA030 Flange Bolt 1.00
42052FE140 Rear Mount Carbon Canister 16.00
42052FE400 Front Mount Carbon Canister 38.00
42053AA000 Fuel Filter Retaining Strap 7.00
42054SA000 Fuel Tank Exhaust Heatshield NLA
42056AA011 Fuel Filler Neck Body Ring Cover  >14 4.00
42060AA040 Seal Fuel Tank Pump  >07 7.00
42060AA080 Insulator Fuel Tank  >07 1.50
42060GA081 Gasket Fuel Filler Neck  >14 3.80
42061AA000 Protector Fuel Filter 8.30
42061AA031 Protector Fuel Tank L/H  01 - 07 16.50
42061AA041 Protector Fuel Tank R/H  01 - 07 15.00
42061AA070 Protector Filler Neck Breather Pipe 4.10
42062FE010 Hose Fuel Filler Vent  Upper  01 - 07 16.00
42063FA050 Mount Carbon Canister 4.20
42063FE000 Main Fuel Line Set Feed, Return & Breather 82.50
42065FA100 Fuel Filler Neck Vent Pipe  92 - 07 15.00
42066FA030 Fuel Filler Neck  92 - 00 79.00
42066FA080 Fuel Filler Neck  05 - 07 96.00
42066FE140 Fuel Filler Neck  01 - 07 59.00
42066FG010 Fuel Filler Neck  08 - 14 66.00
42068FE050 Pipe Fuel Return  01 - 07 16.50
42068FE060 Pipe Fuel Breather  01 - 07 19.00
42068FE070 Pipe Fuel Delivery  01 - 07 15.00
42072AA011 Fuel Filter (Black)  >07 40.00
42072AA200 Fuel Filter (Gold)  >07 41.00
42072AA121   (42072AA120) Filter Assembly Fuel Tank   10.00
42072AG140 Filter Assembly Fuel Tank  08> 40.00
42072FE030 Intake Fuel Filter  05 - 07 115.00
42074FE000 Hose Fuel Delivery  01 - 07 30.80
42075FA340 Hose Fuel Delivery  98 - 07 13.00
42075FE010 Hose Fuel Fill Neck  01 - 07 29.00
42075FE020 Hose Purge  01 - 07      16.50
42075FE050 Hose Fuel Filler Vent  Lower  01 - 07 12.00
42075FE200 Hose Fuel Return  01 - 07 8.00
42075FE210 Hose Fuel Return #3  01 - 07 9.00
42075FE260 Hose Fuel  01 - 07 NLA
42075FE280 Hose Fuel  01 - 07 3.00
42075FE290 Hose Fuel  01 - 07 12.00
42075FE350 Hose Fuel Filter Breather  01 - 07 NLA
42075FE400 Hose Fuel Return  01 - 07 15.00
42075FE410 Hose Fuel Evaporator  01 - 07 3.00
42081AG010 Fuel Level Sensor  08 - 14 38.00
42081FE001 Fuel Level Sensor  05 - 07 60.00
42081SA020 Fuel Level Sensor  06 - 07
42084AC131 Fuel Roll Over Valve
42084AE050 Fuel Roll Over Valve
42084FE010 Purge Valve 35.00
42084FE020 Purge Valve 2 Way 29.00
420084FE050 Fuel Tank Roll Over Valve  >07 20.00
42090FA000 Tee Piece 3.50
42124AA050 Pipe Fuel Delivery  >00 8.00
42128AC070 Clamp Fuel Pipe 3.50
42128FC060 Clamp A Fuel Pipe 3.30
42154AA050 Clip 1.00

Gasket  Exhaust 44011AG030 Gasket Turbo - Header (Twin Scroll) 7.50
44011FA020 Gasket Cross Pipe R/H 5.00
44011FE000 Gasket CAT 6.50
44011FE010 Gasket Up Pipe - Turbo (Twin Scroll) 6.00
44011FE020 Gasket Turbo - Header (Twin Scroll) 7.50
44011FE030 Gasket Manifold - Up Pipe (Twin Scroll)  >04 7.50
44011FE040 Gasket S/Steel Up Pipe - Turbo (Twin Scroll) 14.00
44011FE050 Gasket S/Steel Turbo - Header (Twin Scroll) 16.50
44011FE060 Gasket Manifold - Up Pipe  05 - 07 15.00
44021AA014 Mounting Bracket Lower Turbo Heatshield  08> 20.00
44021AE000 Mounting Bracket CAT
44021FE030 Mounting Bracket Turbo Heatshield  01> 20.00
44022AA123 Gasket Cone Ring 9.80
44022AA131 Gasket Exhaust Rear 4.10
44022AA150 Gasket Up Pipe - Turbo (Single Scroll) 4.00
44022AA160 Gasket Cross Pipe L/H 4.50
44022AA170 Gasket Manifold - Up Pipe (Single Scroll) 4.90
44022AA180 Gasket  Turbo - Header (Single Scroll) 5.80
44022AA211   (44022AA210) Gasket  Exhaust Rear   6.50
44031AA030 Exhaust Hanger Rubber 5.70
44031AA040 Exhaust Hanger Rubber 5.70



44031FE000 Turbo Cover Heatshield Upper WRX  01 - 07 40.00
44031FE020 Turbo Cover Heatshield Lower  01> 15.00
44031FE060 Turbo Cover Heatshield Upper STI  03> 40.00
44034FE002 Turbo Cover Heatshield VF53 Spec C 35.00
44044AA010 Spring Exhaust 2.50
44051FA310 Spacer Exhaust Mount 1.60
44059AA010 Flange Bolt Exhaust 2.50
44059AA030 Flange Bolt Turbo Long Manifold - Up Pipe 4.50

Exhaust Manifold 44101FE021 Exhaust Manifold (Single Scroll) 340.00
44101FE080 Exhaust Manifold Centre Joint WRX/STI  03 - 22
44101GA460 Exhaust Front Pipe 900.00
44102FE180 Exhaust Header & CAT  04 190.00
44104FE010 Exhaust Manifold Up Pipe (Single Scroll)  01 - 02 850.00
44104FE060 Exhaust Joint Pipe Assembly  02 - 04 200.00
44154AA000 Stud B Plate  08>
44165AC000 Gasket Up Pipe 8.30
44165AC010 Gasket Up Pipe L/H 8.30
44165AC020 Gasket Down Pipe 8.30
44165AC030 Gasket Down Pipe L/H 8.30
44165AG000 Gasket Cross Pipe 5.70
44200FG160 Exhaust Centre Pipe - Rear WRX/STI  08 - 10
44200FG250 Exhaust Centre Pipe - Rear WRX/STI  11 - 14
44200VA020 Exhaust Centre Pipe - Rear WRX/STI  05>
44201FE011 Exhaust Centre Pipe - Rear WRX  04 - 05
44201FE020 Exhaust Centre Pipe - Rear STI  03 - 07
44201SA021 Exhaust Centre Pipe - Rear WRX  06 - 07
44300FG450   (44300FG120) Exhaust Rear Silencer  08 - 14   
44305FA041 Exhaust Rear Silencer  93 - 96 350.00
44610AA250   (44100FE110) Exhaust Manifold (Twin Scroll)  05 - 07  850.00
44610AA801 Exhaust Manifold (Twin Scroll)  08> 950.00
44611AA250 Exhaust Centre Pipe & CAT WRX/STI  08>
44614AA000 Exhaust Manifold Up Pipe (Single Scroll)  05> 230.00
44614AA010   (44104FE050) Exhaust Manifold Up Pipe (Single Scroll)  01 - 07   330.00
44614AA040 Exhaust Manifold Up Pipe (Twin Scroll)  06 - 07 NLA
44614AA061 Exhaust Manifold Up Pipe (Twin Scroll)  08> 450.00
44616AA130 Gasket Manifold - Up Pipe  08> 14.00
44616AA150 Gasket Down Pipe Legacy  09 - 13 18.20
44616AA291   (44022AA020) Gasket Exhaust Front   7.00
44650AA000 Heat Shield Exhaust Manifold - Up Pipe 25.00

Radiator 45106AA020 Cushion Rubber Radiator Lower  >00 3.10
45106AA030 Cushion Rubber Radiator Upper  >00 2.80
45111AA170 Radiator  >00 NLA
45111AA260 Radiator  >02 350.00

(GpN) 45111VV000 Radiator  15>
45113GA022 Radiator/Header Tank Cap 0.9 Bar 10.50
45119FE000 Radiator WRX  05 - 07 275.00

(GpN) 45119FE020 Radiator WRX/STI  01 - 07 275.00
45119FE030 Radiator STI with Transmission Cooler  05 - 07
45119FG000 Radiator STI  08 - 10
45119FG010 Radiator WRX  08 - 14 380.00
45119FG030 Radiator STI  08 - 09 360.00
45119SC000 Radiator Forester  08 - 14
45119SC090 Radiator STI  08 - 17 380.00
45119VA010 Radiator WRX/STI  15> 300.00
45121FE001 Fan Blade R/H (5 Blade) 30.00
45121KE001 Fan Blade R/H (7 Blade) Second Fan 20.00
45121FJ000   (45121FG000) Fan Blade (9 Blade)  08>  27.50
45122FE030 Fan Shroud  01 - 07 30.00
45122FG003 Fan Shroud  08> 45.00
45124AG000 Mounting Bracket Radiator Upper  08 - 14 11.50
45124AG010 Mounting Bracket Radiator Lower  08 - 14 7.00
45124FE000 Mounting Bracket Radiator Upper  01 - 07 10.00
45124FE010 Mounting Bracket Radiator Lower  01 - 07 5.50
45126FC000 Bolt Fan - Housing 0.50
45131FE010 Fan Motor  01 - 02 NLA
45131FE030 Fan Motor  03 - 07 159.00
45131FG003 Fan Motor  08> 159.00
45135AE030 Cushion Rubber Radiator Upper  01> 1.60
45135FE000 Cushion Rubber Radiator Lower  01> 1.60
ST45135ZR000 STI  Radiator Mounting Bush Kit (4)  08> NLA
45137AE003 Radiator/Header Tank Cap 1.1 Bar 11.00
45137AJ001 Radiator/Header Tank Cap BRZ
45137FE002 Radiator/Header Tank Cap 1.3 Bar (No Ears) 11.50
ST45137ST001   (ST4511355010) STI  Radiator Cap 1.3 Bar   40.00
45149KA000 Nut Assembly  Fan 1.80
45149KA010 J Nut 0.50
45150AG011 Coolant Bottle  08 - 14 35.00
45150FE000 Coolant Bottle  01 - 07 37.00
45153AA000 Coolant Bottle Cap 1.50



Coolant Hoses 45161AE010 Hose Radiator Outlet WRX  98 - 05 15.00
45161AE020 Hose Radiator Outlet STI  03 - 07 13.20
45161AG000 Radiator Hose Inlet (Top)  08 - 14 15.00
45161AG010 Radiator Hose Outlet (Lower)  08 - 14 12.50
45161CA000 Radiator Hose Inlet (Top) BRZ
45161CA010 Radiator Hose (Lower) BRZ
45161CA020 Radiator Hose Rad: Cap BRZ
45161FE050 Radiator Hose Inlet  01 - 07 14.00
45161SA000 Radiator Hose Inlet (Top) Forester  01 - 07 11.50
45161SA010 Radiator Hose Inlet (Top) Forester  01 - 07 11.50
45162AE000 Hose Expansion Chamber A 12.00
45162AE010 Hose Expansion Chamber  01 - 07 15.00
45162AG010 Hose Overflow Inlet  08> 7.90
45162AG031 Hose Overflow  08> 7.00
45162AG041   (45162AG040) Hose Overflow  08> 5.00
45162FC080 Hose Overflow  01 - 05 12.00
45162FC090 Hose Overflow  01 - 07 11.00
45162FE000 Hose Overflow A  02 - 07 15.00
45162FE010 Hose Overflow B  02 - 07 5.00
45162FG000 Hose Overflow  08 - 14 6.00
45162FG010 Hose Overflow Inlet  08 - 18 15.00
45162SA000 Hose Overflow Forester  02 - 07 9.00
45167AA020 Hose Radiator Inlet (Top) GC8 13.20
45167AA030 Hose Radiator Outlet (Lower) GC8 11.50
45167FA020 Hose Radiato Inlet (Top)  98 - 00 14.00
45169FA000 Hose Radiator Outlet (Lower)  99 - 00 14.00
45169FC000 Hose Radiator Outlet Forester  98 - 05 14.00
45169FC020 Hose Radiator Outlet Forester  01 - 07 16.50
45175AE000 Radiator Overflow Pipe NLA
45175FG010   (45175AG010) Radiator Overflow Pipe  08>   21.00
45175FE010 Radiator Overflow Pipe  02 - 07 35.00
45176KC000 Bolt Fan Motor 1.50
45510TA000 Oil Cooler Transmission 210.00

(GpN) 45511FE000 Oil Cooler Engine 250.00
45520FE140 Hose Gearbox Cooler R/H 30.00
45520FE150 Hose Gearbox Cooler L/H 15.00
45520FE300 Hose Engine Oil Cooler  03 - 07 29.00
45520FE310 Hose Engine Oil Cooler  03 - 07 29.00
45520FE320 Hose Engine Oil Cooler  03 - 07 29.00
45520FE330 Hose Engine Oil Cooler  03 - 07 29.00
45522FE050 Pipe Engine Oil Cooler  03 - 07 70.00
45524FE000 Bracket Engine Oil Cooler Pipe 10.00
45524FE010 Bracket Engine Oil Cooler Pipe 10.00
45536FE010 Bobbin Mount Engine Oil Cooler Lower 3.70
45546FE010 Bobbin Mount Engine Oil Cooler Top NLA
45630AA000 Intercooler Legacey NLA
45659AA000 Intercooler Mounting Bush Top Hat Insert 4.50
45668AA000 Intercooler Mounting Bush 2.50
46012AE100 Air Intake Duct  01 - 07 25.00
46013AG020 Engine Air Intake Hose  08> 34.00
46013FE001 Engine Air Intake Hose  03 - 07 50.00
46019CA001 Engine Air Intake Hose BRZ
46022AE010 Mount Air Filter Housing 6.00
46040FE050 Air Chamber  05 - 07 90.00
46043FG010 Air Box Resonator  08> 16.00
46051AE000 Air Filter Housing Lower STI  01 - 07 75.00
46051FE000 Air Filter Housing Lower  01 - 07 75.00
46052SA001 Air Filter Housing Upper  05 - 07 85.00
46052AG051 Air Filter Housing Lower  08> 45.00
46052AG080 Air Filter Housing Upper  08> 48.00
46059FA000 Air Filter Housing Plug 4.10
46060AC030 Cushion Air Filter Housing 3.00
46063AG000 Clip Air Filter Housing Cover 2.50
46064AE000 Clip Arch Liner 0.80
46083AG000 Spacer Air Filter Housing 2.00

Body Parts 50515FE012   (50515FE011) Front U Frame Assembly WRX/STI  03 - 07   325.00
50515FE022 Front U Frame Assembly STI  04 - 05 315.00
50828FA000 Mount Exhaust 10.30
51021FA001 Frame Side Upper R/H 65.00
51021FA011 Frame Side Upper L/H 65.00
51021FE000 Front Inner Fender Rail Upper R/H  01 - 07 38.00
51021FE010 Front Inner Fender Rail Upper L/H  01 - 07 38.00
51231FA010 Lower Radiator Support Panel  92 - 00 NLA
51231FE001 Lower Radiator Support Panel  01 - 07 25.00
51231AG0009P Radiator Support Tie Bar  03 - 19 67.50
51358FA000 Rear Light Lower Trim Panel R/H NLA
51358FA010 Rear Light Lower Trim Panel L/H NLA
51401FA510 Front Outer Pillar Complete L/H Wagon  >00 120.00



51401FA610 Centre Pillar L/H 120.00
51401FA630 Centre Pillar L/H 120.00
51401FA680 Rear Quarter Panel R/H 4 Door GC8 1050.00
51402FA691 Rear Quarter Panel L/H 4 Door GC8 1050.00
51403FA810 Front Outer Pillar Complete L/H GC8 180.00
51429FE060 Centre Pillar Assembly Outer R/H 200.00
51429FE070 Centre Pillar Assembly Outer L/H 200.00
51439FE102 Rear Quarter Panel R/H  03 - 04 495.00
51439FE112 Rear Quarter Panel L/H  03 - 04 495.00
51439FE142 Rear Quarter Panel R/H  03 - 07 495.00
51439FE152 Rear Quarter Panel L/H  03 - 07 495.00
51439FG0819P Rear Quarter Panel RH  08 - 13 495.00
51439FG0919P Rear Quarter Panel LH  08 - 13 495.00
51449FE140 Side Panel Sill Lower Door Surround R/H 350.00
51449FE150 Side Panel Sill Lower Door Surround L/H 350.00
51449FG1209P Outer Sill Panel Complete R/H Wagon  08 - 13 505.00
51449FG1309P Outer Sill Panel Complete L/H Wagon  08 - 13 505.00
51449FG0809P Outer Sill Panel Complete R/H Sedan  08 - 13 230.00
51449FG0909P Outer Sill Panel Complete L/H Sedan  08 - 13 230.00
51477FE040 Rear Quarter Panel Extension L/H  01 - 07 12.00
51477FE050 Rear Quarter Panel Extension R/H  01 - 07 12.00
51478FE010 Saucer Fuel Filler  01 - 07 19.50
51530FA100 Front Pillar Inner Upper R/H 50.00
51530FA110 Front Pillar Inner Upper L/H 50.00
51530FE100 Centre Pillar Inner R/H  01 - 02 95.00
51530FE110 Centre Pillar Inner L/H  01 - 02 95.00
51560FE022 Rear Wheel Arch Inner R/H  03 - 07 195.00
51560FE032 Rear Wheel Arch Inner L/H  03 - 07 195.00
51560FE060 Rear Wheel Arch Inner R/H STI  03 - 07 NLA
51560FE070 Rear Wheel Arch Inner L/H STI  03 - 07 195.00
51560FG0209P Rear Wheel Arch Inner R/H STI  08 - 14 215.00
51560FG0309P Rear Wheel Arch Inner L/H STI  08 - 14 215.00
51572FE000 Reinforcement Panel Inner Sill R/H  01 - 07 145.00
51572FE010 Reinforcement Panel Inner Sill L/H  01 - 07 145.00
51572FA010 Reinforcement Panel Centre Piller Inner R/H 4 Door NLA
51572FA000 Reinforcement Panel Centre Piller Inner L/H 4 Door NLA
51572FG2709P Reinforcement Panel Rear Quarter Inner R/H  08 - 13 30.00
51572FG2809P Reinforcement Panel Rear Quarter Inner L/H  08 - 13
51572FG2109P Reinforcement Panel Inner Sill R/H  08 - 13
51572FG2209P Reinforcement Panel Inner Sill L/H  08 - 13
51573FA251 Centre Pillar Inner R/H 2 Door NLA
51573FA261 Centre Pillar Inner L/H 2 Door NLA
51573FA432 Centre Pillar Outer R/H 2 Door 65.00
51573FA442 Centre Pillar Outer L/H 2 Door NLA
51602FE200 Front Inner Fender Apron R/H STI  06 - 07 210.00
51602FE210 Front Inner Fender Apron L/H  STI  06 - 07 210.00
51610FE020 Front Inner Fender Apron Upper Panel R/H  01 - 07 30.00
51610FE030 Front Inner Fender Apron Upper Panel L/H  01 - 07 30.00
51610FE070 Front Inner Wheel Arch Top L/H  02 - 05 145.00
51615AG0819P Front Inner Wheel Arch Closing Plate R/H  05 - 18 75.00
51615AG0919P Front Inner Wheel Arch Closing Plate L/H  05 - 18 75.00
51615FE001 Front Inner Wheel Arch Closing Plate L/H  02 - 07 95.00
51615FE011 Front Inner Wheel Arch Closing Plate R/H  02 - 07 95.00
51620FE022 Front Chassis Rail Complete R/H  01 - 02 110.00
51620FE032 Front Chassis Rail Complete L/H  01 - 02 110.00
51620FE040 Front Chassis Rail Complete R/H  01 - 02 130.00
51620FE050 Front Chassis Rail Complete L/H  01 - 02 130.00
51620FE420 Front Chassis Rail Complete R/H  03 - 05 NLA
51620FE430 Front Chassis Rail Complete L/H  03 - 05 NLA
51625AA431 Front Inner Wing & Top Suspenion Mount L/H  >99 90.00
51625AG1209P Bracket Bumper R/H  08 - 13
51625AG1309P Bracket Bumper L/H  08 - 13
51625FE010 Front Inner Wing & Top Suspenion Mount L/H  01 - 05 90.00
51625FE510 Front Chassis Rail Centre Bracket 80.00
51630FA180 Reinforcement Panel Toe Board L/H  92 - 97 NLA
51630FE042 Reinforcement Panel Toe Board L/H 20.00
51630FE052 Reinforcement Panel Toe Board R/H 20.00
51686FE000 Bumper Bracket Front A R/H  01 - 07 NLA
51686FE010 Bumper Bracket Front A L/H  01 - 07 NLA
51686FE020 Bumper Bracket Front B R/H  01 - 07 20.00
51686FE030 Bumper Bracket Front B L/H  01 - 07 20.00
52120FA040 Boot Floor Side Panel R/H   92 - 07 NLA
52120FA050 Boot Floor Side Panel L/H   92 - 07 NLA
52120FE001 Floor Pan Front  01 - 07 450.00
52120FG0019P   (52120FG0419P) Floor Pan Front  08 - 14   350.00
52122FG0509P Boot Floor Wagon  11 - 13 160.00
52122FG0719P Boot Floor Sedan  11 - 13 186.00
52129FE001 Boot Floor  01 - 05 350.00
52129FE020 Boot Floor  06 - 07 350.00



52140FA040 Centre Floor Crossmember Panel 55.00
52143FE281 Chassis Rail Front R/H  03 - 07 100.00
52143FE291 Chassis Rail Front L/H  03 - 07 100.00
52150FA183 Chassis Rail Rear R/H  97 - 98 140.00
52150FE120   (52150FE070) Chassis Rail  Rear R/H  01 - 07   NLA
52150FE130   (52105FE080) Chassis Rail  Rear L/H  01 - 07   200.00
52150FE160 Front Floor Side Rail R/H Rear  04 - 07 80.00

 52150FE170 Front Floor Side Rail L/H Rear  04 - 07 80.00
52150FG0819P   (52150FG0809P) Boot Floor Chassis Rail Side Panel R/H  08   25.00
52150FG0919P   (52150FG0909P) Boot Floor Chassis Rail Side Panel L/H  08  25.00
52150FG2129P Rear Chassis Rail Upper L/H  08 65.00
52153FE120 Bracket Diffuser Rear Boot Floor  06 - 07 12.00
52154FE132 Inner Sill Panel R/H  04 - 07 95.00
52154FE141 Inner Sill Panel L/H  04 - 07 95.00
52159FA021 Rear Tow Hook & Bracket
52200FE013 Toe Board Panel LHD  03 - 05 230.00
52401FG0309P Rear (Back) Panel STI Wagon  11 - 13 120.00
52401FG0419P Rear (Back) Panel Sedan  11 - 13 120.00
52411FE022 Rear (Back) Panel  02 - 07 225.00
53020FA003 Side Panel Radiator R/H  96 - 00 45.00
53020FA012 Side Panel Radiator L/H  96 - 00 NLA
53020FE000 Side Panel Radiator R/H  01 - 02 NLA
53020FE010 Side Panel Radiator L/H  01 - 02 NLA
53020FE100 Side Panel Radiator R/H  03 - 05 35.00
53020FE110 Side Panel Radiator L/H  03 - 05 35.00
53020FE200 Side Panel Radiator R/H  06 - 07 40.00
53020FE210 Side Panel Radiator L/H  06 - 07 40.00
53029FG0009P Centre Bonnet Lock Latch Support  08 - 13 30.00
53029FG0109P Side Panel Radiator R/H  08 - 13 25.00
53029FG0209P Side Panel Radiator L/H  08 - 13 25.00
53029FG0309P Radiator Support Panel  Lower  08 - 13 45.00
53029FG0609P Radiator Support Panel  Upper  08 - 13 45.00
53040AE020   (53040AE000) Centre Bonnet Lock Latch Support  01 - 03  30.00
53040FE002 Centre Bonnet Lock Latch Support  04 - 07 30.00
53060FA040 Radiator Support Panel Upper  92 - 00 75.00
53060FE001 Radiator Support Panel Upper  01 - 02 NLA
53060FE021 Radiator Support Panel Lower  03 - 07 45.00
53060FE041 Radiator Support Panel Upper  03 - 04 58.00
53060FE080 Radiator Support Panel Lower  01 - 02 60.00
53060FE150 Radiator Support Panel Upper  05 - 07 60.00
53100FA010 Toe Board Top Support Panel LHD  98 - 00 115.00
53100FE010 Toe Board Top Support Panel LHD  01 - 07 125.00
53600FE090 Roof Panel 4 Door  01 - 07 280.00
53600FG0009P Roof Panel  08 - 13 200.00
55504FE010 Front Bumper Skin Wagon  05 - 07 275.00
55504FE020 Front Bumper Skin  06 - 07 290.00
55507FE020 Front Bumper/Headlamp Bracket R/H  06 - 07 27.00
55507FE030 Front Bumper/Headlamp Bracket L/H  06 - 07 27.00
55507FE040 Front Bumper/Headlamp Bracket R/H with H/Lamp Washers  06 - 07 34.00
55507FE050 Front Bumper/Headlamp Bracket L/H with H/Lamp Washers  06 - 07 34.00
55507FE080 Front Bumper Bracket Centre Lower 6.00
55532FE020PG Front Bumper Fog Lamp Surround R/H Blue  06 - 07
55532FE030PG Front Bumper Fog Lamp Surround L/H Blue  06 - 07
55532FE020WG Front Bumper Fog Lamp Surround R/H White  06 - 07
55532FE030WG Front Bumper Fog Lamp Surround L/H White  06 - 07
55532FE040WG Front Bumper Lamp Cover R/H White  06 - 07 NLA
55532FE050WG Front Bumper Lamp Cover L/H White  06 - 07 55.00
55532FE040PG Front Bumper Lamp Cover R/H Blue  06 - 07 55.00
55532FE050PG Front Bumper Lamp Cover L/H Blue  06 - 07 55.00
55552FE010 Front Bumper Tow Hook Cover 7.50
55552FE070PG Front Bumper Side Vent Cover R/H Blue 30.00
55552FE080PG Front Bumper Side Vent Cover L/H Blue 30.00

 55552FE070WG Front Bumper Side Vent Cover R/H White 30.00
55552FE080WG Front Bumper Side Vent Cover L/H White 30.00
55565FE000 Slider Front Bumper R/H WRX  05 - 07 12.00
55565FE010 Slider Front Bumper L/H WRX  05 - 07 12.00
55565FE020 Slider Front Bumper R/H WRX/STI  05 - 07 12.00
55565FE030 Slider Front Bumper L/H WRX/STI  05 - 07 12.00
56410AG005 Engine Undertray  >00 130.00
56411FA000 Clip Engine Undertray  >07 3.00
56410FA040 Engine Undertray  03 - 05 NLA
56410FE083   (56410FE081) Engine Undertray  06 - 07   145.00
56410FE211   (56410FE200) Engine Undertray  03 - 05  85.00
56422AC020 Clip Engine Undertray 3.00



Wing/Fender 57110FA000 Front Wing/Fender R/H (without Side Skirt) GC8
57110FA010 Front Wing/Fender L/H (without Side Skirt) GC8
57110FA040 Front Wing/Fender R/H (with Side Skirt) GC8 195.00
57110FA050 Front Wing/Fender L/H (with Side Skirt) GC8 195.00
57110FE060 Front Wing/Fender R/H  01 - 02 175.00
57110FE070 Front Wing/Fender L/H  01 - 02 175.00
57110FE080 Front Wing/Fender R/H  03 - 05 185.00
57110FE090 Front Wing/Fender L/H  03 - 05 185.00
57110FE120 Front Wing/Fender R/H Wagon  02 - 04 210.00
57110FE130 Front Wing/Fender L/H Wagon  02 - 04 210.00
57110FE180 Front Wing/Fender R/H  06 - 07 175.00
57110FE190 Front Wing/Fender L/H  06 - 07 175.00
57110FE220 Front Wing/Fender R/H Wagon  05 - 07 210.00
57110FE230 Front Wing/Fender L/H Wagon  05 - 07 210.00
57110SA0009P Front Wing/Fender R/H Forester  02 - 04 175.00
57110SA0109P Front Wing/Fender L/H Forester  02 - 04 175.00
57110SA0409P Front Wing/Fender R/H Forester  05 - 07 195.00
57110SA0509P Front Wing/Fender L/H Forester  05 - 07 195.00
57120FC000 Front Wing/Fender R/H Forester  97 - 02 175.00
57120FC010 Front Wing/Fender L/H Forester  97 - 02 175.00
57120FG0409P Front Wing/Fender R/H  08 - 14 175.00
57120FG0509P Front Wing/Fender L/H  08 - 14 175.00
57120VA0009P Front Wing/Fender R/H  15> 175.00
57120VA0109P Front Wing/Fender L/H  15> 175.00
57160FG0009P Bracket Fender Extension R/H  08 - 13 10.00
57160FG0109P Bracket Fender Extension L/H  08 - 13 10.00
57220FA050 Bonnet Alloy  98 - 00 NLA
57220FA120 Bonnet Steel  97 - 00 500.00
57229FE021 Bonnet Alloy  01 - 02 500.00
57229FE080 Bonnet Alloy  03 - 05 530.00
57229FE121 Bonnet Alloy  06 - 07 650.00
57229FG0109P Bonnet  08 - 13 335.00
57229VA0009P Bonnet  14> 590.00
57243AG040 Protection Wing/Fender  08 - 13 2.50
57243CA000   (57253AA031) Buffer Bonnet   1.50
57251FA010 Bonnet Stay Support
57252FA050 Seal Bonnet - Headlamp L/H NLA
57252FA060 Seal Bonnet - Headlamp R/H NLA
57252FE010 Seal Bonnet Rear  01 - 07 24.00
57252FE180 Seal Front Panel  01 - 07 28.00
57252FG000 Seal Front Bonnet  08 - 14 28.00
57252FG020 Seal Front Cowl Panel  08 - 14 18.00
57252FG010 Seal Duct Assembly  08 - 14 10.00
57253AA010 Grommet Hood Stay 2.00
57254AA011 Buffer Front Bonnet 1.50
57254AE020 Buffer Front Bonnet  98 - 13 2.00
57254AG000 Buffer Front Bonnet  03> 1.50
57255AA000 Bonnet Stay Clip 2.00
57255AE000 Bonnet Stay Clip 1.50
57255AE010 Bonnet Stay Clip 2.00
57255FA020 Bonnet Stay Clip 1.50
57260AE020 Bonnet Hinge R/H  01 - 07 9.50
57260AE030 Bonnet Hinge L/H  01 - 07 9.50
57260FG0009P Bonnet Hinge R/H  08 - 13 18.00
57260FG0109P Bonnet Hinge L/H  08 - 13 18.00
57310FE020 Bonnet Latch  02 - 05 NLA
57310FE070 Bonnet Latch  06 - 07 35.00
57310FG001 Bonnet Latch  08 - 14 35.00
57310VA000 Bonnet Latch  15> 35.00
57311AA000 Sriker Bonnet 16.20
57313FA001 Bolt Lock M8 x 20 1.50
57330FA010 Cable & Handle Assembly Pair Boot/Fuel Release
57330FA030 Cable & Handle Assembly Pair Boot/Fuel Release
57330FA100ML Cable & Handle Assembly Bonnet Release 16.50
57330FE090   (57330FE020) Cable Boot Release  01 - 07 25.00
57330FG080 Cable & Handle Assembly Bonnet Release 17.50
57330YC001 Cable Fuel Flap Release  08 - 13
57333AA090ML Clip Fuel & Boot Release Surround 1.00
57333FA000 Cover Fuel Release Knob 1.50
57346AA000ML Knob Boot (Trunk) Release 8.00
57346AA010ML Knob Fuel Flap Release 4.00
57371GA070 Clip Fuel Release Cable 1.50
57420FA101 Boot Lock Barrel & Key  >00 21.00
57430AA160 Blank Key 6.00
57497FE000 Blank Key 20.00
57497KG001 Blank Key 105.00
57501FA030 Boot Lid Steel GC8 NLA
57501FA080 Boot Lid Steel GC8 V5/V6 NLA
57509FE042 Boot Lid Steel
57509FE050 Boot Lid Alloy  01 - 07
57509FE013   (57509FE011) Boot Lid L/Weight Steel  03 - 05  
57520FE100 Boot Hinge L/H  01 - 07
57520FE110 Boot Hinge R/H  01 - 07
57530FG010 Boot Lock  08 - 13 75.00



57531FE000 Striker Boot Lid 17.50



57532FA000 Weather Seal Boot  >00 49.00
57532FE000 Weather Seal Boot  01 - 07 33.00
57533AA000 Buffer Rear Boot Lid  >11 1.00
57533AA010 Buffer Rear Boot Lid  >05 NLA
57533FE020 Buffer Rear Boot Lid  05 - 07 1.00
57533AA040 Stopper Boot Hinge 2.00
57533FA000 Grommet Fuel Cap Release Cable 3.50
57535AA031 Protector Stopper 0.50
57651FA040 Clip Fuel Lock 4.10

Bumper 57702FE060 Front Bumper Skin STI  03 - 05 315.00
57702FG213 Front Bumper Skin  12 - 14 315.00
57702VA020 Front Bumper Skin Levorg 215.00
57704FE020 Front Bumper Skin  01 - 02 265.00
57704FE060 Rear Bumper Skin  01 - 02 250.00
57704FE080 Front Bumper Skin Wagon  02 - 04 250.00
57704FE090 Front Bumper Skin  03 - 05  310.00
57704FE160 Rear Bumper Skin  03 - 05 285.00
57704FE170 Rear Bumper Skin  03 - 05 285.00
57704FE210 Rear Bumper Skin STI  06 - 07 285.00
57704FE260 Rear Bumper Skin  04 - 07 285.00
57704FG060 Front Bumper Skin  08 - 10 295.00
57704FG070 Rear Bumper Skin  08 - 13 255.00
57704FG120 Rear Bumper Skin  10 - 13 295.00
57704SA050 Rear Bumper Skin Forester 295.00
57704SA060 Front Bumper Skin STI Forester  03 - 05 350.00
57704SA090 Front Bumper Skin STI  Forester  06 - 08 295.00
57704SC000 Front Bumper Skin Forester  08 - 13
57704SC010 Rear Bumper Skin Forester  08 - 13 250.00
57704VA000 Front Bumper Skin  14 - 17 295.00
57704VA022 Rear Bumper Skin Levorg 270.00
57705FE050 Front Bumper Energy Absorber  01 - 05 85.00
57707AE310 Rear Bumper Lower Mount  98 - 02 12.50
57707AG480 Rear Bumper Mount Lower  08 - 14 5.00
57707FE220 Front Bumper Mount R/H  01 - 02 6.50
57707FE230 Front Bumper Mount L/H  01 - 02 6.50
57707FE240 Front Bumper Fog Lamp Blank Mount R/H STI  01 - 02 8.00
57707FE250 Front Bumper Fog Lamp Blank Mount L/H STI  01 - 02 8.00
57707FE320 Front Bumper Bracket Lower R/H  01 - 05 8.00
57707FE330 Front Bumper Bracket Lower L/H  01 - 05 8.00
57707FE360 Front Bumper Bracket Upper R/H  01 - 05 10.00
57707FE370 Front Bumper Bracket Upper L/H  01 - 05 10.00
57707FG022   (57707FG020) Front Bumper Bracket R/H  08 - 13   18.00
57707FG032   (57707FG030) Front Bumper Bracket L/H  08 - 13   18.00
57707FG040 Front Bumper Bracket Lower Centre  08 - 17 4.00
57707FG062 Front Bumper Bracket Side Upper R/H  08 - 13 20.00
57707FG072 Front Bumper Bracket Side Upper L/H  08 - 13 20.00
57707FG122 Front Bumper Bracket R/H  08 - 13 8.50
57707FG132 Front Bumper Bracket L/H  08 - 13 8.50
57707VA001 Front Bumper Bracket R/H  16 - 17 18.00
57707VA011 Front Bumper Bracket L/H  16 - 17 18.00
57707VA020 Front Bumper Slider R/H  14> 5.00
57707VA030 Front Bumper Slider L/H  14> 5.00
57707VA071 Rear Bumper Bracket R/H  14> 12.00
57707VA081 Rear Bumper Bracket L/H  14> 12.00
57707VA111   (57707VA110) Rear Bumper Slider R/H  14>   8.00
57707VA121   (57707VA110) Rear Bumper Slider L/H  14>   8.00
57707VA220 Front Bumper Bracket R/H  18> 18.00
57707VA230 Front Bumper Bracket L/H  18> 18.00
57709SC000 Front Bumper Skin Forester  08 - 12 250.00
57711FE030 Rear Bumper Support Beam Upper  01 - 07 37.50
57711FE040 Front Bumper Mounting Beam  01 - 02 145.00
57711FE060 Front Bumper Mounting Beam JDM  03 - 05 115.00
57711FE081 Front Bumper Mounting Beam  03 - 05 225.00
57711FE100 Front Bumper Mounting Beam Spec C  06 - 07 99.00
57711FE110 Front Bumper Mounting Beam  06 - 07 160.00
57711FG0109P Rear Bumper Mounting Beam  08 - 13 90.00
57711FG0309P Rear Bumper Mounting Beam  08 - 13 95.00
57711FJ0239P Rear Bumper Mounting Beam  14> 96.00
57711VA0029P   (57711VA0009P) Rear Bumper Mounting Beam  14>   175.00
57714FE021   (57714FE020) Bumper Fitting   11.00
57717FE090 Rear Bumper Mount Lower Centre  01 - 07 8.20
57717FE170 Rear Bumper Mount Upper R/H  01 - 02 30.00
57717FE180 Rear Bumper Mount Upper L/H  01 - 02 30.00
57717FE190 Rear Bumper Mount Corner R/H  01 - 02 12.00
57717FE200 Rear Bumper Mount Corner L/H  01 - 02 12.00
57717FE210 Rear Bumper Mount Corner R/H  01 - 02 12.00
57717FE220 Rear Bumper Mount Corner L/H  01 - 02 12.00
57717FE430 Rear Bumper Mount Corner R/H  03 - 07 13.00
57717FE440 Rear Bumper Mount Corner L/H  03 - 07 13.00
57717FE450 Rear Bumper Mount Corner R/H  03 - 07 12.50
57717FE460 Rear Bumper Mount Corner L/H  03 - 07 12.50



57717FE640   (57717FE410) Rear Bumper Mount Side R/H  04 - 07   29.00
57717FE650   (57717FE420) Rear Bumper Mount Side L/H  04 - 07   29.00
57717FG020 Rear Bumper Mount Corner R/H  08 - 13 12.00
57717FG030 Rear Bumper Mount Corner L/H  08 - 13 12.00
57717FG040 Rear Bumper Mount Centre  08 - 13 4.50
57717FG050 Rear Bumper Mount Corner R/H  08 - 13 15.00
57717FG060 Rear Bumper Mount Corner L/H  08 - 13 15.00
57717FG110 Rear Bumper Mount Side R/H  08 - 13 7.50
57717FG120 Rear Bumper Mount Side L/H  08 - 13 7.50
57717FG150 Rear Bumper Mount Side R/H  10 - 13 9.50
57717FG160 Rear Bumper Mount Side L/H  10 - 13 9.50
57718FA010 Flange Bolt  Bumper Fixing 3.00
57718PA020 Screw Rivet 1.40
57719FA000 Screw Bumper Fixing NLA
57719PA040 Bolt Bumper Fixing 1.60
57720FA041 Rear Bumper Skin  93 - 95 320.00
57720FA052 Rear Bumper Skin  96 - 00 295.00
57720FA071 Front Bumper Skin  92 - 98 295.00
57720FA280 Front Bumper Skin  99 - 02 275.00
57721FG000 Clip  Bumper 1.50
57722CA030 Front Bumper Anti-Sag Repair Plate 7.00
57728AC090 Clip Bumper 1.30
57728FA000 Clip 1.00
57728FA010 Clip 1.40
57731FE210WG Fog Lamp Cover L/H WRX White  01 - 02 65.00
57731FE220WG Fog Lamp Cover R/H WRX White  01 - 02 65.00
57731FE230WG Fog Lamp Cover L/H STI White  03 - 04  NLA
57731FE300PG Fog Lamp Cover R/H STI Blue  03 - 04 65.00
57731FE300WG Fog Lamp Cover R/H STI White  03 - 04 NLA
57731FE310PG Fog Lamp Cover L/H STI Blue  03 - 04 75.00
57731FE310WG Fog Lamp Cover L/H STI White  03 - 04  75.00
57731FE350 Rear Bumper Mount Lower R/H  03 - 07 6.00
57731FE360 Rear Bumper Mount Lower L/H  03 - 07 6.30
57731FE370 Rear Bumper Mount R/H  03 - 07 6.30
57731FE380 Rear Bumper Mount L/H  03 - 07 6.00
57731FE801PG Fog Lamp Cover R/H STI Blue  05 NLA
57731FE801MJ Fog Lamp Cover R/H STI Grey  05 65.00
57731FE811PG Fog Lamp Cover L/H STI Blue  05 65.00
57731FE801WG Fog Lamp Cover R/H STI White  05 65.00
57731FE811WG Fog Lamp Cover L/H STI White  05 NLA
57731FG000 Front Bumper Tow Hook Cover  08 - 10 7.00
57731FG090 Rear Bumper Lower Slash Shield R/H  08 - 11 12.00
57731FG100 Rear Bumper Lower Slash Shield L/H  08 - 11 12.00
57731FG130 Front Bumper Fog Lamp Cover R/H  08 - 10 12.00
57731FG140 Front Bumper Fog Lamp Cover L/H  08 - 10 12.00
57731FG150PG Front Bumper Side Vent R/H  08 - 10 NLA
57731FG160PG Front Bumper Side Vent L/H  08 - 10 NLA
57731FG150WG Front Bumper Side Vent R/H  08 - 10 42.50
57731FG160WG Front Bumper Side Vent L/H  08 - 10 NLA
57731FG270   (57731FG170) Front Bumper Fog Lamp Surround R/H  08 - 10  65.00
57731FG280   (57731FG180) Front Bumper Fog Lamp Surround L/H  08 - 10   65.00
57731FG290EN Front Bumper Fog Lamp Surround R/H  11 - 13 42.00
57731FG300EN Front Bumper Fog Lamp Surround L/H  11 - 13 42.00
57731FG330 Front Bumper Tow Hook Cover  11 - 14 12.50
57731FG380EN Rear Bumper Tow Hook Cover 11 - 14 12.00
57731FG400 Rear Bumper Corner Cover Lower R/H  11 - 14 12.00
57731FG410 Rear Bumper Corner Cover Lower L/H  11 - 14 12.00
57731FG430 Rear Bumper Corner Cover R/H  11 - 14 10.00
57731FG440 Rear Bumper Corner Cover L/H  11 - 14 10.00
57731VA080 Front Bumper Grille  14 - 17 28.00
57731VA130 Rear Bumper Corner Cover Lower R/H  15> 12.50
57731VA140 Rear Bumper Corner Cover Lower L/H  15> 12.50
57739FG000 Rear Bumper Tow Hook Cover  08 - 16 6.00
57739FG010 Front Bumper Side Cover R/H  08 - 13 19.80
57739FG020 Front Bumper Side Cover L/H  08 - 13 20.50
57742FE001PG Front Bumper Air Dam Skirt R/H  Blue 60.00
57742FE011PG Front Bumper Air Dam Skirt L/H  Blue 60.00
57742FE001WG   (57742FE000WG) Front Bumper Air Dam Skirt R/H White  60.00
57742FE011WG   (57742FE010WG) Front Bumper Air Dam Skirt L/H White   60.00
57743FE020 Air Spoiler Bracket R/H STI  01 - 07 8.00
57743FE030 Air Spoiler Bracket L/H STI  01 - 07 8.00
57743FE040 Air Spoiler Bracket Upper R/H STI  01 - 07 7.30
57743FE050 Air Spoiler Bracket Upper L/H STI  01 - 07 7.30
57743FE070 Front Bumper Slider R/H 2.50
57743FE080 Front Bumper Slider L/H 2.50
57744FA200 Front Bumper Cover Insert R/H  97 - 00 17.50
57744FA210 Front Bumper Cover Insert L/H  97 - 00 17.50
57744FA220WG Front Bumper Fog Lamp Cover R/H  97 - 00 120.00
57750AA090 Clip Bumper 2.00
57760FA192 Rear Bumper Support Beam 58.00
57760FA400 Front Bumper Support Beam 66.00
57760FA670 Front Bumper Support Beam P1  98 - 00 79.00
57760FA680 Front Bumper Support Beam  98 - 00 66.00
57765FE020 Front Bumper Slider R/H WRX  01 - 02 5.00



57765FE030 Front Bumper Slider L/H WRX  01 - 02 5.00
57765FE050 Front Bumper Slider R/H Wagon  03 - 05 5.00
57765FE060 Front Bumper Slider L/H Wagon  03 - 05 5.00



57765FE070 Front Bumper Slider R/H  03 - 05 5.00
57765FE080 Front Bumper Slider L/H  03 - 05 5.00
57770FA040 Rear Bumper Splash Guard Holder 3.20
57788FA000 Front Brake Duct R/H  >99 17.00
57788FA010 Front Brake Duct L/H  >99 17.00
57790FA080 Rear Bumper Splash Guard Mount 4.00
57790FA090 Rear Bumper Splash Guard Mount R/H 4.00
57790FA100 Rear Bumper Splash Guard Mount L/H 4.00
57790FA161 Rear Bumper Side Mounting Bracket 4.00
57790FA440 Front Number Plate Bracket 15.00
57796FA020 Rear Bumper Splash Guard R/H  >00 53.00
57796FA030 Rear Bumper Splash Guard L/H  >00 53.00
59024FE020 Exhaust Heatshield Rear 50.00
59024FE042 Exhaust Heatshield Front 80.00

Wheel Arch Liners 59110FA000 Front Wheel Arch Liner R/H  92 - 00 25.00
59110FA010 Front Wheel Arch Liner L/H  92 - 00 25.00
59110FA061 Front Wheel Arch Liner Lower R/H  92 - 99 33.30
59110FA071 Front Wheel Arch Liner Lower L/H  92 - 99 33.30
59110FA140 Front Wheel Arch Liner Duct R/H  92 - 99 59.00
59110FA150 Front Wheel Arch Liner Duct L/H  92 - 99 59.00
59110FE022 Front Wheel Arch Liner R/H  01 - 03 62.00
59110FE032 Front Wheel Arch Liner L/H  01 - 03 62.00
59110FE062 Front Wheel Arch Liner R/H  04 - 05 62.00
59110FE072 Front Wheel Arch Liner L/H  04 - 05 62.00
59110FE141 Front Wheel Arch Liner R/H  06 - 07 58.00
59110FE151 Front Wheel Arch Liner L/H  06 - 07 58.00
59110FG021 Front Wheel Arch Liner R/H STI  08 - 10 75.00
59110FG031 Front Wheel Arch Liner L/H STI  08 - 10 75.00
59110FG040 Front Wheel Arch Liner R/H STI  11 - 13 62.00
59110FG050 Front Wheel Arch Liner L/H STI  11 - 13 62.00
59110VA000 Front Wheel Arch Liner R/H  14> 79.00
59110VA010 Front Wheel Arch Liner L/H  14> 79.00
59114AG000 Clip  Wheel Arch Liner  08 - 13 0.80
59120FE080 Closing Plate Front Wheel Arch Liner R/H  03 - 05 25.00
59120FE090 Closing Plate Front Wheel Arch Liner L/H  03 - 05 25.00
59122FA010 Clip  Wheel Arch Liner 0.60
59122FG030 Rear Wheel Arch Liner L/H STI  08 - 13 42.00
59122FG040 Rear Wheel Arch Liner Front R/H STI  08 - 13 42.00
59122FG050 Rear Wheel Arch Liner Rear R/H STI  08 - 13 39.50
59122PA010 Clip  Wheel Arch Liner  >10 1.00
59122VA000 Rear Wheel Arch Liner R/H  14> 62.00
59122VA010 Rear Wheel Arch Liner L/H  14> 62.00
59123FE000 Front Wheel Arch Brake Duct R/H  01 - 02 NLA
59123FE010 Front Wheel Arch Brake Duct L/H  01 - 02 NLA
59123FE050 Front Wing Support Bracket R/H NLA
59123FE060 Front Wing Support Bracket L/H NLA
59130AA000 Rivet Clip 0.80
59131FA000 Grommet 0.60
59132AA010 Screw Self Tapping 1.00
59140FE000 Cover Rear Subframe R/H 5.50
59140FE010 Cover Rear Subframe L/H 5.50
60316FC000 Stud Bolt Bonnet Stay  03 - 14 3.80
60009FE007 Front Door Shell R/H  01 - 07
60009FE017 Front Door Shell L/H  01 - 07
60009FG0039P   (6009FG0029P) Front Door Shell R/H  08 - 13   360.00
60009FG0139P   (6009FG0129P) Front Door Shell L/H  08 - 13 360.00
60079FA002   (61220FA000) Front Door Hinge Upper  >12   13.00
60079FA012   (61220FA010) Front Door Hinge Lower  >12  13.00
60102GA300 Stopper Door 2.50
60409FE042 Rear Door Shell R/H  03 - 05 280.00
60409FE052 Rear Door Shell L/H  03 - 05 280.00
60409FG1029P   (64049FG1019P) Rear Door Shell R/H  08 - 13   350.00
60409FG1129P   (64049FG1119P) Rear Door Shell L/H  08 - 13   350.00
60479FG002   (61520FA000) Rear Door Hinge Upper R/H  08 - 13   18.00
60479FG012   (61520FA010) Rear Door Hinge Upper L/H  08 - 13   18.00
60479FG022   (61520FA020) Rear Door Hinge Lower R/H  08> 18.00
60479FG032   (61520FA030) Rear Door Hinge Lower L/H  08>  18.00
60809FG0209P   (60809FG0009P) Tailgate Panel  08 - 13   
61021FE020WG Front Door Handle Outer R/H White
61021FE030WG Front Door Handle Outer L/H White
61021FE020PG Front Door Handle Outer R/H Blue 59.00
61021FE030PG Front Door Handle Outer L/H Blue 59.00
61022FE020PG Rear Door Handle Outer R/H Blue  50.00
61022FE030PG Rear Door Handle Outer L/H Blue  50.00
61032FE010 Front Door Latch Assembly L/H  01 - 03
61032FE020 Front Door Latch Assembly R/H  01 - 03
61032FG000 Front Door Latch Assembly R/H  08 75.00
61035FE011 Front Door Latch Assembly L/H  08
61035FG001 Rear Door Latch Assembly R/H  08 75.00
61035FG011 Rear Door Latch Assembly L/H  08
61041FG012 Front Door Window Regulator & Motor Assembly L/H 99.00
61041FG021 Front Door Window Regulator & Motor Assembly R/H 99.00
61043FE020 Front Door Window Regulator R/H NLA
61043FE030 Front Door Window Regulator L/H   50.00



61051FE001ML Front Door Handle Inner R/H Black  01 - 07
61051FE011ML Front Door Handle Inner L/H Black  01 - 07
61051FG022JG   (61051FG021JG) Front Door Handle Inner R/H   19.50
61051FG032JG   (61051FG031JG) Front Door Handle Inner L/H   19.50
61052FE000ML Front Door Handle Cover Inner R/H 10.00
61052FE010ML Front Door Handle Cover Inner L/H 10.00
61100FA001 Front Door Shell R/H  >00 280.00
61100FA011 Front Door Shell L/H  >00 280.00
61134FG000PG Front Door Handle Lock Cover Outer R/H Blue 2.50
61134FG010PG Front Door Handle Lock Cover Outer L/H (No Key) 2.50
61142FG000 Front Door Frame Assembly Outer R/H  08 - 15 20.00
61142FG010 Front Door Frame Assembly Outer L/H  08 - 15 20.00
61150FA001 Front Door Skin R/H 2 Door  >00 NLA
61150FA011 Front Door Skin L/H 2 Door  >00 NLA
61150FA021 Front Door R/H 2 Door  >00 NLA
61150FA031 Front Door L/H  2 Door  >00 NLA
61158FE002 Gusset Window Mirror Mount R/H
61158FE012 Gusset Window Mirror Mount L/H
61160FG000PG Front Door Handle Outer Blue  08 - 13 18.00
61222FE022   (61222FE020) Front Door Window Regulator R/H  01 - 07   50.00
61222FE032   (61222FE030) Front Door Window Regulator L/H  01 - 07  50.00
61240FE040 Front Door Window Sash Assembly R/H Front  01 - 07 22.00
61240FE050 Front Door Window Sash Assembly L/H Front  01 - 07 22.00
61240FE060 Front Door Window Sash Assembly R/H Rear  01 - 07 22.00
61240FE070 Front Door Window Sash Assembly L/H Rear  01 - 07 27.00
61240FG0019P   (61240FG0009P) Front Door Window Sash Assembly R/H  08 - 13   14.50
61240FG0119P   (61240FG0109P) Front Door Window Sash Assembly L/H  08 - 13   14.50
61252FG000 Gasket  Front Door Handle Outer Front  08 - 10 1.00
61252FG010 Gasket  Front Door Handle Outer Rear  08 - 17 1.00
61256FE020 Door  Stabilizer Assembly Outer  01 - 02 10.00
61264AG002   (61269AG000) Door Lock Striker  05>   7.50
61264FE000 Door Lock Striker  01 - 03 NLA
61264SA000 Door Lock Striker  01 - 07 12.00
61280FE001   (61280FE000) Front Door Weather Strip R/H Outer  01 - 07     60.00
61280FE011   (61280FE010) Front Door Weather Strip L/H Outer  01 - 07   60.00
61280FG000 Front Door Weather Strip R/H Outer  08 - 14 60.00
61280FG010 Front Door Weather Strip L/H Outer  08 - 14 60.00
61282FE000 Front Door Weather Strip R/H Inner  01 - 04 75.00
61282FE010 Front Door Weather Strip L/H Inner  01 - 04 75.00
61282FE020 Rear Door Weather Strip R/H Inner  01 - 07 75.00
61282FE030 Rear Door Weather Strip L/H Inner  01 - 07 75.00
61282FG000 Front Door Weather Strip R/H Inner  08 - 14 40.00
61282FG010 Front Door Weather Strip L/H Inner  08 - 14 40.00
61282FG020 Rear Door Weather Strip R/H Inner  08 - 14 40.00
61282FG030 Rear Door Weather Strip L/H Inner  08 - 14 40.00
61400FA001 Door Rear L/H  >00 265.00
61400FA011 Door Rear R/H  >00 265.00
61820FC101   (61820FC100) Tailgate Hinge  >18   15.00
62110AA000OE Window Winder Handle  >07
62112FA000 Front Door Window Regulator R/H  98 - 00 50.00
62112FA010 Front Door Window Regulator L/H  98 - 00 NLA
62134FG001 Rear Door Gusset Cover R/H  08 - 14 12.00
62134FG011 Rear Door Gusset Cover L/H  08 - 14 12.00
62142FG000 Rear Door Handle Frame Assembly R/H Outer  08 - 13 20.00
62142FG010 Rear Door Handle Frame Assembly L/H Outer  08 - 13 20.00
62222FE001 Rear Door Window Regulator R/H  01 - 07 50.00
62222FE011 Rear Door Window Regulator L/H  01 - 07 NLA
62240FE030 Rear Door Window Sash Assembly L/H Front  01 - 07 
62240FE040 Rear Door Window Sash Assembly R/H Front  01 - 07 
62240FE050 Rear Door Window Sash Assembly L/H Rear  01 - 07 22.00
62240FE060 Rear Door Window Sash Assembly R/H Rear  01 - 07 22.00
62240FE070 Rear Door Window Sash Assembly L/H Rear  01 - 07 22.00
62240FE100 Rear Door Window Sash Assembly R/H Rear  01 - 07 17.50
62260FA100NA   (62260FA060NA) Rear Door Glass R/H 2 Door   
62260FA110NA   (62260FA070NA) Rear Door Glass L/H 2 Door  NLA
62280FE001   (62280FE000) Rear Door Weather Strip R/H Outer  01 - 07   58.00
62280FE011   (62280FE010) Rear Door Weather Strip L/H Outer  01 - 07   58.00
62280FG020 Rear Door Weather Strip R/H Outer  08 - 14
62280FG030 Rear Door Weather Strip L/H Outer  08 - 14
62301FA020 Front Door Weather Strip R/H Outer  >00
62301FA030 Front Door Weather Strip L/H Outer  >00
62302TA020 Stopper Door 4.50
62304FA001 Stabilizer Rear Door Glass  >07 9.80
62305FA000 Door Screw Grommet 0.50
62309FA010   (62309FA000) Clip Weatherstrip   1.00
62310PA000 Door Window  Glass Guide NLA
62314FA100 Striker Door 12.00
62329FA021 Screw 1.00
62410FA000NN Front Door Handle Outer R/H  >00 NLA
62410FA010NN Front Door Handle Outer L/H  >00 NLA
62710FA000 Front Door Window Seal L/H  92 - 00 145.00
62710FA010 Front Door Window Seal R/H  92 - 00 145.00



62711FA001 Front Door Weather Seal R/H  >00 NLA
62711FA011 Front Door Weather Seal L/H  >00 NLA
62723FA000 Door Window Glass Stop NLA
62731FA000 Screw Grommet A (White) 0.40
62731FA010 Screw Grommet B (Blue) 0.50
62732FA010 Seal Retainer
62770FA020 Moulding  Door - Roof R/H  94 - 00 NLA
62770FA030 Moulding  Door - Roof L/H  94 - 00 NLA
H6312FA900 Aerial Pillar Manual NLA
63269FG021 Tailgate Strut R/H  08 - 14 70.00
63269FG031 Tailgate Strut L/H  08 - 14 70.00
63301FA021 Rear Door Weather Strip R/H Outer  >00 71.00
63301FA031 Rear Door Weather Strip L/H Outer  >00 71.00
63410FA000NN Rear Door Handle Outer R/H  >00 NLA
63410FA010NN Rear Door Handle Outer L/H  >00 NLA
63511FE000 Front Door Weather Seal R/H  01 - 07 70.00
63511FE010 Front Door Weather Seal L/H  01 - 07 70.00
63511FG000 Front Door Weather Seal R/H  08 - 14 70.00
63511FG010 Front Door Weather Seal L/H  08 - 14 70.00
63512FE020 Rear Door Weather Seal R/H  01 - 07 73.00
63512FE030 Rear Door Weather Seal L/H  01 - 07 73.00
63512FG000 Rear Door Weather Seal R/H  08 - 14 59.50
63512FG010 Rear Door Weather Seal L/H  08 - 14 59.50
63516FG000 Tailgate Weather Seal  08 - 14
63521FE020 Weather Strip Door - Roof R/H  01 - 07 130.00
63521FE030 Weather Strip Door - Roof L/H  01 - 07 130.00
63527FG000 Front Door Glass Runner R/H  08 - 14 40.00
63527FG010 Front Door Glass Runner L/H  08 - 14 40.00
63527FG020 Rear Door Glass Runner R/H  08 - 14 40.00
63527FG030 Rear Door Glass Runner L/H  08 - 14
63531FE021 Moulding & Retainer Roof Side R/H 195.00
63531FE031 Moulding & Retainer Roof Side L/H 195.00
63542FE020 Retainer Centre B Pillar R/H 12.00
63542FE030 Retainer Centre B Pillar L/H 12.00
63563FE020 Cover Centre B Pillar R/H 20.00
63563FE030 Cover Centre B Pillar L/H 20.00
65023FA000 Moulding Front Screen Upper  92 - 00 41.00
65025AA000   (65020AA040) Clip Front Screen Moulding   1.50
65025AA030 Clip  Rear Screen Moulding 1.50
65025FA000NA Pin Front Window R/H 2.00
65025FA040NA Pin Front Window L/H 2.00
65058FE010 Front Screen Moulding  01 - 07 50.00
65058FG000 Front Screen Moulding  08 - 13 35.00
65123FA000 Rear Screen Moulding Upper  92 - 00 41.00
65123FA010 Rear Screen Moulding Lower  92 - 00 37.00
65158FE000 Rear Screen Moulding Upper  01 - 07 40.00
65158FG001 Rear Screen Moulding  08 -14 20.00
65223FA040 Moulding Rear Quarter Glass R/H  >00 NLA
65223FA050 Moulding Rear Quarter Glass L/H  >00 NLA
65225FA070 Clip A Rear Quarter Glass Moulding 4.00
65225FA080 Clip B Rear Quarter Glass Moulding 4.00
65284FA060 Seal Rear Quarter Glass Lower  >00 12.50
65284FA090 Seal Rear Quarter Glass Upper  >00 NLA
65258FG000 Moulding  Rear Quarter Glass R/H  08 8.00
65258FG010 Moulding  Rear Quarter Glass L/H  08 8.00
65448FA000 Lock Roof Vent 22.00
65473AA000 Drain Plug Floor 0.50
65710FE000PG Roof Vent Assembly STI Blue 900.00
65710FE000WG Roof Vent Assembly STI White 900.00
65733FE000 Roof Vent Handle 16.50
65754FE000 Roof Vent Inner Mounting Panel 34.00
65762FE000 Seal  Roof Vent Assembly 29.50
66060FE290 Centre Panel Grille Vent LHD 45.00
66065FE090 Centre Console Surround Non A/C NLA
66065SC000 Centre Console Surround  08 - 12 60.00
66075FG050JM Lower Instrument Panel Cover LHD  08 - 14 35.00
66076FG210 Vent Surround  Driver LHD  08> 35.00
66100FE110 Duct Demister Vent L/H 45.00
66120FC501OE Glove Box RHD 99.00
66120FC511OE Glove Box LHD 99.00
66211FC091 Case Assembly OBD-2 7.00

Heater & Hoses 72015AA020 Heater Hose Outlet  >00 12.30
72015AA030 Heater Hose Inlet  >98 12.50
72060AA010 Bulkhead Grommet Heater Pipes 2.00
72096AA000 Bulkhead Grommet A/Con: Pipes 4.00
72110FG003 Heater Assembly RHD  08 - 11 645.00
72110FG032   (72110FG030) Heater Assembly LHD  08 - 11  NLA
72130FE010 Heater Radiator  01 - 07
72130FG000 Heater Radiator  08>
72131FG011 Heater Flap Actuator  08 - 13
72223SA030 Heater Blower Motor  03 - 13
72332FE010 Switch Slder Heated Rear Screen  01 - 07 5.00
72411AG001 Heater Hose Inlet  08 - 13 20.00



72411FA001 Heater Hose Inlet  97 - 00 19.80
72411FE001 Heater Hose Inlet  02 - 04 10.50
72411FE023   (72421FE020) Heater Hose Inlet  05 - 07  10.50
72421AG001 Heater Hose Outlet  08 20.00
72421AG050 Heater Hose Outlet  08 - 14 17.50
72421FE003   (72421FE001) Heater Hose Outlet  05 - 07   14.00
72421FE010   (72421FE011) Heater Hose Outlet  01 - 04  14.00
72421SA033   (72421SA030) Heater Hose Outlet  03 - 07   16.00
72651AE010 Vent Assembly Boot  01 - 07 25.00
G3010FE200 Cabin (Pollen) Filter  04 - 07 30.00
72880FG000 Cabin (Pollen) Filter  08 - 17 40.00
72880FL000 Cabin (Pollen) Filter  18>
73039AA010 O Ring A/Con: #1 1.90
73039AA020 O Ring A/Con: #2 1.90
73039AA030 O Ring A/Con: #3 1.90
73039AA300 O Ring A/Con: 1.90
73039FA100 O Ring A/Con: #4 1.90
73039TA010 O Ring Air Con:
73039TA030 O Ring Air Con:
73039TA040 O Ring Air Con:
73039FA110 O Ring A/Con: #5 1.50
73059PA000 Cap A/Con:  L 4.50
73059PA010 Cap A/Con:  H 4.50
73065A090 Spacer Condensor Upper
73092AA000 Nut Aux: Belt Tensioner 0.80
73095AA010 Spacer Condensor 2.10
73131FC000 Pulley Assembly A/Con: 25.80
73132AC000 Bolt Aux: Idler Pulley 6.00
73134AC001 Pulley Adjuster A/Con: 6.00
73210FE010 A/Con: Condensor  03 - 07
73310SG000 Fan & Motor Assembly A/Con:  14> 200.00
73310FJ020   (73310FG001) Fan & Motor Assembly  12>   200.00
73313FE010   Fan Shroud  01 - 03   60.00
73313FE030 Fan Shroud L/H (5 Blade)  06 - 07 60.00
73323AC011   (73323AC010) Drive Belt with A/Con:  >13 35.00
73523FG051   (73523FG031) Evaporator Core Kit  08 - 14   
73530FA010 Grommet A/Con: Line
73581FG000 O Ring Heater 3.00
73610AC000 Mount Aux: Belt Tensioner Pulley 18.00
73730FE010 Air Temp: Sensor A/C  01 - 07
73731FC003 Air Intake Temp: Sensor 34.00
73741FE001 Cover Drive Belt 6.10
73743FA030 Isolator A/Con: Condensor 3.50
73790AC100 Bolt Aux: Belt Tensioner  >07 3.50
73794FA030 Isolator A/Con: Condensor Lower 3.00

Bolts & Nuts 800106930 Bolt M6 x 40 x 20  Water Pump 1.20
800110240 Bolt M10 x 40 x 20  Propshaft - Diff: 1.40
800110330 Bolt M10 x 28 x 28  Transmission 1.20
800110360 Bolt M10 x 25 x 20  Belt Idler Pulley 1.30
800110510 Bolt M10 x 28 x 28 1.20
800110520 Bolt M10 x 27  Turbo - Up Pipe 3.00
800112080 Bolt M12 x 30 x 20  Cam Sprocket 3.00
800206180 Bolt M6 x 12 x 12  Gearbox Oil Pick-Up 0.50
800206800 Bolt M6 x 30 x 20
800206820   (800706920) Bolt M6 x 68 x 12  Water Rail 1.40
800208270 Lock Nut M8 0.80
800208510 Bolt M8 x 20 x 14 Diff Side Cover 2.90
800210310 Bolt M10 x 30 x 18  Diff End Cover 3.00
800210530 Bolt M10 x 21 x 15  Front Crownwheel 1.50
800210660 Bolt M10 x 27.5 x 18  Flywheel  92 - 07 0.70
800210990 Bolt M10 x 158 x 30  Crankcase Long 4.20
800211130 Bolt M12 x 11 x 18  Rear Crownwheel
800211140 Bolt M12 x 11 x 20  Rear Crownwheel  (LSD) 4.50
800212150 Bolt M12 x 24  Reverse Shifter              3.00
800213030 Bolt M13 x 65 x 28  Crank Pulley  >98            
800406050 Bolt M6 x 16 x 16 Socket  Belt Guide 1.00
800406080 Bolt M6 x 45 x 18 Socket
800406140 Bolt M6 x 10 x 10 Socket  Rear Block Cover 0.70
800406150 Bolt M6 x 10 x 10 Socket (Thread Lock)  Rear Block Cover 0.80
800408070 Bolt M8 x 22 x 16 Torex 1.20
800408080 Bolt M8 x 20 x 14 Socket 4.30
800408250 Bolt M8 x 30 x 20 Socket
800410020 Bolt M10 x 24 x 17 Socket  Flywheel 2.00
800506350 Bolt M6 x 13 x 13  Sump Baffle 0.30
800508220 Bolt & Washer M8 x 40 x 40  PAS Pump Mount 1.00
800508300 Bolt & Washer M8 x 38 x 29  PAS Pump Mount 1.20
800508310 Bolt M8 x 16 x 9.5  Clutch - Flywheel 1.00
800508330 Bolt & Washer  PAS Pump Mount 1.20
800510060 Bolt & Washer M10 x 100  Transmission - Engine  Top 5.00
800510070 Bolt & Washer M10 x 130 Transmission - Engine  Top 4.00
800510080 Bolt & Washer M10 x 85 x 40 Transmission - Engine  Lower 5.00
800510090 Bolt & Washer M10 x 40 x 30 Transmission 2.00
800510100 Bolt & Washer M10 x 136 Transmission - Engine  Top 4.00



800606640 Bolt M6 x 22 x 12 1.50
800606660 Bolt M6 x 60 x 60  VVC - Head 1.00
800606900 Bolt M6 x 30.2 x 14.2  Timing Chain Guide
800608650 Bolt M8 x 18 x 18 1.40
800608700 Bolt M8 x 25 x 25  Rec: Valve - I/Cooler 1.50



800610010 Bolt M10 x 106 x 30  Crank Case 2.60
800610670 Bolt M10 x 30 x 25  Pinion Bearing 3.00
800610680 Bolt M10 x 75 x 26  Centre Plate 1.80
800610690 Bolt M10 x 21 x 15  Front Gear Set 2.50
800610700 Bolt M10 x 50 x 26  Transfer Case 1.50
800610710 Bolt M10 x 60 x 26  Transfer Case 1.50
800610740 Bolt M10 x 24.5 x 17  Flywheel 6MT  03 - 07 2.00
800610850 Bolt M10 x 80 x 40  Gearbox - Engine  08> 3.90
800610860 Bolt M10 x 95 x 40  Starter Motor  08> 3.00
800706480 Bolt M6 x 30 x 20  Drive Belt Cover 0.80
800706500 Bolt M6 x 26 x 20  Oil Pump 0.80
800706630   (13266AA170) Bolt M6 x 39.3 x 10  Cam Cover  98>   1.10
800706650 Bolt M6 x 24.5 x 10  Cam Cover 1.00
800706800 Bolt M6 x 14 x 14  Sump - Block 0.50
800706930 Bolt M6 x 14.5 x 14.5  Timing Belt Cover 0.50
800706950 Bolt M6 x 24.5 x 10  Timing Belt Cover 0.90
800708380 Bolt M8 x 130.5 x 20  Alternator Mounting 3.00
800708460 Bolt M8 x 55 x 20  Cylinder Block 1.60
800708620   (800608250) Bolt M8 x 65 x 20  Cylinder Block   3.50
800708630   (800108860) Bolt M8 x 85 x 20  Cylinder Block   1.90
800708670 Bolt M8 x 75 x 22  Oil Pick-Up Pipe
800812020 Stud M12 x 84 x 24  Rear Diff:  08> 3.50
800910340 Stud M10 x 37 x 12  Turbo - Header  03> 5.00
800910470 Stud M10 x 106 x 20.5   Block - Gearbox 2.50
800910670   (800910390) Stud M10 x 43  Cylinder Head   4.00
800910680   (800910550) Stud M10 x 41  Exhaust Manifold - Head   1.30
800912040 Stud M12 x 46 x 22  Rear Diff:  >00 3.90
800912060 Stud M10  Rear Diff:  01 - 07 5.00
801506040 Screw Countersunk M6 x 14 x 14 0.50
801914010 Banjo Bolt Electric Centre Diff: 10.00
802008270 Flange Nut 8 x 7.5 1.30
802010080 Flange Nut 10 x 9  0.80

Transmission Parts 802618010 Lock Nut 18 x 10.5 5MT 3.00
802622010 Lock Nut 22 x 13 5MT 3.00
802628030 Lock Nut 28 x 14.5 6th 10.90
802638020 Lock Nut 38 x 10  Pinion Bearing 6MT 15.00
802642010 Lock Nut 42 x 13  5MT 14.00
802645010 Lock Nut 45 x 10.5  Mainshaft 6MT 17.00
803010120 Washer 10.5 x 18 x 2 0.50
803012060 Washer Speedo Drive Shaft 0.50
803036070 Washer 36.3 x 52 x 0.8 Centre Diff: T=0.80 12.00
803036071 Washer 36.3 x 52 x 0.8 Centre Diff: T=0.95 12.00
803036072 Washer 36.3 x 52 x 0.8 Centre Diff: T=1.10 12.00
803036073 Washer 36.3 x 52 x 0.8 Centre Diff: T=1.25 12.00
803036074 Washer 36.3 x 52 x 0.8 Centre Diff: T=1.40 12.00
803036075 Washer 36.3 x 52 x 0.8 Centre Diff: T=0.65 12.00
803046060 Shim 50 x 61 Transfer Gear/Centre Diff: T=0.80 NLA
803046061 Shim 50 x 61 Transfer Gear/Centre Diff: T=0.95 6.50
803046062 Shim 50 x 61 Transfer Gear/Centre Diff: T=1.10 NLA
803046063 Shim 50 x 61 Transfer Gear/Centre Diff: T=1.25 NLA
803046064 Shim 50 x 61 Transfer Gear/Centre Diff: T=1.40 NLA
803050060 Shim 50 x 61 Transfer Gear/End Casing T=0.50 6.50
803050061 Shim 50 x 61 Transfer Gear/End Casing T=0.55 6.50
803050062 Shim 50 x 61 Transfer Gear/End Casing T=0.60 6.50
803050063 Shim 50 x 61 Transfer Gear/End Casing T=0.65 6.50
803050064 Shim 50 x 61 Transfer Gear/End Casing T=0.70 6.50
803050065 Shim 50 x 61 Transfer Gear/End Casing T=0.75 6.50
803050066 Shim 50 x 61 Transfer Gear/End Casing T=0.80 6.50
803050067 Shim 50 x 61 Transfer Gear/End Casing T=0.85 6.50
803050068 Shim 50 x 61 Transfer Gear/End Casing T=0.90 6.50
803050069 Shim 50 x 61 Transfer Gear/End Casing T=0.95 6.50
803050070 Shim 50 x 61 Transfer Gear/End Casing T=1.00 6.50
803050071 Shim 50 x 61 Transfer Gear/End Casing T=1.05 6.50
803050072 Shim 50 x 61 Transfer Gear/End Casing T=1.10 6.50
803050073 Shim 50 x 61 Transfer Gear/End Casing T=1.15 6.50
803050074 Shim 50 x 61 Transfer Gear/End Casing T=1.20 6.50
803050075 Shim 50 x 61 Transfer Gear/End Casing T=1.25 6.50
803050076 Shim 50 x 61 Transfer Gear/End Casing T=1.30 6.50
803050077 Shim 50 x 61 Transfer Gear/End Casing T=1.35 6.50
803050078 Shim 50 x 61 Transfer Gear/End Casing T=1.40 6.50
803050079 Shim 50 x 61 Transfer Gear/End Casing T=1.45 6.50
803072030 Shim 72 x 84 Pinion T=0.15 5.00
803072031 Shim 72 x 84 Pinion T=0.30 5.00
803072032 Shim 72 x 84 Pinion T=0.45 5.00
803072033 Shim 72 x 84 Pinion T=0.60 5.00
803220010 Washer Alloy 20 x 26 x 2  PRV Oil Pump 0.70
803538010 Lock Washer 38 x 50 x 3.2  Front Pinion 6MT  03> 5.00
803528030 Preload Washer 28 x 42 x 2.9  Input Shaft 3.20



803605010 Soft Washer 1.00
803905020 Seal Oil Jet 0.50
803908050   (80398030) Washer 8.3 x 14 x 1  3.50
803910050 Gasket 10 x 14 x 1
803912100 Washer 12.3 x 18 x 1.4  Reverse Shift Cap 2.50
803912040 Gasket 12 x 16 x 1 0.70
803912140 Gasket 12 x 16 x 1.5
803914030 Gasket 14.5 x 20 x 1.2 1.00
803914060 Gasket  Gearbox Union 1.50
803914070 Gasket 14.3 x 20 x 1.0 2.50
803916080 Gasket 16.3 x 22 x 1.0  Reverse Stop Cap 3.80
803916010 Gasket 16 x 12 x 2.3  Engine Sump Plug  12> 1.50
803918060 Gasket 18 x 24 x 1.0 2.90
803920040 Gasket 20.5 x 25 x 1.5  Rear Diff: 4.50
803920050 Gasket 20.5 x 25 x 1.8  Rear Diff: 4.00
803926050 Gasket 26.3 x 30 x 1.4  Gearbox Drain 5.00
803926090   (803926070) Gasket 26.3 x 32.3 x 1.0  Gearbox Drain  1.70
803928010 Gasket 28.2 x 33.5 x 1.0  Block 1.20
803936020 Washer 36.2 x 44 x 1.0 0.70
803942020 Seal Fuel Filler Cap 1.50
804008120 Dowel 8 x 14  Block 1.50
804010070 Dowel 10 x 22  Engine Block - Gearbox 1.50
804014060 Dowel 14.7 x 18  Engine Block - Head 1.20
804505060 Woodruff Key Crankshaft 1.70
804606010 Roll Pin  6 x 25 1.80
805012020 Snap Ring Speedo Drive 1.00
805019030 Snap Ring Outer 19 1.80
805045050 Snap Ring Outer 45 T=1.76  Transfer Gear 13.00
805045060 Snap Ring Outer 45 T=1.88  Transfer Gear 13.00
805045070 Snap Ring Outer 45 T=2.00  Transfer Gear 13.00
805051020 Snap Ring Outer 51 2.40

 805072010 Snap Ring Outer 72 T=1.65  Mainshaft 10.00
805072011 Snap Ring Outer 72 T=1.95  Mainshaft 10.00
805072012 Snap Ring Outer 72 T=2.25  Mainshaft 10.00
805323040 Circlip Piston 0.70
805324010 Circlip 24 x 2.3 0.80
805329010 Circlip 29.8 x 22  Gearbox Output Shaft 0.50
805913050   (16630AA692) Hose Clamp 13.5   1.10
805918010 Hose Clamp 18 1.00
805922080 Hose Clamp 22 1.20
805922090 Hose Clamp 22 1.00
805924040 Hose Clamp 24 0.90
805931060 Hose Clamp 31.7 4.00
805936020 Hose Clamp 36.5 4.00
805984140 Hose Clamp 84 7.50

Transmission Parts 806212060   (806212020) Flywheel Spigot Bearing   5.80
806225170 Bearing Input Shaft 5MT 28.00
806225260 Bearing 62 x 25 x 17  Rear Diff: 15.00
806225320 Ball Bearing Rear Diff Pinion Centre R160/R180 27.00
806230170   (32130AA170) Ball Bearing 72 x 30 x 17  5MT   33.00
806245020 Bearing 85 x 45 x 19  Main  6MT 30.00
806245030 Bearing Assembly 85 x 45 x 18  Transfer Gear Flange 60.00
806255010 Bearing 80 x 55 x 13  Centre Diff:  5MT 30.00
806316010 Bearing 22 x 16 x 20  Selector Rod 12.00
806322031 Cup Bearing 50 x 15  Transfer Gear Driven 7.00
806322032 Cone Bearing 22 x 18  Transfer Gear Driven 15.00
806322080 Bearing 56 x 22 x 17 5MT 28.00
806325020 Taper Bearing  Rear Diff: Pinion Front R160/R180 35.00
806325050 Taper Bearing 52 x 25 x 19  Rear Diff: 22.50
806325100 Bearing 65 x 32 x 25 Input Shaft Rear 5MT 50.00
806329010 Bearing 72 x 32 x 29  6th 40.00
806330010 Taper Bearing  Rear Diff: Pinion Rear R160 69.00
806330050 Roller Bearing  Rear Diff: 24.50
806330061 Cup Bearing 62 x 17  Transfer Gear 12.00
806330062 Cone  Bearing 30 x 20  Transfer Gear 16.50
806330120   (806340010) NR Bearing 62 x 30 x 17 5MT   25.00
806335082 Bearing 35 x 18  Rear Diff: Side R160 32.00
806340060 Bearing 80 x 40 x 19  Front Diff: Side 6MT  01 - 07 60.00
806340080 Bearing 80 x 40 x 19  Front Diff: Side  08> 60.00
806340120   (806340010) Bearing  Rear Diff: Side R160/R180 32.00
806341040 Bearing Assembly 110 x 41Front Diff: Pinion 6MT 80.00
806342010 Bearing  Front Diff: Pinion 5MT 40.00
806342040 Bearing 74 x 42 x 40  Output Shaft 5MT 95.00
806417020 NR Bearing 22 x 22 x 17 Transfer Gear/Pinion 6MT 7.80
806422090 NR Bearing 26 x 23 x 22  Reverse Gear 6MT 6.00
806425110 NR Bearing 30 x 25 x 20 5MT 15.00
806427060   (806427020) Ball Bearing 46 x 27 x 21 5MT   26.00
806428030 NR Bearing 45 x 28 x 25 34.00



806430060 NR Bearing 37 x 30 x 23  Reverse 12.00
806432060 NR Bearing 36 x 32 x 25  5MT 12.00
806438010 NR Bearing 43 x 38 x 25  3rd  6MT 7.00
806440020 NR Bearing 45 x 40 x 25  6MT 7.00
806455010 NR Bearing 60 x 55 x 30 14.00
806562020 Bearing/Washer 82 x 62 x 3.6  Pinion Shaft 6MT 28.00

Oil Seals & O Rings 806712100 Oil Seal 12 x 17.5 x 8  Speedo Drive 4.50
806716070 Oil Seal 16 x 26 x 7  Selector Rod 12.20
806716080 Oil Seal 16 x 27 x 5  Shift Linkage 6MT 5.00
806718100   (806718080) Oil Seal 18 x 28 x 7  Shift Linkage 5MT   6.00
806725090 Oil Seal 25 x 44 x 10  Input Shaft 5MT 5.30
806728080 Oil Seal 28 x 48 x 11 Input Shaft 6MT 13.50
806730041 Oil Seal 30 x 50 x 9  Front Diff R/H  >03 5.00
806730042 Oil Seal 30 x 50 x 9  Front Diff L/H  >03 5.00
806732150 Oil Seal 32 x 45 x 8  Camshaft  >98 3.30
806732160 Oil Seal 32 x 55 x 8.5  Camshaft Non AVCS 3.80
806732200   (806732030) Oil Seal 32 x 52 x 11  Rear Diff: Side 15.00
806732210 Oil Seal 32 x 50 x 11  Rear Diff: Side  12> 6.50
806733030 Oil Seal 33 x 49 x 8  Oil Pump - Crankshaft 4.50
806735210   (806735190) Oil Seal 35 x 50 x 11  Gearbox Propshaft   6.50
806735270   (806735130) Oil Seal 35 x 67 x 12  Rear Diff: Pinion R180   15.00
806735280 Oil Seal 35 x 76 x 12  Rear Diff: Pinion R160 9.00
806735290   (806735240) Oil Seal 35 x 50 x 9  Front Diff L/H  04>  7.00
806735300   (806735230) Oil Seal 35 x 50 x 9  Front Diff R/H  04>  7.00
806742160 Oil Seal 42 x 55 x 8  Camshaft AVCS 4.10
806750100 Oil Seal 50 x 62 x 7  Crankshaft Front BRZ
806786040 Oil Seal 86 x 103 x 10  Crankshaft Rear 9.50
806792010 Oil Seal 92 x 109 x 8  Crankshaft Rear BRZ
806900150 O Ring 115.5 x 1.9  Front Diff: Side Plate L/H (Large) 6.00
806908080 O Ring 8.8 x 1.9  Dip Stick 0.90
806910170 O Ring 10 x 2  Dip Stick Tube 0.70
806912140   (806913070) O Ring 12.6 x 2.4  Dip Stick   1.30
806912160 O Ring 12.3 x 1.90  Oil Cooler Pipe 1.50
806913170 Oil Seal 13.8 x 2.4  Gearbox Oil Pick-Up 5.00
806916080 O Ring 16.1 x 2.3  Timing Chain Cover
806917080 O Ring 17.4 x 2.4  Oil Pick-Up 1.00
806919050 O Ring 19.2 x 4.0  Block 1.50
806926050 O Ring 26.7 x 3.1  Oil Level Sensor
806931070 O Ring 31 x 2.0  Block Service Hole Cover 2.00
806932030 O Ring 32.6 x 2.7  Crankcase (Orange) 1.90
806933080   (806933010) O Ring 33.7 x 3.5  Water Rail - Block   1.50
806939040 O Ring 39.4 x 3.1  VVT Cover 4.10
806939060 O Ring 39.0 x 2.0  Front Timing Chain Cover BRZ
806944060 O Ring 44.0 x 2.6  Front Timing Chain Cover BRZ
806949060 O Ring 49.7 x 2.3  Oil Pick-Up Pipe BRZ
806969020 O Ring 69.4 x 3.1  AVECS Cover Exhaust 3.30
806970020 O Ring 70.5 x 2  Rear Diff: 1.50
806975010 O Ring 74.5 x 2  Front Diff: Side Plate 5MT 2.00
806984040 O Ring 84.1 x 1.95  Front Diff: Side Plate R/H (Small) 2.50
806992020 O Ring 92 x 2  Rear Diff: 5.50
807016160 Plug 16 x 11  Engine Oil Drain  12> 4.50
807016180 Plug 16 x 8.5  Reverse Stop 5.00
807018060 Plug 18 x 12  Transmission 6MT 7.00
807020010 Plug 20 x 14  Engine Oil Drain  >11 4.00
807021010 Plug 21 x 6  Bellhousing 4.00
807022110 Plug 22 x 9  Gearbox Case  05> 4.00
807025010 Plug Rear Diff: 3.00

Hoses 807503020 EGR Hose 3.5 x 8.5 x 280 NLA
807505251 EGR Hose 5.5 x 12 5.90
807505301 EGR Hose 5.5 x 12 x 39 x 70 5.50
807505311 EGR Hose 5.5 x 12 5.50
807512271 PCV Hose 12 x 18 4.90
807515712 Hose 15 x 22  Turbo Oil Drain 5.80
807519082 PCV Hose 19 x 27 5.70
807607191 Water Hose 7.5 x 14 4.00
807607241 Water Hose Elbow 4.00
807611031 Water Hose 11.5 x 18.5 x 38 3.50
807611090 Water Hose 11.5 x 18.5 x 60 2.90
807611121 Water Hose 11 x 18  x 44 x 71 5.90
807611161 Water Hose 11 x 18 x 57 x 57 4.80
807611171 Water Hose 11 x 18 x 40 x 40 5.00
807612011 Water Hose 11.5 x 18.5  Water Pump Upper By-Pass 7.30
807615182 Water Hose 15 x 22 x 66 x 63  Water Pump  Lower By-Pass 6.50
807707130 Fuel Hose 7.5 x 13.5 x 64 6.00
807707140 Fuel Hose 7.5 x 13.5 x 94 8.00
807907282 Water Hose 7.5 x 14  Throttle Body  96 - 00 7.40
808106070 Flange Bolt M6 x 6 x 10 NLA
808106180 Flange Bolt M6 x 40 x 12  Front Cam Seal Cap 1.30
808106220 Bolt M6 x 30 x 18  Engine Water Pipe 1.30
808106450 Bolt M6 x 14.5 x 14.5  Inner Timing Belt Cover 2.00



808106900 Bolt M6 x 22 x 18 0.80
808106960 Bolt M6 x 30 x 18
808206010 Bolt M6 x 12 x 12
808206030 Bolt M6 x 20 x 18  Timing Chain Tensioner
808206470   (808106500) Bolt M6 x 12 x 12  1.00
808208380 Bolt M8 x 22 x 22  Tensioner Bracket - Block 1.50
808208470   (808106500) Bolt M8 x 95 x 22  Inlet Manifold 1.50
808208480 Bolt M8 x 40 x 23  Reverse Gear Shaft 3.00
808208490 Bolt M8 x 52 x 18  Main Shaft 3.00
808208850 Bolt M8 x 25 x 22  Oil Pan BRZ
808210000 Bolt M10 x 1.25 x 80
808408020 Bolt M8 x 75 x 22  Oil Pan BRZ
809218250 Drive Belt 18 x 6 x 877 20.00
809218450   (809218430) Drive Belt 18 x 5 x 882   19.00
809218460 Drive Belt 18 x 5 x 874 19.00
809221180 Drive Belt 21 x 4 x 2070  BRZ
81000ZR020 Wiring Harness Bulkhead Main LHD 780.00
81000ZR030 Wiring Harness Rear LHD 640.00
81045AE000 Cap Alternator Wiring 4.10
81200FE290 Wiring Harness Front  03 - 04 560.00
81200FE364 Wiring Harness Front  05 - 06 440.00
81204FE312 Wiring Harness Front LHD  04 - 05 600.00
81401FE171 Wiring Harness Centre - Bulkhead  03 - 04 950.00
81401FE194 Wiring Harness Centre - Bulkhead  05 - 06 850.00
81500FE193 Wiring Harness Rear Side  05 - 06 140.00
81611AA000 Boot Battery Terminal  >12 3.50
81611AG002 Boot Battery Terminal  08> 2.90
81803FE040 Wiring Harness Fuel System  03 - 05 25.00
81820FG120 Wiring Harness Door Front R/H  08 - 11 30.00
81821FG180 Wiring Harness Door Front L/H  08 - 09 35.00
81822FE100 Wiring Harness Door Rear R/H  04 - 07 29.00
81823FG000 Wiring Harness Door Rear L/H  08 - 14 29.00
81870FJ000 Wiring Adaptor Horn
81881FA010 Wiring Harness Transmission 5MT  98 - 07 22.00
81910TA100 Screw/Rivet 1.00
81931AG080 Protector Battery Terminal 6.90
82122FA020 Battery Tray  >05 8.00
82122AG011 Battery Tray  06> 6.00
82123SA003 Battery Cover (Boot) D23 13.00
82123SA010 Battery Cover (Boot) Small B19 13.00
82161AA041 Battery Rod 2.00
82182AA040 Battery Clamp  >05 10.00
82182AG010 Battery Clamp  >14 10.00
ST82182ST000 STI  Battery Clamp 90.00
82201FE001 Fuse Box Panel  Interior 120.00
82211FC030 Main Fuse 30amp 5.00
82211FC050 Main Fuse 50amp 5.00
82211FC080 Main Fuse 80amp 5.00
82211FC120 Main Fuse 120amp 5.00
82231FE000 Main Fuse Box NLA
82501FC100 Relay  White Base  Engine Fan 23.00
82501TC000 Relay 25.00
83001FE020 Switch I/Cooler Water Spray 25.00
83001FE070 Switch Rear Fog Light 45.00
83037FE030 Switch Hazard Lights  04 - 07 17.50
83045FA030 Switch Hazard Lights  92 - 97 NLA
83071FE040 Switch Window  01 - 04 17.00
83071FE090 Switch Assembly Windows  02 - 04 95.00
83071FE180 Switch Assembly Windows  05 - 06 90.00
83071FG090 Switch Assembly Windows LHD  08 - 14 95.00
83071FG100 Switch Window LHD  08 - 14 30.00
83071FG110 Switch Window LHD  08 - 14 25.00
83071SA060 Switch Assembly Windows  03 - 07 20.00
83113FG000 Combination Switch Base  08 - 11
83114AG011 Combination Switch Wipers  05 - 18
83114FE011 Combination Switch Wipers  05 - 07 95.00
83115AG101 Combination Switch Indicators  08 - 14
83115FE000 Combination Switch Wipers  01 - 04
83115FE041 Combination Switch Indicators  05 - 06 65.00
83118FJ000 Clamp Combination Switch  12>
83201FG010MG Switch Assembly Stability Control  08 17.00
83245FE041 Switch Centre DCCD  Diff: 55.00
83251FG000 Switch M Select 110.00
83321AG000 Switch Handbrake 5.00
83331AE001 Switch Door Light Front 18.00
83370AA001 Switch Brake Lights 25.00

Lamps 84001FA381 Headlamp Unit R/H LHD  98 - 00
84001FA391 Headlamp Unit L/H LHD  98 - 00
84001FA461 Headlamp Unit R/H RHD  98 - 00
84001FA471 Headlamp Unit R/H RHD  98 - 00
84001FE001 Headlamp Unit R/H RHD  01 - 02 250.00
84001FE011 Headlamp Unit L/H RHD  01 - 02 250.00



84001FE042   (84001FE040) Headlamp Unit R/H LHD  01 - 02   NLA
84001FE052   (84001FE050) Headlamp Unit L/H LHD  01 - 02  NLA
84001FE382   (84001FE380) Headlamp Unit R/H LHD  03 - 05   
84001FE392   (84001FE390) Headlamp Unit L/H LHD  03 - 05   
84001FE460 Headlamp Unit R/H HID RHD Elec: Leveler  03 - 05 NLA
84001FE470 Headlamp Unit L/H HID RHD Elec: Leveler  03 - 05 NLA
84001FE620 Headlamp Unit R/H Halogen RHD  06 - 07 NLA
84001FE630 Headlamp Unit L/H Halogen RHD  06 - 07   
84001FE742   (84001FE740) Headlamp Unit R/H HID LHD Elec:  06 - 07   NLA
84001FE752   (84001FE750) Headlamp Unit L/H HID LHD Elec:  06 - 07  NLA
84001FE760 Headlamp Unit R/H HID RHD  06 - 07 NLA
84001FE770 Headlamp Unit L/H HID RHD  06 - 07 NLA
84001FG182 Headlamp Unit R/H RHD  08 - 13 400.00
84001FG192 Headlamp Unit L/H RHD  08 - 13 400.00
84021FE000 Headlamp Level Sensor Front  05 - 07
84031FE000 Headlamp Level Sensor Rear  05 - 07
84201FA040 Rear Lamp Assembly R/H Orange/Red  >00 160.00
84201FA050 Rear Lamp Assembly L/H Orange/Red  >00 160.00
84201FA180 Rear Lamp Assembly R/H Clear/Red  >00 160.00
84201FA190 Rear Lamp Assembly L/H Clear/Red  >00 160.00
84201FE050 Rear Lamp Assembly L/H  01 - 02 NLA
84201FE120 Rear Lamp Assembly R/H  01 - 02 185.00
84201FE130 Rear Lamp Assembly L/H  01 - 02 185.00
84201FE221 Rear Lamp Assembly L/H  03 - 05
84201FE231 Rear Lamp Assembly R/H   03 - 05
84201FE272   (84201FE270) Rear Lamp Assembly L/H  03 - 05   195.00
84201FE282   (84201FE280) Rear Lamp Assembly R/H  03 - 05   
84201FE440 Rear Lamp Assembly L/H  05 - 07
84201FE470 Rear Lamp Assembly R/H  05 - 07 195.00
84281FG000 Rear Reflector Assembly R/H  08 14.00
84281FG010 Rear Reflector Assembly L/H  08 14.00
84301FA040 Licence Plate Lamp Assembly  >00 12.00
84301FE001 Licence Plate Lamp Assembly  01 - 07 30.00
84401AE001 Indicator Side Repeater Lamp Orange  01 - 02 12.00
84401AG042 Indicator (Mirror) Side Repeater Lamp R/H  08 - 11 49.50
84401AG052 Indicator (Mirror) Side Repeater Lamp L/H  08 - 11 49.50
84401FA000 Indicator Side Repeator Lamp R/H  >00 NLA
84401FA010 Indicator Side Repeator Lamp L/H  >00 NLA
84401FG020 Indicator (Mirror) Side Repeater Lamp R/H  11 - 14
84401FG030 Indicator (Mirror) Side Repeater Lamp L/H  11 - 14
84401SA001 Indicator Side Repeater Lamp Clear 11.50
84441FA020 Front Indicator Lamp R/H GC8  93 - 96           55.00
84441FA030 Front Indicator Lamp L/H GC8  93 - 96     55.00
84441FA040 Front Indicator Lamp R/H GC8  97 - 00         NLA
84441FA050 Front Indicator Lamp L/H GC8  97 - 00     NLA
84411FE041 Indicator Side Repeater Lamp R/H Orange  01 - 02 NLA
84411FE051 Indicator Side Repeater Lamp L/H Orange  01 - 02 NLA
84451FA020 Front Clearance Lamp R/H GC8  50.00
84451FA030 Front Clearance Lamp L/H GC8   50.00
84611GA002 Boot (Trunk) Lamp
84701FA141 High Level Spoiler Brake Light 190.00
84910KA001 Rear Licence Plate Lamp Lens 2.50
84912FG000 Rear Lamp Assembly Body R/H  08 - 13 150.00
84912FG010 Rear Lamp Assembly Body L/H  08 - 13 150.00
84912FG061 Rear Lamp Assembly Tailgate R/H  08 - 13 60.00
84912FG071 Rear Lamp Assembly Tailgate L/H  08 - 13 60.00
84912FG081 Rear Lamp Assembly Tailgate R/H with Fog Lamp  08 - 13 75.00
84912FG110 Rear Number Plate Lamp Assembly  08> 9.00
84913FE260 Front Fog Lamp Assembly R/H  08 - 13 95.00
84913FE270 Front Fog Lamp Assembly L/H  08 - 13 95.00
84913FE450 Rear Lamp Assembly R/H  05 - 07 165.00
84913FE460 Rear Lamp Assembly L/H  05 - 07 165.00
84913FE470 Rear Lamp Assembly L/H with Fog Lamp  05 - 07 165.00
84920FA020 Bulb 12v/21w Amber Indicator 0.80
84920KE010 Bulb 12v/21w Clear Indicator 0.80
84920KE020 Bulb 12v /21w Capless Amber Indicator 5.00
84927FA001 Bracket Fog Lamp R/H  14.00
84927FA011 Bracket Fog Lamp L/H 14.00
84927FE440 Bracket Headlamp  05 - 07 4.20
84931FG000 Loom Front Light Cluster 30.00
84934AA050 Retaining Clip Side Repeater Lamp
84940FE010 Seal Rear Lamp R/H  02 - 03 15.00
84940FE060 Seal Rear Lamp L/H  02 - 03 15.00
84940FE080 Seal Rear Lamp R/H  04 - 05 10.00
84940FE090 Seal Rear Lamp L/H  04 - 05 10.00
84940FG000 Seal Rear Lamp  08 - 13 9.50
84940SA000 Packing Lamp 2.00
84953FE110 Cover Headlamp Bulb High  02 - 14 3.00
84953FG000 Cover Headlamp Bulb Low  07 - 14 5.50
84963FA010 Screw Number Plate Lamp Bracket 0.90
84965AA060 Screw Grommet 1.50
85082AE000 Speed Sensor Transmission  >07 42.00
85125AA000 Gasket Fuel Tank Level Sensor 9.60
86029FE030   (86012FE030) Horn High  01 - 07  21.00



86111AG011 Relay Indicator/Hazard 40.00



Screen Wipers 86510FG001 Front Wiper Motor & Linkage Assembly RHD   08 - 14
86510FG011 Front Wiper Motor & Linkage Assembly LHD   08 - 14
86511FE020 Front Wiper Motor RHD  03 - 07
86511FE030 Front Wiper Motor LHD  03 - 07
86521FE000 Front Wiper Linkage Assembly RHD  01 - 02
86521FE080 Front Wiper Linkage Assembly  RHD  03 - 07
86521FE090 Front Wiper Linkage Assembly  LHD  01 - 07
86524FG150 Front Wiper Blade L/H  400mm 39.00
86524YC101 Front Wiper Blade R/H 35.00
86532FA120 Front Wiper Arm R/H RHD  >00 75.00
86532FA160 Front Wiper Arm L/H RHD  >00 75.00
86532FE060 Rear Wiper Arm  03 - 07 20.00
86532FE090 Front Wiper Arm R/H  RHD  03 - 07 35.00
86532FE100 Front Wiper Arm L/H  LHD  03 - 07 28.00
86532FE110 Front Wiper Arm L/H  RHD  03 - 07 35.00
86532FE120 Front Wiper Arm R/H  LHD  03 - 07 28.00
86532FG050 Front Wiper Arm L/H  RHD  08 - 10
86532FG100 Front Wiper Arm R/H  RHD  08 - 10
86538FA010 Cover Front Wiper Arm 2.80
86538FE000 Cover Front Wiper Spindle 2.80
86538FG000 Cover Front Wiper Spindle  08> 3.50
86538SA020 Cover Front Wiper Arm Nut 2.80
86542AE000 Wiper Blade R/H RHD  98 - 07 18.00
86542FE000 Wiper Blade L/H RHD  03 - 07 14.00
86542FE010 Wiper Blade R/H LHD  98 - 07 14.00
86542FE100 Wiper Blade L/H LHD  03 - 07 36.00
86542YC101   (86542FG100) Wiper Blade 600 R/H RHD  08 - 18   30.00
86542FG150 Wiper Blade 400 L/H RHD  08 - 10 32.00
86610FE100 Washer Bottle Assembly  3 ltr  05 - 07 115.00
86611AA010 Pump Screen Wash  00 - 04 30.00
86611AG000 Pump Screen Wash  05 - 07 25.00
86611AG010 Pump Screen Wash  08> 40.00

(GpN) 86611FE000 Intercooler Water Spray  Pump 30.00
86611FE010 Intercooler Water Spray Pump   01 - 07 35.00
86611FE030 Pump  Headlamp Wash  05 - 07
86615AA060 Cap Screen Wash Water  >05 3.00
86615AG000 Cap & Level Gauge Screen Wash Water Tank  03 - 14 5.30
86615FA030 Water Tank Filler & Cap 18.00
86615FE000 Cap Water Spray Tank  11 - 14 6.00
86615FE030 Cap Water Spray Tank  05 - 07 3.90
86615SA000 Cap Screen Wash Water Tank  05> 5.00
86616AG010 Cover & Level Sensor Screen Wash Fluid 6.00
86617AA020 Y Piece Screen Wash Pipe 2.00
86617AA040 Clip Bonnet Release Cable 0.80
86617AA050 Clip Screen Wash Pipe 1.00
86623AC000 Grommet Washer Pump - Tank 4.00
86623AG000 Grommet Washer Pipe 4.00
86631AA010 Water Tank Screen Wash 3 ltr 1port  >07 20.00
86631FG010 Water Tank  Screen Wash  08 - 14 40.00
86634AG000 Water Non-Return Valve 5.00
86634SA000 Cushion Washer Valve 2.00
86636FA120 Water Jet Centre Bonnet Duct 8.00
86636FA150   (86636AA030) Nozzle & Pipe - Water Spray R/H   20.00
86636FA160   (86636AA040) Nozzle & Pipe - Water Spray L/H   20.00
86636FE011 Front Windscreen Washer Jet R/H  05 - 07 17.50
86636FE021 Front Windscreen Washer Jet L/H  05 - 07 17.50
86636FE210 Head Lamp Washer Jet L/H  05 - 07 75.00
86636FE220 Head Lamp Washer Jet R/H  05 - 07 75.00
86636FE230PW Cover Headlamp Washer L/H Blue  05 - 07 38.00
86636FE230WG Cover Headlamp Washer L/H White  05 - 07 38.00
86636FE240PW Cover Headlamp Washer R/H Blue  05 - 07 38.00
86636FE240WG Cover Headlamp Washer R/H White  05 - 07 38.00
86636FG051 Washer Jet  08 - 14 12.00
86636GA760 Washer Jet  >00 15.00
86639AA000 Y Joint Washer Pipe 3.00
86655AA030 Hose Assembly Screen Wash 3.40
86656AG000 Holder Screen Wash Tank  03> 3.00

(GpN) 86661FE010 Intercooler Tank Assembly Large 12 litre  01 - 07 160.00
86661FE020 Intercooler Tank Assembly Small 4 litre  01 - 07 150.00
F6057TC100 Wiper Delay Relay (Water Spray) NLA
88017FE040 Intercooler Water Spray Timer 65.00
88205AE002 IMM ECU Assembly  01 - 03 125.00
88281FE280 Integrated Unit  02 - 05 135.00



Bolts 900335056 Washer M14  0.40
901000040 Flange Bolt 1.40
901000053 Flange Bolt 1.00
901000060 Flange Bolt  TCA - Upright  (Pinch Bolt) 1.80
901000065 Flange Bolt  Fuel Tank Strap Front 0.80
901000086 Flange Bolt 1.00
901000109 Flange Bolt  Trailing Link - Upright & Upper Suspension Arm 08 2.60
901000110 Flange Bolt  Lateral Link - Crossmember  Front  01 - 07 2.40
901000149 Fange Bolt  Air Box  >07 3.00
901000158 Flange Bolt NLA
901000160 Flange Bolt 2.00
901000162 Flange Bolt  Disc Cover - Hub 2.00
901000164 Flange Bolt 1.80
901000165 Flange Bolt 1.60
901000166 Flange Bolt  Door Hinge - Body 1.30
901000178 Flange Bolt M14 x 44 x 30  Rear Trailing Arm  08 3.50
901000181 Flange Bolt M10 x 52  Steering Rack - Subframe   98 - 14 2.00
901000182 Flange Bolt M12 x 60 x 25  Rear Top Arm (Pinch Bolt)  08 4.30
901000186 Flange Bolt  Air Intake - Body 0.70
901000188 Flange Bolt  Fuel Tank Strap 1.00
901000193 Flange Bolt M10 x 113  PAS Pump Mounting 3.30
901000201 Flange Bolt M10 x 30 1.40
901000202 Flange Bolt M10 x 70  Front Chassis - Body 2.50
901000206 Flange Bolt M12 x 70 x 37  Rear Subframe 3.40
901000215 Flange Bolt M8 x 20.6  ABS Sensor 1.30
901000218 Flange Bolt M8 x 27 1.00
901000219 Flange Bolt M10 x 30.5 1.50
901000221 Flange Bolt M10 x 90  Rear A/Roll Bar Drop Link  08 2.00
901000224 Flange Bolt M12 x 87 5.30
901000228 Flange Bolt M12 x 83 x 30  TCA - Front Suframe  01 - 03 5.50
901000238 Flange Bolt M12 x 37 x 17  Upright - Hub Bearing 2.90
901000239 Flange Bolt M6 0.70
901000248 Flange Bolt M12 x 77  Front Subframe Mounting 2.00
901000250 Flange Bolt M12 x 95 2.00
901000264 Flange Bolt M12 x 85.5  TCA - Front Subframe  04 - 11 5.30
901000266   (010408140) Flange Bolt M8 x 14   1.00
901000269 Flange Bolt M8 x 16  Boot Hinge 0.80
901000270   (010008166) Flange Bolt M8 x 16 0.80
901000271   (010008166) Flange Bolt M8 x 16 1.00
901000273 Flange Bolt M12  Rear Trailing Arm - Upright  08 - 12 7.00
901000287 Flange Bolt M12 x 50 x 22  Upright - Hub Bearing 4.10
901000303 Flange Bolt M8 x 20  Diff: Beam Plate 0.80
901000304 Flange Bolt M12 x 102 6.20
901000314 Flange Bolt M6 x 16  Bumper Cover Reinforcement 0.90
901000326 Flange Bolt M10 x 38 5.40
901000334 Flange Bolt M14 x 60  Front Damper Lower  08 - 12 8.50
901000344 Flange Bolt M6 x 16 1.40
901000357 Flange Bolt M12 x 82.5   4.00
901000360 Flange Bolt M10 x 80  Lateral Link  08> 4.30
901000365   (901000159) Flange Bolt M8 x 18   1.30
901000366 Flange Bolt M10 x 30.5 1.90
901000372 Flange Bolt M10 x 52  Steering Rack - Subframe  08> 2.00
901000377 Flange Bolt  Front TCA - Body  08> 7.00
901000395 Flange Bolt M12  Rear Trailing Arm - Upright 3.50
901000396 Flange Bolt M12 x 82.5  Front TCA - Subframe 4.00
901000401 Flange Bolt M12 x 28  Gearbox Crossmember - Body 2.50
901000409 Flange Bolt M12 x 40 x 18  Upright - Hub Bearing  12 - 14 5.00
901000422 Flange Bolt M6 x 12 1.00
901000460 Flange Bolt M6 1.00
901030002 Flange Bolt M10 x 21 2.00
901030005 Flange Bolt M12 x 94  Crossmember - Rear Diff: 2.50
901030006 Flange Bolt M8 x 20  Rear Door Hinge  08 1.00
901030007   (901000397) Flange Bolt M14 x 30  Front TCA Support Bracket  08 - 14  4.80
901060004 Flange Bolt 1.20
901060012 Bolt Flange  M8 x 22 1.20
901120036 Bolt  Rear Caliper Mounting 1.00
901120037 Bolt & Washer  Bonnet Hinge 1.30
901120047 Bolt & Washer  Bumper Support 1.30
901120063 Bolt  Stabiliser Bar 1.50
901120077 Bolt  Hub - ABS Ring 0.80
901120090 Bolt  Intake Duct 1.30
901120096 Bolt  Engine Mount - Engine 1.00
901120102 Bolt M10 x 27  Rear Caliper Mounting 2.70
901120103 Bolt M12 x 37  Front  Caliper Mounting STI  05 2.60
901120131 Bolt M12 x 54  Front Caliper Mounting STI 114PCD 4.40
901120143 Bolt M6 x 16 1.50
901130011 Bolt  Front Caliper Mounting 4Pot 1.70
901130017   (011310220) Bolt M10 x 22  Gearbox - Crossmenber  0.60



901250004 Bolt & Washer  Seat 1.30
901250021 Bolt & Washer  Boot Lid 1.00
901250029 Bolt & Washer  Seat 1.20
901250043 Bolt & Washer  Propshaft - Body 4.50
901250050 Bolt & Washer  Propshaft 1.00
901250054 Bolt & Washer  Drop Link 2.80
901250063 Bolt & Washer  Bonnet Hinge 1.00
901250075   (012308250) Bolt  A/Roll Bar Clamp   1.20
901250076 Bolt & Washer M10 0.80
901250080 Bolt & Washer M6  Radiator Fan 1.00
901270010 Bolt & Washer 1.50
901370009 Bolt/Stud M14  Rear TCA Mount  08 - 14 10.00
901550060 Bolt Steering UJ: 1.00
901550072   (015610452) Bolt M10 x 45  TCA - Upright  (Pinch Bolt)  >07 2.00
901660010 Bolt M8 x 25  Prop - Rear Diff: GC8 1.00
901660036 Bolt M14  Front Damper - Upright Camber Adjusment 4.10
901660039 Bolt M14 x 66  Front Damper - Upright 5.50
901700122 Bolt  Camber Adjustment  98 - 10 5.50
901700132 Bolt M5 x 1.5 1.70
901700135 Bolt M12  Rear Diff: Mount  01 - 07 24.00
901700143 Bolt M5 x 14.5  Bonnet Scoop 0.80
901700144 Bolt M8 x 26  Propshaft - Diff26/03/2025 1.30
901700154 Bolt Cam  Rear Lateral Link Front  08> 5.00
901700161 Bolt Slider M6 x 14 2.50
901700162 Bolt Slider M6 x 20 2.50
901700163 Bolt Slider M6 x 35 2.50
901810002 Bolt  Wing - Body 1.00
901935002 Bolt & Washer 0.90
902170049 Driveshaft Nut STI 3.50
902330006 Lock Nut M14 4.00
902350001   (023510006) Lock Nut Flange M10 x 1.25 0.50
902350006 Lock Nut  Drop Link 1.70
902350013 Lock Nut M8  Strut Top Mount 0.90
902350014 Lock Nut M12 Hard NLA
902350022 Lock Nut M14  Suspension 2.00
902350023 Lock Nut M14 1.50
902350027 Lock Nut M12 1.50
902350030 Lock Nut M12 2.00
902350031 Lock Nut M14 3.00
902370010   (902370009) Flange Nut M10 x 9  Exhaust Ceramic Thread   2.00
902370014 Flange Nut 0.30
902370016 Flange Nut 0.80
902370021 Flange Nut  Bonnet Vent 0.70
902370028 Flange Nut  Engine Mount To Crossmember 1.80
902370029 Flange Nut  Exhaust 1.00
902370033 Flange Nut M5 1.00
902370044 Flange Nut M5 0.60
902370048 Flange Nut M8
902370049   (023706000) Flange Nut M6   0.80
902370055   (902370046) Flange Nut M10   1.20
902370063 Flange Nut M12 1.70
902380007   (023810000) Flange Nut M10  Engine Mount   1.00
902510034 Spring Nut M5 1.00
902600002 Nut 1.00
902600004 Nut Conical 0.80
902600009   (782169000) Flange Nut   1.00
902950002 Nut M6 Plastic 1.00
903100018 Washer 10.5 x 24 x 2.3  Stabaliser To Engine 0.50
903100168 Washer  Engine Mount - Crossmember 1.00
903100171 Washer  Camber Adjustment  98 - 10 1.40
903100173 Washer  D10 0.80
903120003 Washer 14 x D33 Camber Adjust 4.40
903110004 Washer 8.5 x 22 x 2.3 0.70
903200005 Washer Spring D8 0.20
90331AA050 Clip Weather Strip 1.10
90331GA090 Clip Weather Strip 1.20
903320001 Lock Washer 0.70
90381PA010 Clip Door Seal 1.00
904210036 Screw M6 x 19  Door Lock 0.50
904500027 Screw Self Tapping M5 0.50
904500029 Screw Self Tapping M6 x 16 0.60
904510010 Screw Self Tapping M4 x 10 0.50
904510043 Screw Self Tapping 0.50
904510054 Screw Self Tapping M4 x 14 1.00
904510056 Screw Self Tapping M4 x 10 0.80
904550024 Screw Self Tapping M5 x 10 0.80
904560007 Screw Self Tapping 1.20
904560008 Flange Screw 0.50
904560013 Screw Self Tapping M6 1.20
904560016 Screw Self Tapping M6  (Fan Shroud) 0.40
904560041 Screw Self Tapping M6 x 16 0.80
904560042 Screw Self Tapping M5 x 16 1.40
904575013 Screw Self Tapping 1.20



904575017 Screw Self Tapping M5 x 12 0.90
904586010 Screw Self Tapping NLA
904586012 Screw Self Tapping 0.60
904650007   (904650003) Screw M8 x 20  Door Striker   1.00
904710003 Screw Self Tapping 1.00
904740011 Screw Self Tapping M6 0.70
904740012 Flange Bolt M6 0.50
90422FG021 Tape Door Sash Rear Front R/H
90422FG041 Tape Door Sash Rear R/H
90422FG061 Tape Door Sash Rear Centre R/H
90422FG081 Tape Door Sash Rear R/H
905200018 Clevis Pin  Master Cylinder 1.70
905920035 Rivet Spacer 0.70
905920039 Clip Roof Trim Front 1.00
90814AA000 Clip Bonnet Insulation  >00 1.50
90814FC001 Clip Bonnet Insulation  03> 0.80
90815FA240 Bonnet Insulation  >00 140.00
90815FE241 Bonnet Insulation  01 - 05 75.00
90815FE310 Bonnet Insulation  06 - 07 65.00
90815FG010 Bonnet Insulation  08 - 14 63.00
90817FG050 Duct Inner Front Bonnet   08 - 14 135.00
90817FG121 Duct Assembly Front Bonnet  08 - 14 95.00
90821FA080NN Bonnet Air Intake WRX  96 - 00 NLA
90821FE060NN Bonnet Air Intake WRX  01 - 05 150.00
90821FE080NN Bonnet Air Intake STI  03 - 05 150.00
90821FE120NN Bonnet Air Intake WRX/STI  05 - 07 150.00
90821FG00NN Bonnet Air Intake WRX/STI  08 - 14
90824FA030   (90824FA020) Slider Bolt Air Intake & Vents   2.30
90826FA000 Clip Duct 1.00
90829VA010NN Bonnet Air Intake  17> 135.00
90839FA000NN Bonnet Side Air Intake R/H  01 - 02 60.00
90839FA010NN Bonnet Side Air Intake L/H  01 - 02 NLA
909100027 Clip Interior A Panel 0.90
909120028 Clip Weather Strip Seal 1.10
909130013 Clip Bumper 0.60
909130021 Clip Rear Screen (White) 1.50
909130022 Clip Roof Moulding (Black) 1.60
909130026 Clip Cowel Panel 1.40
909130030 Clip Front Grille 1.00
909130033 Clip Arch Liner 1.20
909130051 Clip  Scuttle End Fitting 0.80
909130059 Clip Panel 0.80
909130064 Clip Roof Trim R/H (Pink) 3.30
909130065 Clip B Pillar (Blue)
909130066 Clip B Pillar (Red) 2.50
909130067 Clip 8.0 1.00
909130069 Clip Roof Trim R/H (Blue) 3.30
909130083 Clip D9  2.00
909130085 Clip 8 x 10  Headlamp (Yellow)  03 - 05 0.70
909130086 Clip 8 x 15  Lamp  03 - 07 0.80
909130088 Clip D9 2.50
909130094 Clip Rear Lamp   2.00
909130114 Clip Grommet D8 2.50
909130115 Clip Grommet 2.00
909130119 Clip Rear Lamp  08> 2.50
909130124 Clip Headlamp Mounting Lower  03 - 05 2.00
909130130 Clip Bonnet Scoop 1.00
909140007 Clip Front Bumper 1.00
909140012 Clip  1.00
909140019 Clip Cowl Trim Panel 1.40
909140020 Clip Side Skirt 0.80
909140038 Clip Intake Duct 1.00
909140042 Clip Bumper Grille 1.50
909140044 Clip D8 0.90
909140045 Clip D8 1.40
909140047 Clip D5 3.00
909140055 Clip Side Skirt 1.50
909140061 Clip 2 Piece D8 1.50
909140063 Clip 2 Piece D7 1.50
909140065 Clip 2 Piece D8 1.00
909140067 Clip 2 Piece D9 1.60
909170023 Hose Clamp Transmission Cooler 1.00
909170026 Hose Clamp Fuel Fill 5.50
909170033 Hose Clamp 24 1.20
909170062 Hose Clamp Spring Type 15.8 1.60
909170063 Hose Clamp Spring Type 20.5 2.50
909170064 Hose Clamp Spring Type 38.5 2.40
909170069   (092313103) Hose Clamp Spring Type 131  1.00
909170070   (092310503) Hose Clamp Spring Type 105  1.00
909180015 Hose Clamp Oil Cooler Pipe  1.10
909180016 Hose Clamp Oil Cooler Pipe  4.30
909186023 Hose Clamp Spring Type 37.5  2.50



909205040 Holder Rod 1.00
909205048 Nut 1.30
909205103 Clip Door Rod 0.50
909230038 Grommet 65 x 42 Bulkhead Heater Pipes  00> 4.80
909230200 Grommet Plug Sheet 30mm 0.60
909270022 Stopper Tailgate  08 - 14 3.00
909300015 Screw Grommet 1.00
909300029 Screw Grommet 1.00
909300044 Clip Roof Moulding 1.60
909310001 Rivet Screw 1.00
91012FA000 Roof Moulding R/H  92 - 00 70.00
91012FA010 Roof Moulding L/H  92 - 00 70.00
91014FA000 Roof Moulding End Cap Front R/H  92 - 00 6.80
91014FA010 Roof Moulding End Cap Front L/H  92 - 00 6.80
91014FA020 Clip Roof Moulding End Cap 3.00
91014FA040 Roof Moulding End Cap Rear R/H  92 - 00 4.50
91014FA050 Roof Moulding End Cap Rear L/H  92 - 00 4.50
91017FA010 Clip Roof Moulding Front  92 - 00 1.50
91017FA020 Clip Roof Moulding Rear (Yellow)  92 - 00 1.50
91017FA030 Clip Roof Moulding Centre  92 - 00 1.50
91021FE060PG Rear Arch Protector R/H  05 - 06 100.00
91021FE070PG Rear Arch Protector L/H  05 - 06 100.00
91021FE060WG Rear Arch Protector R/H  05 - 06 100.00
91021FE070WG Rear Arch Protector L/H  05 - 06 100.00
91029FG150 Door Mirror L/H  08 - 14
91029FG160 Door Mirror R/H  08 - 14 225.00
91044FA001 Spare Wheel Cover  >07 67.00
91046FE061 Roof Trim R/H  01 - 07 85.00
91046FE071 Roof Trim L/H  01 - 07 85.00
91046FG000 Roof Trim R/H  08 55.00
91046FG010 Roof Trim L/H  08 55.00
91046FG051 Roof Trim R/H  08 - 14 60.00
91046FG061 Roof Trim L/H  08 - 14 60.00
91046FJ020 Roof Trim R/H  11 - 17 55.00
91046FJ030 Roof Trim L/H  11 - 17 55.00
91048FG001 Clip Roof Moulding  09> 1.00
91053FA000 Badge Front  92 - 00 22.80
91059FC030 Clip Side Moulding 1.20
91084AA010 Screw Grommet 0.80
91085TA030 Screw Rivet 1.30
91112FG120NN Garnish Front Wing R/H STI Grey  08 - 10
91112FG130NN Garnish Front Wing L/H STI Grey  08 - 10
91112FG120PG Garnish Front Wing R/H STI Blue  08 - 10 NLA
91112FG130PG Garnish Front Wing L/H STI Blue  08 - 10 NLA
91112FG120WG Garnish Front Wing R/H STI White  08 - 10 100.00
91112FG130WG Garnish Front Wing L/H STI White  08 - 10 NLA
91112FG003 Taligate Garnish Assembly  08 - 10 110.00
91112FG143PG   (91112FE140PG) Taligate Garnish Assembly Blue  08 - 13 125.00
91112FG143WG   (91123FG140WG) Taligate Garnish Assembly White  08 - 13 125.00
91121FE110 Front Grille Assembly  02 - 05 150.00
91121FE262PG Front Bumper Grille Centre Blue  06 - 07 195.00
91121FE262VW Front Bumper Grille Centre Black  06 - 07 195.00
91121FE262WG Front Bumper Grille Centre White  06 - 07 195.00
91121FE271PG Front Bumper Grille R/H Blue  06 - 07 140.00
91121FE271WG Front Bumper Grille R/H White  06 - 07 140.00
91121FE301PG Front Bumper Grille L/H Blue  06 - 07 140.00
91121FE301WG Front Bumper Grille L/H White  06 - 07 140.00
91121FG061   (91121FG030) Front Grille Assmbly STI  08 - 10  235.00
91121FG080 Front Grille Assmbly WRX/STI  11 - 14 205.00
91121SA070WG Front Grille Assmbly STI  04 - 05 220.00
91121VA000 Front Grille Assmbly STI  15 - 17 130.00
91123FG000 Moulding Garnish STI L/H Wing  08 - 10 28.00
91123FG010 Moulding Garnish STI R/H Wing  08 - 10 28.00
91162FA000 Seal Cowl Panel NLA
91162FA030 Cowl Panel Scuttle LHD  GC8 NLA
91167AA000 Clip Scuttle Grille Body 0.90
91167AA110 Clip Scuttle Grille Panel 1.50
91167AA120 Clip Cowel CV6 0.80
91167FA010 Clip Cowel Panel Seal 1.00
91167FA200 Clip Cowel Panel 1.00
91173FA000 Screw 1.00
91174SA005 Subaru Badge Grille  31.50
91174SA170 Badge Front Six  14> 40.00
91225FE000 Rear Diffuser 70.00
91285FE000 Bracket Rear Diffuser 14.50
91411FE000 Cowl (Scuttle) Panel RHD  01 - 05 NLA
91411FE010 Cowl (Scuttle) Panel LHD  01 - 05 NLA
91411FE030 Cowl (Scuttle) Panel RHD  06 - 07 75.00
91411FG000 Cowl (Scuttle) Panel RHD  08 - 13 75.00
91411FG010 Cowl (Scuttle) Panel LHD  08 - 13 75.00
91414FE000 Cowl Panel Scuttle Rear Seal  01 - 07 20.00
91486KJ000 Cowl Panel Cap Cup 2 Piece Lower  01 - 07 1.00
91486KJ010 Cowl Panel Cap Cup 2 Piece Upper  01 - 07 1.00



92039FE001 Interior Mirror 75.00
92123SA040 Gear Lever Gaiter & Surround STI  04 - 07 NLA
92126FE000 Gear Lever Surrond  03 - 07 20.00
93011FE000 Front Grille Badge Blue I  01 - 02 35.00
93011FE020 Front Grille Badge Back Star  01 - 02 27.00
93011FE030 Front Grille Badge Pink I  02 - 03 33.00
93011FE040 Front Grille Badge Blue 6 Star  01 - 02 27.00
93013AE030 Front Grille Badge Black 6 Star  01 - 02 29.00
93013FE070 Front Grille Badge STI Pink  02 - 03 19.50
93013FE120 Front Grille Badge STI Pink  04 - 05 16.50
93013FE131 Front Grille Badge Blue 6 Star  06 - 07 28.00
93013FE160 Front Grille Badge STI Pink  06 - 07 19.00
93013FG010 Front Grille Badge STI Pink  08 - 10 33.00
93013FG070 Front Grille Badge STI Pink  11 - 13 33.00
93013FG090 Front Grille Badge WRX  11 - 13 20.00
93013KE110 Front Grille Badge Blue 6 Star  01 - 07 25.00
93013SA032 Front Grille Badge Blue 6 Star  06 - 07 29.00
93013VA020 Front Grille Badge STI Pink  14 - 21 49.00
93013VA090 Front Grille Badge Blue 6 Star  14> 40.00
93033FE021 Rear Boot Badge Blue 6 Star  06 - 07 28.00
93033FE031 Rear Boot Badge Wagon  06 - 07 32.00
93033FG011 Rear Boot Badge Blue 6 Star  08 - 13 32.00
93060FA010 Rear Boot Badge Subaru  >00 50.00
93063FE000 Front Door Sill Emblem R/H STI  01 - 04 25.00
93063FE020 Front Door Sill Emblem L/H STI  01 - 04 25.00
93063FE030 Front Door Decal STI  03 - 07 25.00
93063FE040 Rear Spoiler Decal R/H STI  03 - 07 16.00
93063FE050 Rear Spoiler Decal L/H STI  03 - 07 16.00
93073FE050 Rear Boot Badge WRX Blue Outline  01 - 05 24.80
93073FE060 Rear Boot Badge WRX Black Outline  01 - 05 35.00
93073FE110 Rear Boot Badge Subaru Logo  01 - 05 45.00
93073FE580 Rear Boot Badge STI Pink  03 - 05 25.00
93073FE640 Rear Boot Badge Spec C 03 - 05 19.00
93073FE710 Rear Boot Badge STI Pink  03 - 07 18.20
93073FE840 Rear Boot Badge Spec C/Type RA  05 - 06 28.00
93073FE860 Rear Boot Badge STI S204  05 - 06 33.00
93073SA030 Rear Badge Forester  03 - 07 15.50
93073FG050 Rear Badge Hatchback STI/Impreza  08 - 14 22.50
93073FG270 Rear Badge Hatchback STI  08 - 14 20.00
93079FG000 Rear Badge Hatchback Impreza  08 - 14 25.00
93079SG000 Rear Badge Forester  12> 25.00
93079SG070 Rear Badge Forester/AWD  12> 35.00
93079VA020 Rear Badge Hatchback WRX/STI  14 - 18 49.00
94067AE040ML Cap Lower Trim Panel 1.50
94078FA080 Clip Interior Door Panel 1.50
94099AA030 Trim Clip  A / B Pillar 4.00
94220FE600OE Rear Door Trim Panel R/H NLA
94220FE610OE Rear Door Trim Panel L/H 150.00
94251FE000 Cover Front Door Gusset R/H  01 - 07 8.00
94251FE010 Cover Front Door Gusset L/H  01 - 07 8.00
94251FG000 Cover Front Door Gusset R/H  08 - 14 9.50
94251FG010 Cover Front Door Gusset L/H  08 - 14 9.50
94266FG520 Panel Front Window Switch Suround R/H  08 - 13
94266SC000 Panel Front Window Switch Suround R/H Black  08 - 13
94266SC020 Panel Front Window Switch Suround L/H Black  08 - 13
94381FG000MG Bulb Cap R/H  08 4.50
94381FG010MG Bulb Cap L/H  08 4.50
94415FA000NE Clip Roof Headliner (Grey) 2.50
94415FA040NE CliRoof Vent Inner Mounting Panel 1.50
94461FE000NE Roof Vent Inner Cover 14.00
94510FA021 Boot (Trunk) Side Trim L/H  >00 100.00
94511FA001 Boot (Trunk) Mat  >00 75.00
94511FE010 Boot (Trunk) Side Trim L/H  01 - 04 99.00
94514FE021 Boot (Trunk) Mat  01 - 05 80.00
94514FE031 Boot (Trunk) Mat  06 - 07 80.00
94511FG001 Boot (Trunk) Mat  08 - 14 230.00
95022AC040ML Clip Floor Mat 1.00
95066FG000JG Boot (Trunk) Mat  08 - 14 245.00
ST960204S080 STI  Front Splitter Skirt  03 - 05 495.00
ST960204S140 STI  Front Splitter Skirt  06 - 07 495.00
96021FE000 Roof Spoiler (Blade)  06 - 07 NLA
96023FE000WG Roof Spoiler Cover R/H White  06 - 07 50.00
96023FE000PG Roof Spoiler Cover R/H Blue  06 - 07
96023FE000VW Roof Spoiler Cover  R/H  Black  06 - 07
96023FE010WG Roof Spoiler Cover L/H White  06 - 07 50.00
96023FE010PG Roof Spoiler Cover  L/H  Blue  L/H  06 - 07
96023FE010VW Roof Spoiler Cover L/H Black  L/H  06 - 07
96031FG010WG Roof Spoiler White  08 - 14
96050KA151 Self Tapping Screw 2.40
96051FC420 Cover Rear Spoiler 6.00



96051FG020WG Spoiler Sill Cover R/H  08 296.00
96051FG030WG Spoiler Sill Cover L/H  08 296.00
96052FG120 Spoiler Side Protector R/H  08 25.00
96052FG130 Spoiler Side Protector L/H  08 25.00
96055FA280 Bolt Rear Rear Spoiler Slider 5.00
96056FA010 Screw Grommet Side Skirt 1.00

Boot Spoiler 96061FE000WG Boot Spoiler WRX  01 - 02  520.00
96061FE020WG Boot Spoiler WRX  03 - 05 530.00
96061FE202WG Boot Spoiler STI  05 - 07 1200.00
96077FE090 Packing B Boot Spoiler  01 - 07 5.00
96077FE100 Packing C Boot Spoiler  01 - 07 3.00
96077FE110 Packing D Boot Spoiler  01 - 07 2.00
96077FE120 Packing E Boot Spoiler  01 - 07 3.00
96077FE140 Gasket Roof Spoiler Mount L/H  06 - 07
96077FE150 Gasket Roof Spoiler Mount R/H  06 - 07
97046FA000 Spare Wheel Spacer Mat 2.50
99071AA360 Vacuum Hose 7.00
99071AA890 Vacuum Hose 11.00
99071AB103 Vacuum Hose 20.00
99071AB123 Vacuum Hose 28.00
99071AB140 Vacuum Hose 6.00
99071AB160 Vacuum Hose 6.00
99071AB240 Vacuum Hose 20.00
99071AB352 Vacuum Hose 7.10
99071AB420 Vacuum Hose  01 - 13 7.00
99071AB481 Vacuum Hose  01 - 07 3.90
99071AB750 Vacuum Hose  01 - 05 9.00
99071AB780 Vacuum Hose WRX  01 - 07 9.00
99071AC240 Vacuum Hose 6.00
99071AC260 Vacuum Hose 5.00
99071AC270 Vacuum Hose 7.00
99071AC690 Vacuum Hose 6.50
99071AD090 Vacuum Hose  08> 4.90
99071AD330 Vacuum Hose  08> 13.00
99074AA040 Fuel Hose 26.00
99078AA000 Water Hose Throttle Body  98 - 00 11.00
99078AA073 Water Hose Tank Overflow  01 - 07 7.50
99078AA341 Water Hose Turbo Feed  01> 8.00
99078AA450 Water Hose Turbo Return  01> 8.00
99078AA710 Water Hose Header Tank  08 - 13 10.00
99081AA060 Vacuum Hose 8.00
99081AA321 Vacuum Hose BRZ
99090FE000 Subframe Bolt Pair 4.80
K0410Y0700 ATF 4ltr 8.00
APS 8 R Audison Prima 200mm 500W Subwoofer 150.00
EXH009-40 Powerflex Exhaut Hanger Mount 12.00
IWP069 Magneti Marelli Pico Fuel Injector  491cc/min @ 3 Bar 90.00
0 261 230 340 Bosch PST-F1 Pressure/Temperature Sensor M10x1 10 Bar 140 P.S.I. 75.00
0 261 230 423 Bosch PST-4 Pressure Sensor 4 Bar 30.00
0 280 158 040 Bosch EV14 Fuel Injector  KxT 980cc/min @ 3 Bar 75.00
50-625-7612 Setrab STD 625 25 Row Oil Cooler 50 x 146 x 330mm 150.00
18060 Motec C125  5" Display Screen 1500.00
SBTR124 Clutch Release Bearing Lock Washer Kit 60.00
HTM-01 WRC Style Engine Mount Set 399.00
HTM-02 Pitching Stopper  WRC Transmission  Only 180.00
HTM-03 Handbrake  No Cylinder 275.00
HTM-04 Handbrake  With Cylinder 320.00
HTM-05 Pitching Stopper  STD Transmission 95.00

GpN Parts
GpN Brakes  Brembo #C2H5005RH Front Caliper Brembo R/H MOD  Tarmac

#C2H5005LH Front Caliper Brembo L/H MOD  Tarmac
#N11H006RH Rear Caliper  Brembo R/H MOD  Tarmac
#N11H006LH Rear Caliper  Brembo L/H MOD  Tarmac

GpN Brake Kit  AP/STI N11-N12b 261004S010 AP/STI  Front Brake Kit Gravel
Homologated        " 261004S000  (CP6720-1003STI) AP/STI  Front Brake Kit Tarmac 6000.00

       " 261004S030 AP/STI  Rear  Brake Kit Gravel/Tarmac
N14> 26100ZR010 AP/STI  Rear  Brake Kit Gravel/Tarmac

GpN Brake Kit  AP N11-N12b AP-N-FR-GRAV-KIT AP  Front Brake Kit Gravel  3010.00
Non-Homologated        " AP-N-FR-TAR-C/KIT AP  Front Brake Conversion Kit Tarmac 1895.00

       " AP-N-FR-TAR-KIT AP  Front Brake Kit Tarmac 3650.00
N14> AP-N-RR-GRAV/TAR KIT-12 AP  Rear Brake Kit Gravel/Tarmac 3395.00
   " AP-N-RR-GRAV/TAR KIT-14 AP  Rear Brake Kit Gravel/Tarmac (inc STI GpN Uprights) 3775.00



GpN Brakes  AP/STI 262204S050 AP/STI  Front Brake Caliper R/H Gravel/Tarmac 
262204S060 AP/STI  Front Brake Caliper L/H Gravel/Tarmac
266204S000 AP/STI  Rear Brake Caliper R/H Gravel/Tarmac
266204S010 AP/STI  Rear Brake Caliper L/H Gravel/Tarmac
CP3580-394RA  (263004S080) AP/STI  Front Brake Disc R/H 295x32 48 Vane Gravel 415.00
CP3580-395RA  (263004S090) AP/STI  Front Brake Disc L/H 295x32 48 Vane Gravel 415.00
CP5254-104GA  (267004S030) AP/STI  Rear Brake Disc R/H 285x27 Gravel/Tarmac 435.00
CP5254-105GA  (267004S040) AP/STI  Rear Brake Disc L/H 285x27 Gravel/Tarmac 435.00
CP5772-108GA  (263004S060) AP/STI  Font Brake Disc R/H 355x32R12F236.5D50 Tarmac 525.00
CP5772-109GA  (263004S070) AP/STI  Font Brake Disc L/H 355x32R12F236.5D50 Tarmac 525.00
266204S020 AP/STI  Rear Caliper Mounting Bracket R/H  
266204S030 AP/STI  Rear Caliper Mounting Bracket L/H  
26620ZR000 AP/STI  Rear Caliper Mounting Bracket R/H  490.00
26620ZR010 AP/STI  Rear Caliper Mounting Bracket L/H  490.00
262204S070 AP/STI  Front Caliper Mounting Bracket Gravel/Tarmac 340.00
262204S080 AP/STI  Front Caliper Mounting Spacer Tarmac 215.00
263004S100 AP/STI  Front Mounting Bell Tarmac 480.00
263004S110 AP/STI  Front Mounting Bell Gravel 380.00
267004S050 AP/STI  Rear Mounting Bell Gravel/Tarmac 410.00
267044S000 AP/STI  Rear Disc Cover/Stoneguard R/H 650.00
267044S010 AP/STI  Rear Disc Cover/Stoneguard L/H 650.00
26704ZR000 AP/STI  Rear Disc Cover Fitting Kit  (CP6760-162) 16.00
CP2494-504K12L  (262994S050) AP/STI  Front Disc/Bell Fitting Kit Gravel 62.50
CP2494-589K12L  (262994S040) AP/STI  Front Disc/Bell Fitting Kit Tarmac 62.50
CP2494-593K10  (266994S020) AP/STI  Rear Disc/Bell Fitting Kit Gravel/Tarmac 60.00
CP3160-106ST AP/STI  Screw  M6 x 12  Wear Pad 
CP3344-109 AP/STI  Front Caliper Piston Alloy  Ø41.3
CP3344-165 AP/STI  M6 x 80 x 1  Rear Disc Pad Retaining Bolt 3.50
CP3345-118 AP/STI  M6 x 85 x 1  Front Disc Pad Retaining Bolt
CP3394-113 AP/STI  Front Caliper Bridge 60.00
CP3567-108 AP/STI  Front Caliper Piston Ø34.8 Alloy
CP3567-116 AP/STI  Front Caliper Piston Ø34.8 S/Steel 32.00
CP3567-117 AP/STI  Front Caliper Piston Ø41.3 S/Steel 36.00
CP3820-115 AP/STI  O Ring  Caliper Body 1.50
CP3880-1 AP/STI  Bleed Nipple M10 (O Ring) Pair 9.00
CP4144-101 AP/STI  Rear Caliper Bridge 45.00
CP4518-GK AP/STI  Front Caliper Seal Repair Kit 35.00
CP4518-CF AP/STI  Rear Caliper Seal Repair Kit 35.00
CP4907-106 AP/STI  Rear Caliper Piston Ø27 S/Steel 25.00
CP5000-408 AP/STI  Bolt M12 x 60  Front Caliper Mounting Gravel 5.00
CP5000-426 AP/STI  Washer Caliper Mounting Bolt 1.00
CP5000-427 AP/STI  Washer Caliper Mounting Bracket Bolt 0.80
CP5200-306 AP/STI  Front Caliper Wear Plate  (4 Per Caliper) 5.00
CP6561-106 AP/STI  Rear Caliper Wear Plate  (4 Per Caliper) 5.00
CP6720-101 AP/STI  Front Caliper Bridge 52.00
CP6760-118 AP/STI  Rear Caliper Piston Ø34 S/Steel 25.00
CP6760-125 AP/STI  Bolt M10 x 25  Rear Caliper Mounting Bracket 3.00
CP6720-129 AP/STI  Bleed Nipple Cover 3.00
CP6720-153 AP/STI  Bolt M6 x 89  Caliper Bridge 4.50
CP6720-175 AP/STI  Bolt M12 x 80  Front Caliper Mounting Tarmac  5.00
CP6720-176 AP/STI  Bolt M12 x 50  Rear Caliper Mounting 4.00
CP6720-177 AP/STI  Bolt M12 x 40 Low Cap  Front Caliper Mounting Bracket 15.00
ME24006 Washer  23.9 x 13.2 x 2.49 0.50

N11-N12b #N12E901 Rear Upright/Hub Assembly L/H  (AP/STI Brakes)
       " #N12E902 Rear Upright/Hub Assembly R/H  (AP/STI Brakes)

GpN Brakes  AP CP6720-22S4L AP  Front Brake Caliper R/H 725.00
Non-Homologated CP6720-23S4L AP  Front Brake Caliper L/H 725.00

CP6760-2S4L AP  Rear Brake Caliper R/H 800.00
CP6760-3S4L AP  Rear Brake Caliper L/H 800.00
N12MB1 AP  Front Mounting Bell Gravel 140.00
N12MB2 AP  Rear Mounting Bell Gravel/Tarmac 150.00
N12MB3 AP  Front Mounting Bell Tarmac 200.00
N12CB1 AP  Front Caliper Mounting Bracket 150.00
N12CB2 AP  Front Caliper Spacer Tarmac 150.00

N11-N12b N12CB3 AP  Rear Caliper Mounting Bracket L/H 230.00
      " N12CB4 AP  Rear Caliper Mounting Bracket R/H 230.00
N14> N14CB3 AP  Rear Caliper Mounting Bracket L/H 230.00
   " N14CB4 AP  Rear Caliper Mounting Bracket R/H 230.00

AP Formula Brake Kit CP7040-1001BK:CG12 AP Formula Brake Kit 355x32 Front 6Pot Calipers  (Black)
18"  Wheels   GRB/GVB CP7615-1004BK:CG12 AP Formula Brake Kit 335x24 Rear 4Pot Calipers  (Black) 1800.00

CP7625-1000BK:CG12 AP Formula Brake Kit 335x24 Rear 4Pot Calipers  (Black)

AP Pedal Box WRC/B13 CP5596-CBT AP "Pull" Type Floor Mounted Pedal Box (Less M/Cylinders) 3450.00



GpN Brake Parts GRB/GVB 26001ZR000 STI  Handbrake Lever Kit (L/H Side of Tunnel) 1600.00
       " 26001ZR010 STI  Handbrake Lever Kit (R/H Side of Tunnel) 1600.00
VO 26001VV000 STI  Handbrake Lever Kit R/H
  " 26001VV010 STI  Handbrake Lever Kit L/H
GpN 261004S040 STI  Handbrake Master Cylinder Kit  (CP6026-2:STI) 1100.00

264024S000 STI  Spacer Brake Servo Delete  03 - 07 NLA
264024S020 STI  Rod Brake Servo Delete  03 - 07 NLA
26402ZR000 STI  Spacer Brake Servo Delete  08 - 13 470.00
26402ZR010 STI  Rod Brake Servo Delete  08 - 13 75.00
26402VV000 STI  Spacer Brake Servo Delete  14>
26409VV000 STI  Rod Brake Servo Delete  14>
264824S000 STI  Brake Variable Proportioning Valve 800.00
264824S100 STI  Repair Kit  Brake Variable Proportioning Valve 130.00

VAB CP4550-1 STI/AP  Brake Variable Proportioning Valve
CP6026-91 AP  Handbrake Master Cylinder 490.00
CP6025-91RK AP/STI  Repair Kit Handbrake Master Cylinder 40.00
CP6025-7 AP  Ratchet Kit
CP6025-131 Bracket Upper Hyd: Handbrake  
MAR7200KC180A Alcon Handbrake Master Cylinder
POS6 Rose Joint M6 x 10  Handbrake Master Cylinder 14.00
MAR7210KC108A-B Alcon  Handbrake Master Cylinder
S2/HH3/523 Wheel Scraper Gravel L/H  (Non AP Brakes) NLA
S2/HH3/524 Wheel Scraper Gravel R/H  (Non AP Brakes) NLA
N10/H5/004-1 Servo MOD (GpN Dummy Unit) 90.00
#N12E903 Wheel Scraper Kit  (AP/STI Rear Brakes) NLA

N14> N14/H2/005-1 Handbrake Lever Assembly  Alloy
N14/H2/006-1 Handbrake Lever Assembly  Carbon
N14/H2/008-0 Handbrake Mounting Bracket LHD
N14/H2/009-0 Handbrake Mounting Bracket RHD
N14/H3/011-1 Clevis Bracket Handbrake Cylinder Mount
N14/H3/013-3 Brake Servo Rod LHD

Disc Pads PNF0084X337.4  (FCP1372R) Front D/Pad Subaru Caliper  Ferodo DS3000  Gravel 285.00
PNF3430X559.4  (FCP1562R) Rear D/Pad Brembo Caliper  Ferodo DS3000  Tarmac   150.00
FCP986R Front D/Pad Subaru Caliper  Ferodo DS3000  Gravel
S2/HH5/516 Front D/Pad Subaru Caliper  Pagid RS42  Gravel 210.00
S2/HH5/522 Rear D/Pad Subaru Caliper  Ferodo DS3000  Gravel
1416F6R14.0 Front D/Pad Subaru Caliper  Mintex F6  Gravel 290.00
FRP3067R Front D/Pad Brembo Caliper  Ferodo DS3000  Tarmac 340.00
1859F6R16.00 Front D/Pad Brembo Caliper  Mintex F6  Gravel 210.00
ST2850055350 STI  Front D/Pad Forrester NLA
ST2850055380 STI  Rear D/Pad  Forrester 140.00
FRP216R  (CP3215D50-DS) Front D/Pad STI/AP Caliper  Ferodo DS3000 200.00
5004W50T17-RC8 Front D/Pad STI/AP Caliper  Carbon Lorraine
1292F6R16.75 Front D/Pad STI/AP Caliper  Mintex F6 205.00
7767.11.17.44 Front D/Pad STI/AP Caliper  PFC  185.00
FRP219R  (CP3345D44) Rear D/Pad STI/AP Caliper  Ferodo DS3000 180.00
5007W43T16-RC6 Rear D/Pad STI/AP Caliper  Carbon Lorraine
7745.01.16.44 Rear D/Pad STI/AP Caliper  PFC  
2019F6R16.00 Rear D/Pad STI/AP Caliper  Mintex F6 215.00
1890F6R14.10 Rear D/Pad Brembo Caliper  Mintex F6 176.00
FCP1372R Rear D/Pad Subaru Caliper  Ferodo DS3000  Gravel 270.00

N11 #GPN-ENG-BOLT-N11 Bolt Kit Engine
#GPN-FRONT-BOLT-N11 Bolt Kit Front Suspension
#GPN-TRANS-BOLT-N11 Bolt Kit Transmission
S1/GG3/0101-3 Lock Nut/Sleeve Track Rod End 25.00

GC8 S2/BB5/500 Roll Bar Trim Carbon
S2/DE2/535-3 Bilstein Spring Platform Non-Threaded  5" I/D Spring
S2/DE2/538 Bilstein Spring Top Cap  5" I/D Spring
S2/DE2/542 Bilstein Spring Spacer  5" I/D Spring
S2/JJ3/509 Hose  Turbo - Intercooler 95.00
S2/JJ5/582-2 Gearbox ECU
S2/MM5/605-1 Wheel Sensor MOD  & Loom
S2/RR5/003-1 Co-Drivers Door Pocket  (Recce Car)
C2/B5/042 Rear Bumper Protection Centre
C2/B5/043 Rear Bumper Protection R/H
C2/B5/048LH Damper Reservoir Cover L/H 95.00
C2/B5/049RH Damper Reservoir Cover R/H 95.00
C2/B5/067LH Dash End Panel L/H 60.00
C2/B5/067RH Dash End Panel R/H 60.00
#C2D001 Front Hub Assembly R/H
#C2D002 Front Hub Assembly L/H



GpN Wheel Stud C2/D3/013-2 Wheel Stud M12 x 1.25 x 64mm O/A (Long Billet) 20.00
DN3BT Wheel Nut (Open Type) 7.00
C2/E1/019-2 Rear Subframe Support Bar 95.00
C2/J1/002-4 Breather Hose Centre 45.00
C2/J2/003-4 Turbo Restrictor 32mm (VF34/VF36)

Intake Duct GC8 C2/J2/005-1 Duct Turbo Intake 85.00
01-07 C2/J2/009-2 Duct Turbo Intake 160.00

Turbo Drain Hose    " C2/J3/012 Turbo Drain Hose 35.00
   " C2/J3/001-2 Breather Hose L/H 40.00
   " C2/J5/018-1 Breather Hose 45.00

#C2M010 Gearbox X/Member Assembly 6MT
#N9B002 Bumper Lamp Pod Assembly R/H 750.00
#N9B003 Bumper Lamp Pod Assembly L/H 750.00
N9/B1/010-1 Front Bumper Grille Mesh 65.00
N9/B3/003-3 I/Cooler Tank Front Bracket 10.00
N9/B5/016-1 Bonnet Lamp Pod Mounting Reinforcement Panel 140.00
N9/H3/027-2 Locking Pawl 55.00

N9/N10 N9/J0/001-2 Sump Assembly
N9/R3/005-1 Bumper Fog Lamp Pod L/H 300.00
N9/R3/006-1 Bumper Fog Lamp Pod L/H 300.00
#N9Q008 Map Light 50.00
N10/B1/010-1 Fuel Filler Neck Protector Kevlar  (STD Tank) 140.00
N10/O3/001-1 Fitting -4  Turbo Oil Feed 15.00
#N10Q006-1 Battery Lead Set
#N10Q019-1 Shift Light
#N10-UK-OPTION Air Horn Kit (UK Spec) 65.00
N10/R5/001-1 Footrest Co-Driver Carbon LHD 550.00
N10/R5/002-2 Footrest Driver Carbon LHD 650.00
N10/R5/003-2 Footrest Co-Driver Carbon RHD
N10/R5/004-2 Footrest Driver Carbon RHD
N10/R5/007-1 Front Door Panel L/H   
N10/R5/008-1 Front Door Panel R/H   
N10/R5/014-1 Lower Dash Trim Co-Driver RHD
N11/B1/014-1 ECU Holder 80.00
N11/B5/009-1 Under Wing Wiring Harness Protection L/H 185.00
N11/B5/010-1 Under Wing Wiring Harness Protection R/H 185.00
N11/B5/011-1 Wiring Harness Protection
N11/C1/003-1 Underfloor Protection  Body - Tank  Kaylan
N11/C1/004-1 Fuel Tank Protection Kevlar  (STD 45litre Tank) 390.00
N11/C1/004-2 Fuel Tank Protection Kevlar  (STD 65litre Tank) 390.00
N11/C2/001-3 Lateral Link  Protection
N11/R5/001-1 Rear Door Panel L/H
N11/R5/002-1 Rear Door Panel R/H
N11/J3/005-1 I/Cooler Water Bottle Spacer 2.00
N11/Q5/001-1 Relay Fuel Pump (FIA) 90.00
N11/Q5/006-1 Comms Jumper Plug
#N11Q006-1 Loom Fuel Sender 165.00
#N11Q007-1 Loom Comms Lead 75.00
#N11Q010-1 Loom Drivers Horn 45.00
#N11Q011-1 Loom Co-Drivers Horn 45.00
#N11Q020-1 Lead Anderson Plug 75.00
N11/R1/005-1 Heatshield Wiring Loom 55.00
N11/T1/001-2 Fuel Pump Mounting Bracket 45.00

N11/N12b N11SUB0502-1 Sump Guard H/D (3 Bolt)
SUBUV001-1 Sump Guard Mounting Bar (3 Bolt)   

>N12b ST5500055210 Rear Diff Skid Alloy 195.00
N11/V2/003-1 Mounting Boss Centre Console/Cubby Box L/H 15.00
N11/V3/001-1 Bonnet Pin Support Plate 3.00
N11/V3/005-1 Front Bumper Slide Latch Plate 1.00
#N12B001 Bumper Lamp Pod Assembly R/H
#N12B002 Bumper Lamp Pod Assembly L/H
#N12B902 Roo Bar Kit
N12/B2/003-2 Spare Wheel Hoop
N12/B3/011-1 Bracket GPS System 15.00
N12/B3/040-1 Insert Snorkel Upper
N12/C1/009-1 Liner Bumper - Wheel Arch
N12/C2/019-1 Exhaust Heatshield Fuel Tank 160.00

Underfloor Protection N12/C5/002-2 Underfloor Protection L/H  Kevlar 430.00
N12/C5/003-2 Underfloor Protection R/H  Kevlar 430.00
N12/C5/002-3 Underfloor Protection L/H  Twintex 550.00
N12/C5/003-4 Underfloor Protection R/H  Twintex 550.00
N12/C5/004-1 Sump Guard Tarmac  Carbon/Kevlar 1010.00
N12/C5/005-1 Tank Guard R/H Tarmac  Carbon/Kevlar 395.00
N12/C5/006-1 Tank Guard L/H Tarmac  Carbon/Kevlar 395.00
N12/C5/007-1 Diff: Guard Tarmac  Carbon/Kevlar 310.00



N12/C5/010-1 Sill Protection L/H  Kevlar 220.00
N12/C5/011-1 Sill Protection R/H  Kevlar 220.00
N12/C5/010-2 Sill Protection L/H  Twintex 315.00
N12/C5/011-2 Sill Protection R/H  Twintex 315.00
N12/E3/001-2 T Beam Bush L/H Upper  15.00
N12/E3/002-2 T Beam Bush R/H Upper  15.00
N12/H3/003-2 Bush Top Hat Rear ABS Sensor 30.00
MI-#N12J002-1 Sump Assembly

Turbo Restrictor N12/J2/001-2 Turbo Restrictor 32mm VF34/VF36
N12/J2/006-2 Turbo Restrictor 32mm VF34/VF36  (STI Hose)
N12/J2/008-1 Turbo Restrictor 34mm VF34/VF36
N12/J2/009-1 Turbo Restrictor 34mm VF34/VF36  (STI Hose)
N12/J2/015-1 Turbo Restrictor 33mm VF34/VF36
N12/J3/004-1 Stud M10 x 1.25 x 72mm  Bellhousing Location 15.00
N12/O3/001-1 Turbo Oil Feed Fitting -3 90.00
#N12Q005 Switch Panel Assembly Centre Console 1850.00
#N12Q010-1 Loom Coralba Remote Switch
#N12Q011-1 Loom Steering Wheel (Curly) 240.00
N12/Q5/001 Loom Main Cut-Out Panel Assembly Cup Car 520.00
N12/R3/014-2 Bracket Front Hyd: Handbrake 30.00
N12/R3/030-1 Lever End Insert 10.00
N12/R5/001-1 Rear Parcel Shelf
N12/R5/002-1 Rear Bulkhead Panel  Carbon 325.00
N12/R5/003-1 Footrest Co-Driver  Carbon  RHD
N12/R5/004-1 Footrest Co-Driver  Carbon  LHD
N12/R5/009-1 Door Mirror R/H  Carbon 305.00
N12/R5/010-1 Door Mirror L/H  Carbon 305.00
N12/R5/011-1 Bonnet Lamap Pod  GRP
N12/R5/012-1 Bumper Lamp Pod R/H  GRP
N12/R5/013-1 Bumper Lamp Pod L/H  GRP
N12-SUB003 Fuel Tank/Floor Protection 450.00
N12/T4/001-1 Clamp Block  Fuel Lines
N12/V3/004-1 Pectel CDC Holder R/H

N14 23700AA521M Alternator GpN MOD 1250.00
N14/B3/007-0 Bush Seat Mounting 10.00
N14/B3/008-0 Bush Seat Mounting 12.00
N14/B3/015-1 Crotch Strap Rear Bar 10.00
N14/B3/016-0 Crotch Strap Retainer Front Bar 5.00
N14/B3/017-0 Insert Crotch Strap Retainer 8.00
N14/B3/019-0 Crotch Strap Retainer Forward Bar Assembly 25.00
N14/B3/026-1 Boss Handbrake Lever 70.00
N14/B3/027-1 Boss Handbrake Cylinder 20.00
N14/B3/028-0 Reinforcement Plate  Boss Handbrake Lever
N14/B3/029-0 Mount Throttle Pedal 20.00
N14/B3/030-1 Bracket Spare Wheel Retainer 10.00
N14/B3/032-0 Mounting Plate Handbrake Support
N14/B3/033-2 Bracket Battery Outer 30.00
N14/B3/034-2 Bracket Battery Inner 15.00
N14/B3/039-0 Capping Disc Seat Rail/Tunnel
N14/C0/001-1 Sumpguard  Alloy 760.00
N14/C0/031-2 Sump Guard Mounting Bar 630.00
N14/C0/962-1 Front Bumper/Arch Support R/H  Kevlar 360.00
N14/C0/963-1 Front Bumper/Arch Support L/H  Kevlar 360.00
N14/C0/964-0 Front Arch Liners (Flat Sheet Pair)  Twintex 320.00
N14/C0/971-0 Front Bumper/Splitter Sump Guard Extension  Kevlar 410.00
N14/C1/009-1 Underfloor Protection L/H Clubman  Kevlar 380.00
N14/C1/010-1 Underfloor Protection R/H Clubman  Kevlar 380.00
N14/C1/009-2 Underfloor Protection L/H  Twintex 480.00
N14/C1/010-2 Underfloor Protection R/H  Twintex 480.00
N14/C1/009-3 Underfloor Protection L/H  Kevlar Epoxy 620.00
N14/C1/010-3 Underfloor Protection R/H  Kevlar Epoxy 620.00
N14/C1/017-1 Sill Guard R/H H/Duty  Kevlar Epoxy 310.00
N14/C1/018-1 Sill Guard L/H H/Duty  Kevlar Epoxy 310.00
N14/C1/002-1 Rear Diff: Guard 210.00
N14/C5/011-0 Box Fuel Tank
N14/C5/012-0 Wheel Arch Liner Front L/H Fore 350.00
N14/C5/013-0 Wheel Arch Liner Front R/H Fore 350.00
N14/C5/016-0 Front Mudflap Pair
N14/C5/017-0 Rear Mudflap Pair
N14/C5/032-0 Wheel Arch Liner Front L/H Centre
N14/C5/033-0 Wheel Arch Liner Front R/H Centre
N14/C5/034-0 Wheel Arch Liner Front L/H Rear
N14/C5/035-0 Wheel Arch Liner Front R/H Rear
N14/C5/036-1 Rear Arch Guard L/H  Twintex 160.00
N14/C5/037-1 Rear Arch Guard R/H  Twintex 160.00
N14/D2/005-1 Plate Reinforced L/H TCA Inner Mount 60.00
N14/D2/006-1 Plate Reinforced R/H TCA Inner Mount
N14/D3/003-0 TCA H/D Spacer Bush 30.00
#N14E002 Mounting Bracket Rear Diff:



#N14E008 Rear Toe Link H/D
N14/E2/004-1 Rear Subframe Lower Tie Bar L/H
N14/E2/005-1 Rear Subframe Lower Tie Bar R/H
N14/E2/010-1 Rear Trailing Arm L/H H/D
N14/E2/011-1 Rear Trailing Arm R/H H/D
N14/E2/012-2 Rear Lateral Link H/D
N14/E3/001-1 Sleeve Rear Crossmember Bush Rear 55.00
N14/E3/002-0 Sleeve Rear Crossmember Bush Front
N14/E3/003-1 Rear Crossmember Front Lower Stopper MOD
N14/H2/012-0 Heatshield Brake Cylinder RHD 12.00
N14/H5/010-0 Wheel Scraper Blade
N14/I3/002-0 Bung Water Pipe 12.00
N14/J2/001-1 Turbo Restrictor 32mm  (VF49/VF53)
N14/J3/005-1 Blanking Cover 20.00
N14/J3/006-1 Blanking Cover 20.00
N14/J3/010-0 Cover Port Secondary Air L/H 25.00
N14/J3/011-0 Cover Port Secondary Air R/H 25.00
N14/J3/014-1 Adaptor Fuel Regulator -6   (89RLP1001-06D-008) 70.00

Intake Duct N14/J5/007-2 Duct Turbo Intake 240.00
N14/J5/008-0 Hose Crankcase Breather 40.00
N14/J5/009-0 Hose Dump Valve Recirculation 55.00
N14/O3/001-0 Mounting Bracket Oil Cooler
N14/R2/010-3 Centre Dash Switch Panel
N14/R3/027-1 Support Bracket Lamp Pod L/H 30.00
N14/R3/028-1 Support Bracket Lamp Pod R/H 30.00
N14/R3/038-0 Boss Spot Light Mounting 15.00
N14/R5/001-1 Foot Plate Driver LHD
N14/R5/002-1 Foot Plate Driver RHD
N14/R5/003-1 Foot Plate Co-Driver LHD
N14/R5/004-1 Foot Plate Co-Driver RHD
N14/R5/005-0 Front Door Card L/H
N14/R5/006-0 Front Door Card R/H
N14/R5/007-0 Rear Door Card L/H
N14/R5/008-0 Rear Door Card R/H
N14/R5/011-0 Console Rear Intercom Mount Etc
N14/R5/012-2 Console Centre 2 Pce
N14/R5/013-2 Door Mirror L/H  Carbon 250.00
N14/R5/014-2 Door Mirror R/H  Carbon 250.00
N14/R5/013-0 Door Mirror L/H with Lamp  Carbon 420.00
N14/R5/014-0 Door Mirror R/H with Lamp  Carbon 420.00
N14/R5/017-0 Centre Mount Spare Wheel  Carbon 530.00
N14/R5/018-0 Cover Fuel Tank Re-Fuel L/H  Carbon 230.00
N14/R5/019-0 Cover Fuel Tank Re-Fuel R/H  Carbon 230.00
N14/R5/020-0 Lamp Pod L/H Drive
N14/R5/021-0 Lamp Pod R/H Drive
N14/R5/022-0 Lamp Pod L/H Fog 550.00
N14/R5/023-0 Lamp Pod R/H Fog 550.00
N14/R5/032-1 Lamp Pod Bonnet Twin L/H  GRP
N14/R5/033-1 Lamp Pod Bonnet Twin R/H  GRP
N14/R5/035-0 Cover Steering Column & Fuse Box
N14/R5/036-0 Cover Fuel Tank Feed  Carbon
N14/R5/045-0 Cover Steering Column & Fuse Box RHD 250.00
N14/R5/046-0 Support Fuel Tank Panel  Carbon 130.00
N14/S2/001-0 Seat Mounting Bracket Pair (FIA Approved) 110.00
#N14Q004-0 Cable Battery Positive
#N14Q010-0 Loom Front Door R/H LHD 55.00
#N14Q025-0 Loom External Fire Switch 115.00
#N14Q026-0 Loom External Engine Cut Off 50.00
#N14Q027-1 Loom Co-Driver 60.00
#N14Q029-0 Loom Fuel Sender 150.00
#N14Q032-0 Loom Rear Console Assembly 730.00
#N14Q036-0 Loom Shift Light
#N14Q037-0 Map Light  & Loom
#N14Q038-0 Loom Fuel Sampling 75.00
#N14Q039-2 Door Light  & Loom 60.00
#N14Q042-0 Cable Isolator - Bulkhead 55.00
#N14Q043-0 Cable Bulkhead - Starter 40.00
#N14Q044-0 Cable Engine - Chassis 35.00
#N14Q045-0 Cable Bulkhead - PJB 55.00
#N14Q046-0 Cable Jump Plug 110.00
#N14Q047-0 Loom & Switch Power Windows 120.00
#N14Q048-0 Loom SVA Fog Light 205.00
#N14Q049-0 Battery Cable Fuse - Isolator 35.00
#N14Q054-0 Loom & Connector Bumper Lamp Pod 30.00
#N14Q056-0 Indicator L/H Mirror 70.00
#N14Q057-0 Indicator R/H Mirror 70.00
#N14Q059-0 Power Adaptor Lead 65.00
N14/V3/001-0 Spacer Kit (4) Front Door Card 18.00
N14/V3/002-1 Spacer Kit (6) Rear Door Card 24.00



#N15Q028-0 Loom Fuel Tank 32.00
#N15Q029-0 Loom Fuel Sender 110.00
#N15Q030-2 Loom Overlay 1350.00
#N15Q036-0 Loom Shift Light 60.00
#N15Q5062-0 Water Spray Kit  (86660ZR000)
#N15Q5063-0 Button Water Spray 60.00
#N15R902 Fuel Tank Cover Assembly  Carbon 800.00
N15/B3/007-1 Bracket Lower Water Tank Rear Door
N15/B3/008-1 Bracket Upper Water Tank Rear Door
N15/B3/009-0 Spare Wheel Strap Eye Small
N15/B3/010-0 Spare Wheel Strap Eye Large
N15/B3/022-0 Boss Rear Boot Pin
N15/B5/007-1 Bracket Water Inj: Tank Lower
N15/B5/008-1 Bracket Water Inj: Tank Upper
N15/C5/006-0 Sump Guard  Kevlar 1100.00
N15/C5/007-0 Diff: Guard  Kevlar
N15/C5/008-0 Guard Fuel Tank L/H  Kevlar 475.00
N15/C5/009-0 Guard Fuel Tank R/H  Kevlar 475.00
N15/H3/001-1 Pedal Box Assembly LHD
N15/J2/010-1 Injector Fuel Rail MOD L/H 310.00
N15/J2/011-1 Injector Fuel Rail MOD R/H 310.00
N15/J3/012-2 Cup SARD Injector
N15/Q3/001-0 Battery Clamp
N15/Q3/002-0 Battery Clamp Rod Short
N15/Q3/003-0 Battery Clamp Rod Long
N15/R2/007-0 Surround Display Screen 300.00
N15/R2/015-1 Mounting Panel
N15/R3/012-0 Switch Panel Water Spray 35.00
N15/R5/010-0 Cover Stabuli Re-Fuel Valves
N15/R5/011-0 Rear Door Nets 25.00
#N15Q5064-0 Injector 1000cc & Fly Lead
#N16Q001-1 Injector 700cc & Fly Lead
673500 Injector SARD 700cc
#N16Q004-0 Cable Battery -  Isolator
#N16Q005-0 Cable Battery -  Ground
N16/B3/001-0 Odyssey Battery Retainer Bracket
N16/R3/002-0 Odyssey Battery Clamp Strap
N16/R5/003-0 Foot Plate Co-Driver LHD
N16/R5/004-0 Foot Plate Co-Driver RHD
25378 Switch ALS
01500MSP Steering Wheel Boss Kit (Base Cars) 90.00

N14 01E-500210  (N10/J5/001-1) Engine ECU  C2 Pectel
  " 01E-500396 Transmission ECU GH8  Pectel

01E-500450 Engine ECU GH8  Pectel  (22611AN321)
CD25 Display Screen GEMS

>N12b 60E-500855 ECU/CDC Comms Lead
Spark Plug ILFR7H Spark Plug  NGK Iridium (5245) 15.00

>N12 R7433-9 Spark Plug  NGK Iridium (4660) 55.00
N14> R7437-9 Spark Plug  NGK Iridium  (equ: Brisk ER12S)

ER12S Spark Plug Brisk
44S/R5/014 WRSport  Prodive Grille Badge
54S Radiator Cap
F03/R5/001 Prodrive Mud Flap Set Forester

N12b CN-PL08005-1-C Housing Hazard Switch 8W
OC1167-6 Oil Cooler MOCAL 16 Row 115mm  -6 JIC 190.00
WB-412 Air Filter Element ITG  H/D 45.00
158-1459 Fuel Injector  Beck/Arnley  (Blue)
015R383PSN Sparco Steering Wheel  3 Spoke  330mm Dia: 155.00

STI  GpN / R4 Parts ST20174ZR000 STI  Rear Subframe Bush 65.00
(ZR - 2008 - 2013) ST20204ZR000 STI  Front TCA Inner Bush (Front) 40.00
(VV - 2013 - 2015) ST20254ZR000 STI  Rear Trailing Arm Bush (Front) 55.00

ST20254ZR010 STI  Rear Trailing Arm Bush (Rear) 50.00
ST20254ZR020 STI  Rear Lateral Link Bush (Front) 60.00
ST20254ZR030 STI  Rear Lateral Link Bush (Rear) 55.00
ST20254ZR040 STI  Rear Upper Arn Bush (Front) 45.00
ST20254ZR060 STI  Rear Stabilzer Link Bush 45.00
ST201744S000 STI  Rear Subframe - Body Bush 45.00
ST2020055000 STI  Bush/Mount R/H TCA T/V Link H/D NLA
ST2020055010 STI  Bush/Mount L/H TCA T/V Link H/D NLA
ST2022044000 STI  Rear Trailing Link Bush (Front) 25.00
ST2022044010 STI  Rear Trailing Link Bush (Rear/Upright) 25.00
ST2022044020 STI  Rear Lateral Link Bush (Outer) NLA
ST2022044030 STI  Rear Lateral Link Bush Front (Inner) 16.00
ST2022044040 STI  Rear Lateral Link Bush Rear (Inner) 19.00
ST2022044060 STI  Front A/Roll Bar Bush 19mm



GpN >07 ST2031055001 STI  Front Top Mount 55.00
GpN >00 ST2032044140 STI  Rear Top Mount NLA
GpN 06-07 ST203704S021 STI  Rear Top Mount 105.00
GpN 08-14 ST20410ZR000 STI  Front A/Roll Bar Ø18mm 260.00

ST20414ZR000 STI  Front A/Roll Bar Bush Ø18mm
ST20464ZR000 STI  Rear A/Roll Bar Bush Ø16mm 27.50

GpN ST20464ZR010 STI  Rear A/Roll Bar Bush Ø18mm
Clutch   " ST301004S040 STI  Clutch Paddle Plate 260.00

  " ST302104S020 STI  Clutch Cover 240mm High Clamp 410.00
ST35036ST000 STI  Gear Lever Mount H/D 16.00
ST38434AA010 Centre LSD GC8 5MT NLA
ST390004S000 STI  Front LSD  Repair Kit 360.00
ST3900055040 STI  Rear LSD  Disc & Plate Kit 310.00
ST41022ZR000 STI  Front Subrame Cusion Rubber Set (4) 45.00

GpN 01-07 ST410224S000 STI  Gearbox Mount H/D 6MT 65.00
ST410224S030 STI  Gearbox Crossmember Mount H/D 25.00

GpN 08> ST410224S040 STI  Gearbox Mount H/D 6MT 65.00
ST410404S000 STI  Pitching Stopper Assembly 40.00
ST4130044000 STI  Rear Diff: Mounting Bush (Front) 38.00
ST4130055000 STI  Rear Diff: Mounting Bush (Rear)

GpN >07 ST4130055010 STI  Rear Diff: Outrigger Bush 65.00
ST413104S020 STI  Rear Diff: Support Brace 89.00
ST41322ZR000 STI  Rear Diff: Mounting Bush (Front R/H) 75.00
ST41322ZR010 STI  Rear Diff: Mounting Bush (Front L/H) 75.00
ST41322ZR020 STI  Rear Diff: Mounting Bush (Rear Subframe) 60.00
ST41322ZR030 STI  Rear Diff: Mounting Bush (Rear Subframe) Solid 70.00
ST413224S030 STI  Rear Diff: T Bar Bush R/H 60.00
ST4403121000 STI  Exhaust Hanger Rubber H/D
ST440314S000 STI  Exhaust Hanger Rubber H/D 6.50
ST451624S000 STI  Radiator Hose Set 395.00

Restrictor  GpN 10020ZR000 STI  Turbo Restrictor Kit 32mm  (STI Hose) 460.00
10020ZR010 STI  Turbo Restrictor 33mm Long  (VF49/VF53) 240.00
141064S000 STI  TGV Removal Kit 296.00
144594S010 STI  Air Intake Duct Kit 800.00
14459ZR000 STI  Air Intake Duct  Kit 460.00
20100ZR000 STI  Front Subframe Assembly

GpN 08-14 20204VV100 STI  Front TCA Inner Pillow Ball Bush (Rear)
        " 20204ZR010 STI  Front TCA Inner Bush (Rear) 50.00
        " 20204ZR020 STI  Front TCA Inner Pillow Ball Bush (Rear)  R4 / GpN Tarmac 980.00
        " 20204ZR030 STI  Front TCA Inner Pillow Ball Bush (Rear)  R4 / GVB 4 Door
        " 20204ZR100 STI  Front TCA Inner Pillow Ball Bush (Front)  R4 425.00
R4 20204ZR110 STI  Front TCA Inner Pillow Ball Bush (Rear)  R4 / GRB 5 Door
 " 20206ZR100 STI  TCA Outer Ball Joint 140.00
 " 20152ZR100 STI  Rear Subframe Assembly
 " 20251ZR100 STI  Rear Lateral Link Assembly (Front) 750.00
 " 20251ZR110 STI  Rear Lateral Link Assembly (Rear) 1050.00
 " 20251ZR120 STI  Rear Trailing Arm Assembly 850.00
 " 20253ZR100 STI  Rear Lateral Link Pillow Ball Bush (Front) 180.00
 " 20253ZR110 STI  Rear Lateral Link Pillow Ball Bush (Rear)
 " 20253ZR120 STI  Rear Trailing Link Pillow Ball Bush (Front)
 " 20253ZR130 STI  Rear Trailing Link Pillow Ball Bush (Rear) 320.00
 " 20253ZR140 STI  Rear Upper Arm Pillow Ball Bush (Front) 385.00
GpN 08-14 20253ZR150 STI  Rear Upper Arm Pillow Ball Bush (Rear) 385.00
       " 20261ZR000 STI  Rear Trailing Link Reinforcement Plate 65.00
GpN 15> 20261ZR010 STI  Rear Lateral Link Reinforcement Plate 65.00
GpN >07 20320VV100 STI  Front Top Mount
GpN 08> 203204S040 STI  Front Top Mount Uni-Ball 510.00
R4 20320ZR100 STI  Front Top Mount Uni-Ball 450.00
 " 20320ZR110 STI  Front Top Mount Uni-Ball ID 7/8" 650.00
GpN 01-07 20320ZR110X Front Top Mount Uni-Ball ID20mm 290.00
GpN 08-14 203704S050 STI  Rear Top Mount Uni-Ball 450.00
R4 20370ZR100 STI  Rear Top Mount Uni-Ball
 " 20370ZR110 STI  Rear Top Mount Uni-Ball ID 7/8" 650.00
GpN 15> 20370ZR110X Rear Top Mount Uni-Ball ID 20mm 180.00
GpN 08-14 20370VV100 STI  Rear Top Mount Uni-Ball
GpN 15> 20410ZR200 STI  Rear A/Roll Bar Ø20mm NLA
      " 20410VV000 STI  Front A/Roll Bar Ø18mm
      " 20410VV010 STI  Front A/Roll Bar Ø22mm
R4 20410VV200 STI  Rear A/Roll Bar Ø18mm
 " 20470ZR100 STI  Front A/Roll Bar Drop Link Assembly 240.00
GpN >07 20470ZR110 STI  Rear A/Roll Bar Drop Link Assembly 260.00
GpN/R4 08> 283734S000 STI  Front Hub/Bearing Assembly 160.00
GpN 28373ZR000 STI  Front Hub/Bearing Assembly NLA
GpN 05-07 283964S000 STI  Front Drive Shaft Boot Kit 160.00
       " 283214S000 STI  Front Drive Shaft Assembly  (114PCD) NLA
GpN 08-14 284214S000 STI  Rear Drive Shaft Assembly  (114PCD) NLA
GpN 15> 28321ZR000 STI  Front Drive Shaft Assembly  (114PCD) 1750.00
GpN 08-14 28321ZR010 STI  Front Drive Shaft Assembly  (114PCD) 1750.00
GpN 15> 28421ZR000 STI  Rear Drive Shaft Assembly 1500.00
        " 28421ZR010 STI  Rear Drive Shaft Assembly 1550.00



GpN 08> 28473ZR000 STI  Rear Hub/Bearing Assembly 140.00
        " 28411ZR000 STI  Rear Upright/Housing R/H  (For AP GpN Brakes) 190.00
GpN 28411ZR010 STI  Rear Upright/Housing L/H  (For AP GpN Brakes) 190.00
   "   05-07 284964S000 STI  Rear Drive Shaft Boot Kit 160.00
   "   08-14 341104S010 STI  Steering Rack Complete 13:1 LHD NLA
   "   08> 34110ZR000 STI  Steering Rack Complete 13:1 LHD 2700.00
GpN 03-07 34160ZR000 STI  Steering Rack Drop Arm Reinforced 130.00
GpN 08-14 350104S050 STI  Gear Linkage Assembly NLA
GpN 15> 35010ZR010 STI  Gear Linkage Assembly 550.00
GpN 35010VV020 STI  Gear Linkage Assembly

GpN LSD    " 38400ZR000   STI  Front Mechanical LSD (KIT) 1250.00
   " 38401ZR000-RAMP/PINS STI  Rear Mechanical LSD Ramp & Pins Repair Kit 350.00
   " 38410ZR000   STI  Front Mechanical LSD Assembly 3OP 1250.00
   " 38410ZR010 STI  Rear Mechanical LSD Assembly 3OP 1250.00
   " 384154S000 STI  Front Diff: Output Shaft 350.00
   " 38401ZR000-S STI  Rear Mechanical LSD (KIT) 3OP 1050.00
   " 410224S010 STI  Engine Mount H/D 135.00
   " 410224S020 STI  Engine Mount Set H/D 370.00
   " 410314S000 STI  Engine Mounting Bracket R/H
GpN 08> 410314S010 STI  Engine Mounting Barcket L/H
      " 45511ZR000  (N14/J5/001) STI  Engine Oil Cooler Kit 650.00
      " 45162ZR000 STI  Radiator Hose Kit 460.00
R4 46012ZR000 STI  Brake Cooling Duct (Pair)
GpN 14> 52152ZR000 STI  Rear Turret Kit 650.00
GpN/R4 08-13 58000VV000 STI  Roof Vent Assembly
R4 58000ZR000 STI  Roof Vent Assembly
 " 61011ZR000 STI  Front Door W/Screen R/H
 " 61011ZR010 STI  Front Door W/Screen L/H
 " 61011ZR020 STI  Front Door W/Screen R/H  (No Slider Kit)
 " 61011ZR030 STI  Front Door W/Screen L/H  (No Slider Kit)
 " 61033ZR000 STI  Front Door Impact Foam R/H
 " 61033ZR010 STI  Front Door Impact Foam L/H
 " 61055ZR000 STI  Front Door Carbon Trim R/H
 " 61055ZR010 STI  Front Door Carbon Trim L/H
 " 62011ZR000 STI  Rear Door W/Screen R/H
 " 62011ZR010 STI  Rear Door W/Screen L/H
 " 62011ZR020 STI  Rear Side W/Screen R/H
 " 62011ZR030 STI  Rear Side W/Screen L/H
 " 62033ZR000 STI  Rear Door Impact Foam R/H
 " 62033ZR010 STI  Rear Door Impact Foam L/H
 " 62055ZR000 STI  Rear Door Carbon Trim R/H
 " 62055ZR010 STI  Rear Door Carbon Trim L/H
 " 64080ZR000 STI  Head Protection Foam R/H
 "   GVB 64080ZR010 STI  Head Protection Foam L/H
 "   GVB 65109ZR000 STI  Rear Side W/Screen R/H
R4 65029ZR020 STI  Rear Side W/Screen L/H
GpN  08> 72110ZR000 STI  Heater/Demister Assembly 395.00
       " 86660ZR000 STI  Intercooler Water Spray Kit NLA
       " 86660ZR200 STI  Intercooler Water Spray Kit  (No Timer) 800.00
R4 86660ZR020 STI  Intercooler Water Spray Tank 395.00
 " 90821ZR000 STI  Bonnet Vent R/H 220.00
GpN >N12b 90821ZR010 STI  Bonnet Vent L/H 220.00
GpN/R4 MBWT18 Spherical Bearing  Uni-Ball Top Mount 18mm ID x 33mm OD
GpN ABWT14 Spherical Bearing  Uni-Ball Top Mount 7/8" ID  (22.23mm x 1.625 OD)
  " CP4196-4 AP  Clutch Paddle Plate Un-Sprung  24.25x24T  240mm

CP4216-2 AP  Clutch Paddle Plate Sprung  24.25x24T  240mm
HD-DS-FR-04-100 Front Driveshaft Assembly H/D 100PCD 1250.00
HD-DS-RR-04-100 Rear Driveshaft Assembly H/D 100PCD 1350.00
HD-DS-FR-07-114 Front Driveshaft Assembly H/D 114PCD 1250.00
HD-DS-RR-07-114 Rear Driveshaft Assembly H/D 114PCD 1350.00
MS4M058 Front Drive Shaft Outer CV Joint GKN H/D  (Old & New Spec)
MS4M059 Rear Drive Shaft Outer CV Joint GKN H/D  (Old & New Spec)
MS3M001 Drive Shaft Inner Knuckle  GKN H/D  (Old Spec)
MS5U471 Rear Drive Shaft Bar GKN H/D   (Old Spec)
MS5U581 Rear Drive Shaft Bar GKN  (USA Spec)
64347XP Front Diff: Output Flange  GKN H/D  (New Spec)
64348XP Rear Diff: Output Flange  GKN H/D  (New Spec)
64349XP Front Drive Shaft Bar GKN H/D   (New Spec)
64350XP Rear Drive Shaft Bar GKN H/D   (New Spec)
64351XP   (MS1U151-1) Front Driveshaft Assembly  GKN  (New Spec) 100PCD 1750.00
64352XP  (MS1U307) Rear Driveshaft Assembly  GKN  (New Spec) 100PCD 1450.00
MS9U155 Drive Shaft Nut GKN H/D
MS6U011 Front Drive Shaft Ouer CV Boot Clip GKN H/D  (All)
MS9K004 Circlip  GKN Drive Shaft Tripod Joint  (Old Spec) 1.00
AO2908-007 Circlip  GKN Drive Shaft Tripod Joint  (New Spec) 1.00
MS6K001 Rear Drive Shaft Outer CV Boot GKN H/D  (All) 15.00
223190001   (AO9817-012) Front Drive Shaft Outer CV Boot GKN H/D  (All) 25.00
E08217-010   (2 162 13 75 00 002) Drive Shaft CV Boot Inner GKN H/D  (Old Spec) 16.00
1800003939 Drive Shaft CV Boot Inner GKN H/D  (New Spec) 16.00



Suspension Bushes PFR69-501 Bush Set  Polyurethane  Front Mounting Bush
Powerflex PFR69-506 Bush Set  Polyurethane  Rear Trailing Arm  Front Bush

PFR69-507 Bush Set  Polyurethane  Rear Trailing Arm  Rear Bush
PFR69-509 Bush Set  Polyurethane  Rear Upper Arm Bush
PFR69-510 Bush Set  Polyurethane  Rear Upper Arm  Inner Front Bush
PFR69-511 Bush Set  Polyurethane  Rear Upper Arm  Inner Rear Bush
PFR69-516 Bush Rear Diff:  Rear Mounting
PFR69-517 Bush Rear Subframe
TBS01-P1341 Bush Set  Polyurethane  Rear Suspension Crossmember

GpN  Hoses & Pipes PCU05-RHD Hose Clutch Feed RHD 60.00
PN01 Front Brake Hose L/H W/Arch - Caliper   60.00
PN02 Front Brake Hose R/H W/Arch - Caliper   60.00
PN03 Rear Brake Hose L/H W/Arch - Caliper   85.00
PN04 Rear Brake Hose R/H W/Arch - Caliper   85.00
PN05 Hose Master Cylinder - Front L/H Inner Wing   90.00
PN06 Hose Master Cylinder - Front R/H Inner Wing   58.00
PN13  (N9/L5/002-1) Hose Clutch Reservoir - Master Cylinder 65.00
PN16 Hose Master Cylinder - Rear L/H Bulkhead
PN17 Hose Master Cylinder - Rear R/H Bulkhead

PN4 = '04   N10 PN4/01 Front Brake Hose L/H W/Arch - Caliper   48.00
PN4/02 Front Brake Hose R/H W/Arch - Caliper   90.00
PN4/03 Rear Brake Hose L/H W/Arch - Caliper   90.00
PN4/04 Rear Brake Hose R/H W/Arch - Caliper   85.00
PN4/05 Brake Pipe Master Cylinder - Front L/H Inner Wing  62.00
PN4/06 Brake Pipe Master Cylinder - Front R/H Inner Wing  62.00
PN4/16 Brake Pipe Handbrake - Rear L/H Bulkhead  62.00
PN4/17 Brake Pipe Handbrake - Rear R/H Bulkhead  68.00
PN4/24 Brake Pipe Master Cylinder - Front Tee 92.00
PN4/25 Brake Pipe Handbrake - L/H Inner Wing  76.00
PN4/26 Brake Pipe Handbrake - Front Tee  72.00
PN4/27 Pipe Handbrake Link (Pair)  45.00
PN4/28 Hose PAS Rack Low Pressure 85.00
PN4/29 Hose PAS Rack High Pressure 85.00

PN5 = '05  N11 PN5/01 Front Brake Hose L/H W/Arch - Caliper   
PN5/02 Front Brake Hose R/H W/Arch - Caliper   
PN5/03 Rear Brake Hose L/H W/Arch - Caliper   85.00
PN5/04 Rear Brake Hose R/H W/Arch - Caliper   85.00
PN5/05 Hose Master Cylinder - Front L/H W/Arch  65.00
PN5/06 Hose Master Cylinder - Front R/H W/Arch  50.00
PN5/07 Hose Rollover Valve - Atmosphere 45.00
PN5/09 Hose Fuel Tank - Engine Feed 160.00
PN5/10 Hose Fuel Tank - Engine Return 170.00
PN5/11 Hose Clutch Bleed
PN5/12 Hose Clutch
PN5/13 Hose Clutch  Reservoir
PN5/14 Hose Fuel Tank - Filter 120.00
PN5/16 Hose Rear L/H Bulkhead - Handrake  130.00
PN5/17 Hose Rear R/H Bulkhead - HandBrake  130.00
PN5/27 Pipe Handbrake Link (Pair)  80.00
PN5/28 Hose PAS Rack Low Pressure 130.00
PN5/29 Hose PAS Rack High Pressure 110.00
PN5/31 Hose Fuel Filler 125.00
PN5/32 Hose Fuel Breather 110.00
PN5/35 Hose Engine Cooling #1 105.00
PN5/36 Hose Engine Cooling #2 110.00
PN5/38 Hose Q/D - Radiator Hose No:1 170.00
PN5/39 Hose Radiator Q/D No:2 160.00
PN5/40 Hose Fuel Tank - Pump   90.00
PN5/41 Hose Fuel Pump - Filter  105.00
PN5/42 Hose Fuel Fill Underfloor Tank  -12   70.00
PN5/44 Hose Fuel Return Underfloor Tank  -6    40.00

PN6 = 06  N12 PN6/01 Front Brake Hose L/H W/Arch - Caliper   
PN6/02 Front Brake Hose R/H W/Arch - Caliper   
PN6/03 Rear Brake Hose L/H W/Arch - Caliper   
PN6/04 Rear Brake Hose R/H W/Arch - Caliper   
PN6/05HL-RH Brake Pipe Master Cylinder - Front L/H  Inner Wing RHD
PN6/06HL-RH Brake Pipe Master Cylinder - Front R/H  Inner Wing RHD
PN6/07 Hose Rollover Valve - Atomsphere
PN6/16HL Brake Pipe L/H Rear Bulkhead - Handbrake 120.00
PN6/17HL Brake Pipe R/H Rear Bulkhead - Handbrake
PN6/24HL-RH Brake Pipe Master Cylinder - Front Tee RHD 120.00
PN6/25HL Brake Pipe L/H Inner Wing - Handbrake
PN6/26HL Brake Pipe Front Tee - Handbrake
PN6/31 Hose Fuel Filler Hose   105.00
PN6/32 Hose Fuel Breather Hose   110.00
PN6/33HL Pipe Underfloor L/H
PN6/34HL Pipe Underfloor R/H



PN6/37 Hose Gearbox Cooler - Q/R  120.00
PN6/38 Hose Q/D - Radiator Hose No:2 15.00
GNRC05FSK Hose Kit  Fuel Sample 
N12B/1014/01 Front Brake Hose
P0245-1883-207-01 Hose Fuel R/Over - Tank   
P0245-1884-207-01 Hose Fuel Return   
P0245-1885-207-01 Hose Fuel Tap - Tank   
P0245-1886-207-01 Hose Fuel R/Over - Tank   

N14 P0245-1888-207-01 Hose Fuel R/Over - Atmosphere   82.00
P0245-1901-207-01 Hose AVACS  Oil Feed Pipe
P0245-1902-207-03 Hose Oil Feed - Turbo Q/R
P0245-1903-207-02 Hose Oil Feed - Turbo Q/R 135mm
P0245-1903-207-03 Hose Oil Feed - Turbo Q/R 195mm
P0245-1904-207-01 Hose Fuel Feed - R/H Bank
P0245-1905-207-03 Hose Fuel Return - R/H Bank
P0245-GRPN-1101-01 Hose Steering Rack - Reservoir
P0245-GRPN-1103-02A Hose Steering Rack - Connector 65.00
P0245-GRPN-1103-02B Hose Connector - Cooler 65.00
P0245-GRPN-1104-02A Hose Connector - Pump
P0245-GRPN-1104-02B Hose Connector - Rack
P0245-N12B-1014-01 Hose Front Brake
P0245-N12B-1034-01 Hose Gearbox Oil Cooler Rad - Banjo 130.00
P0245-N12B-1035-01 Hose Gearbox Oil - Q/D
P0245-N12B-1036-01 Gearbox Oil  Banjo
P0245-N12B-1038-01 Fuel Sample Kit
P0245-N12B-1043-01 Hose Turbo Oil Feed
P0245-N14-1002-02 ABS Update Kit
P0245-N14-1003-02 Hose/Pipe Prop: Valve - R/H Rear W/Arch
P0245-N14-1004-02 Hose/Pipe Prop: Valve - L/H Rear W/Arch
P0245-N14-1005-02 Brake Pipe Tee - Front R/H W/Arch 
P0245-N14-1006-03 Brake Pipe Tee - Front L/H W/Arch 
P0245-N14-1007-03 Brake Pipe Master Cylinder - R/H Front Tee
P0245-N14-1008-03 Brake Pipe Master Cylinder - L/H Front Tee
P0245-N14-1009-02 Hose Prop: Valve - R/H Front Tee
P0245-N14-1010-02 Hose Prop: Valve - L/H Front Tee
P0245-N14-1012-02 Hose Prop: Valve - Handbrake L/H
P0245-N14-1013-02 Hose Prop: Valve - Handbrake R/H
P0245-N14-1014-01 Brake Hose Front & Rear L/H & R/H
P0245-N14-1017-02 Hose Clutch Master Cylinder - Slave Cylinder
P0245-N14-1018-01 Hose Clutch Bleed
P0245-N14-1020-02 Hose Fuel Feed  Filter - Engine
P0245-N14-1021-02 Hose Fuel Feed  Tank - Filter  Q/D
P0245-N14-1022-03 Hose Fuel Return  Engine - Tank
P0245-N14-2001-02 Hose Kit Brake & Fuel Lines RHD
P0245-N14-2002-01 ABS Conversion Kit RHD
P0245-N14-2005-01 Pipe Tee - Front W/Arch RHD
P0245-N15-1025-01 Fuel Hose Fuel Vent - Atmosphere
P0245-N15-1040-01 Fuel Hose Tank - Filter
P0245-N15-3001-02 Engine Hose Kit 
ZZFR-0330-GPN19 Hose Engine Fuel Feed Under Bonnet (With Regulator) Pair
ZZFR-0330-GPN20 Hose Engine Fuel Return
ZZFR0330-997 Hose Ohlins Damper Rear L/H
ZZFR0330-999 Hose Ohlins Damper Rear R/H
ZZFR0330-1217 Hose Turbo Oil Feed
ZZFR0330-1218 Hose AVACS Oil Feed Line 1
ZZFR0330-1219 Hose Turbo Oil Feed Line 2
ZZFR0330-2037 Hose Fuel Breather / Overflow
BLC-3 Brake Pipe Clip Single 400.00
BLCT3-3 Brake Pipe Clip Double
0803PA Fuel Filter (Bosch  0 450 905 016)
0802PA Fuel Filter (Recce Car) 15.00
99766M14 Banjo Gearbox Feed & Return 15.00

Ohlins Dampers  GpN N10 #N10-SUR4E00 Rear Damper Assembly R/H  Gravel
N11 #N11-SUR1F02 Front Damper Assembly L/H  Smooth Tarmac 

#N11-SUR3F02 Rear Damper Assembly L/H  Smooth Tarmac
N12 #N12-SUR4G02 Rear Damper Assembly R/H  Smooth Tarmac
N200 SUR5K04 Front Damper Assembly  Rough Tarmac

SUR6K04 Rear Damper Assembly  Rough Tarmac



Camber Shim  GpN Ohlins 05194-00 Ohlins Camber Shim Offset 0.0  (0 Rings)
05194-05 Ohlins Camber Shim Offset 0.5  (1 Ring)

05194  Round Hole  Type 05194-10 Ohlins Camber Shim Offset 1.0  (2 Rings)
05194-15 Ohlins Camber Shim Offset 1.5  (3 Rings)
05194-20 Ohlins Camber Shim Offset 2.0  (4 Rings)
05194-25 Ohlins Camber Shim Offset 2.5  (5 Rings)

05794  Slotted Hole Type 05794-00 Ohlins Camber Shim  0
05794-01 Ohlins Camber Shim  1
05794-02 Ohlins Camber Shim  2
05794-03 Ohlins Camber Shim  3
05794-04 Ohlins Camber Shim  4
05794-05 Ohlins Camber Shim  5
00520-23 Ohlins Shim  12/23/0.20
00520-32 Ohlins Shim  12/32/0.20
01415-12 Ohlins Shim   6/12/0.15

Ohlins Springs  GpN 05172-23/80 Spring  Ohlins  Front  Tarmac  80Nm  270mm
05173-09/45 Spring  Ohlins  Front  Gravel  Helper  
05177-29/95 Spring  Ohlins  Front  Tarmac  95Nm  250mm              
05672-13/55 Spring  Ohlins  Rear  Tarmac  55Nm  270mm
05672-17/65 Spring  Ohlins  Rear  Tarmac  65Nm  270mm  
05672-19/70 Spring  Ohlins  Rear  Tarmac  70Nm  270mm
05672-23/80 Spring  Ohlins  Rear  Tarmac  80Nm  270mm
05672-25/85 Spring  Ohlins  Rear  Tarmac  85Nm  270mm
05672-27/90 Spring  Ohlins  Rear  Tarmac  90Nm  270mm
05672-09/45 Spring  Ohlins  Rear  Gravel  45Nm  270mm 
05673-03/30 Spring  Ohlins  Rear  Gravel  30Nm  300mm 
05673-07/40 Spring  Ohlins  Rear  Gravel  40Nm  300mm 
05673-09/45 Spring  Ohlins  Rear  Tarmac  45Nm  300mm 
05673-11/50 Spring  Ohlins  Rear  Tarmac  50Nm  270mm
05673-15/60 Spring  Ohlins  Rear  Tarmac  60Nm  270mm
05673-17/65 Spring  Ohlins  Rear  Tarmac  65Nm  300mm

N14 05677-15/60 Spring  Ohlins  Rear  60Nm  250mm
05677-17/65 Spring  Ohlins  Rear  65Nm  250mm
05677-21/75 Spring  Ohlins  Rear  75Nm  250mm
05677-27/90 Spring  Ohlins  Rear  90Nm  250mm
06772-09/45 Spring  Ohlins  Front  Gravel  45Nm  330mm
06772-15/60 Spring  Ohlins  Front  Gravel  60Nm  320mm
06772-19/70 Spring  Ohlins  Front  Gravel  70Nm  320mm
06773-07/40 Spring  Ohlins  Front  Gravel  40Nm  370mm
06773-11/50 Spring  Ohlins  Front  Gravel  50Nm  360mm
06774-13/55 Spring  Ohlins
06774-15/60 Spring  Ohlins
06774-17/65 Spring  Ohlins
06774-21/75 Spring  Ohlins
06774-23/80 Spring  Ohlins  Front  80Nm  260mm  N14
06774-27/90 Spring  Ohlins  Front  90Nm  260mm  N14

Ohlins GpN 00329-04 Ohlins Damper Snap Ring
Damper Parts 00338-01 Ohlins Damper O Ring

00338-14 Ohlins Damper O Ring
00338-27 Ohlins Damper O Ring
00338-53 Ohlins Damper O Ring
00338-69 Ohlins Damper O Ring
00338-87 Ohlins Damper O Ring  9.3 x  2.4  FKM70
00382-24 Ohlins Damper Screw  MF6S  4 x 12
00432-06 Flange Bolt  Upright - Strut  N12
00438-01 Ohlins Damper  O Ring
00438-34 Ohlins Damper  O Ring  57.8 x 1.6
00438-59 Ohlins Damper  O Ring  37 x 3   NBR70
00519-02 Ohlins Damper Stop Washer
00534-01 Ohlins Damper  Seal  Ball Joint  16/26/2.7
00539-01 Ohlins Damper  Lock Nut
00541-01 Ohlins Damper  Piston Ring
00561-03 Ohlins Damper  End Cap
00563-06 Ohlins Damper  Bump Rubber  23mm Tarmac
00576-01 Ohlins Damper  O Ring  40.2 x 3
00577-01 Ohlins Damper  O Ring
00884-02 Ohlins Damper  Ball 
01032-01 Ohlins Damper  Back Up Ring  16/20.6/1.4  PTFE
01035-02 Ohlins Damper  Circlip
01035-06 Ohlins Damper  Circlip  13.8/2.0  Stainless
01046-34 Ohlins Damper  Screw  MC6S  5 x 12
01056-01 Ohlins Damper  Bush
01056-18 Ohlins Damper  Bush
01069-03 Ohlins Damper  Spacer  16/37.8/3  Red
01171-03 Ohlins Damper  Screw  M3
01298-01 Ohlins Damper  Bleed Washer



01301-02 Ohlins Damper  Scraper  16
01304-04 Ohlins Damper  Oil  4ltr
01449-06 Ohlins Damper  Washer  6/16/1.5
01499-04 Ohlins Damper  Circlip  SRA  6u
04101-02 Ohlins Damper  End Piece  2 Way Comp. Adjuster PB  2.5
04103-01 Ohlins Damper  Poppet Valve  Dia: 12
04103-02 Ohlins Damper  Poppet Valve  Dia: 14
04104-01 Ohlins Damper  Valve Seat  Dia 10
05011-14 Ohlins Damper  Body Tube
05018-06 Ohlins Damper  Spring Platform  TR/66.5  Carbon
05041-01 Ohlins Damper  Adjustment Screw  6/20.7
05057-03 Ohlins Damper  Circlip
05059-01 Ohlins Damper  Nut
05065-01 Ohlins Damper  Cylinder Cap
05073-01 Ohlins Damper  Banjo Bolt  M14 x 1.5
05086-01 Ohlins Damper  Sealing Washer
05114-24 Ohlins Damper  Piston
05115-01 Ohlins Damper  Stop Rubber
05184-02 Ohlins Damper  Spring Seat  Rear
05185-01 Ohlins Lock Nut  Damper Spring Seat  Front
05185-02 Ohlins Lock Nut  Damper Spring Seat  Rear
05191-07 Ohlins Damper  Piston Spacer  15/26/4
05191-08 Ohlins Damper  Piston Spacer
05193-01 Ohlins Spring Support  Front
05193-02 Ohlins Spring Support  Rear
05216-02 Ohlins Damper  Support Ring
05216-04 Ohlins Damper  Support Ring
05242-02 Ohlins Damper  Mounting Washer  49,6/16/8,5
05242-03 Ohlins Damper  Mounting Washer  49,6/16/10,2
05374-01 Ohlins Damper  Filter
05501-01 Ohlins Damper  Bushing
05502-01 Ohlins Damper  Scraper
05502-02 Ohlins Damper  Scraper  Front
05502-04 Ohlins Damper  Scraper
05502-05 Ohlins Damper  Scraper  Rear
05502-06 Ohlins Damper  Scraper  50/60.6/7.3/9.5
05616-01 Ohlins Damper  Adjuster Dust Cover
05628-25 Ohlins Damper  Piston
05629-02 Ohlins Damper  Seal Head Assembly  MacPherson  46/16
05643-05 Ohlins Damper  PDS Damping Cylinder  31/94
05664-02 Ohlins Damper  Cylinder Head  McPh  7.5/M47 x 1/85.7
05666-20 Ohlins Damper  Valve Assembly  Dia 2.0 Shaft Bleed 4.0
05666-22 Ohlins Damper  Valve Assembly  Dia 2.2 Shaft Bleed 4.0
05666-24 Ohlins Damper  Valve Assembly  Dia 2.4 Shaft Bleed 4.0
05865-02 Ohlins Damper  Reservoir End Cap  44/M14
05910-01 Ohlins Damper  Nut  M15 x 1/18
05936-01 Ohlins Damper  Reservoir Hose   90/300
05942-01 Ohlins Damper  End Piece  2 Way Adjuster 
05952-02 Ohlins Damper  Spacer  Ball Joint  15.0 x 18.0 x 2.0
05953-01 Ohlins Damper  Needle Housing  2.5mm
05954-01 Ohlins Damper  Adjustment Needle  2.5mm
06060-01 Ohlins Damper  Tension Washer  Schnorr  5.3 x 9  A2
06061-05 Ohlins Damper  Cylinder Tube  44/50/318
06062-01 Ohlins Damper  Screw  Torex  KTS 6 x 16  10.9  FZB
00638-60 Ohlins Damper  O Ring  35.1 x 1.6  NBR90



Wheel  GpN ET48 SR1664ABN01AA Wheel  Speedline 2120  18 x 8  114 PCD
ET48 SR1664AAG01 Wheel  Speedline 2120  18 x 8  100 PCD
ET49 SR1721ABH Wheel  Speedline 2118  15 x 6  114 PCD
ET53 SR1792AAA01AA Wheel  Speedline 2118  15 x 7  100 PCD
ET49 SR1792AAL01 Wheel  Speedline 2118  15 x 7  114 PCD
ET40 SR1843AAE01 Wheel  Speedline 2120  16 x 5.5  100PCD Snow

GpN Exhaust N9/K5/002-2 Exhaust Header (Single Scroll Turbo)
N10/K5/002-1 Exhaust Header
N10/K5/003-1 Exhaust Centre Pipe No CAT
N10/K5/007-1 Exhaust Down Pipe STD Header
N11/K5/003-1 Exhaust Centre Pipe    
N11/K5/004-1 Exhaust Rear Silencer  
N11/K5/005-1 Exhaust Down Pipe  Ex: CAT
N11/K5/006-1 Exhaust Rear Pipe  Ex: Silencer
N11/K5/007-2 Exhaust  Header Modified

   N12/K5/002-1 Exhaust CAT S/S (Titanium System)
N12/K5/003-1 Exhaust De-CAT Pipe
N12/K5/004-1 Exhaust Centre Section  Titanium   
N12/K5/005-1 Exhaust Rear Section No Silencer  Titanium
N12/K5/006-1 Exhaust Silencer  Titanium
N14/K5/001-1 Exhaust Down Pipe
N14/K5/002-1 Exhaust Down Pipe  Short  (For CAT)
N14/K5/005-1 Exhaust Centre Pipe & Silencer  
N14/K5/006-1 Exhaust Tail Pipe
N15/K5/007-1 Exhaust Tail Pipe No Silencer  Titanium

PRICES SUBJECT TO CHANGE WITHOUT NOTICE


	Sheet1

